YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 11.0

ENGLISH MANUAL




When using this product, basic precautions should always be followed, including the following:
Please read the instruction carefully before starting to use this product.

Danger - To reduce the risk of electric shock:
1. Always unplug this product from the electrical outlet immediately after using and before cleaning.

Warning — To reduce the risk of burns, fire, electric shock, or physical injury:

1. The product should never be left unattended while plugged in. Unplug the product from the outlet when not in use.

2. Close supervision is necessary when this product is used by or near children, invalids, or disabled persons.

3. Be sure to use the product only for its intended use as described in this manual. Do not use any attachment not
recommended by the manufacturer in order to avoid any danger or accidents.

4. Never operate the product if it has a damaged cord or plug, if it is not working properly, if it has been damaged, or dropped

into water. Please return the product to the service center of seller for examination and repair.

Do not carry this product by the supply cord or use the cord as a handle.

Keep the cord away from hot surfaces or ground.

Never operate the product with the air vents blocked. Keep the air vents free of lint, hair, etc.

Never drop or insert any objects into any openings.

9. Do not use or operate outdoors.

10. Do not operate where aerosol (spray) products are being used or where oxygen is thin.

11.Before turning the product power off, turn all controls to the off position then remove the plug from the outlet.

12.Connect the product to a properly grounded outlet only.

13.1f the treadmill is foldable, when user finishes using the treadmill, the elevation needs to be back to original position.

14.When user is using the treadmill, it cannot be folded at the same time.

15.Keep a safety zoom of 2000mm x 1000mm away from the treadmill.

16. This machine is only intended for household use.

17.For the treadmill with folding function and electric elevation, be sure that the elevation is 0 before folding (To avoid
interference of the components).

18. Stop using the treadmill if you feel faint, dizzy, or short of breath.

19. Wear appropriate exercise clothes when using the treadmill. Do not wear loose clothes that could become caught in the
treadmill. Athletic support clothes are recommended for both men and women. Always wear athletic shoes. Never use the
treadmill with bare feet, wearing only stockings, or in sandals.

© NG

. Please read all precautions and instructions in this manual in detail

before using this equipment. Save this manual for future reference.




GROUNDING INSTRUCTIONS

The products must be grounded first. If malfunction or breakdown occurs, grounding will provide a path of least
resistance for electric current to reduce the risk of electric shock.

The product is equipped with a cord having an equipment-grounding conductor and a grounding plug.

The plug must be plugged into an appropriate outlet that is properly installed and grounded in accordance with all local
codes and ordinances.

Dan g er - improper connection of the equipment-grounding conductor can result in a risk of electric shock.
Check with a qualified electrician or serviceman if you are in doubt as to whether the products are properly grounded.
Do not modify the plug provided with the product — if it will not fit the outlet, have a proper outlet install by a qualified
electrician.

The products is for use on nominal 220-240 volt and has a grounding plug that looks like the plug illustrated in the
figure . Make sure that the product is connected to an outlet having the same configuration as the plug.

There is no need to use any adapter for this product.

Figure
Grounding methods

GROUNDED OUTLET

OUTLET

GROUNDED PIN




OPEN THE BOX YOU CAN FIND THE ALL PARTS AS BELOW.

Part list

No. Description Quantity No. Description Quantity
1 Main Frame 1 11 Screw M5*12 4
2 Left upright 1 12 Screw M4*15 4
3 Right upright 1 13 Flat washer M10 6
4 Console 1 14 Flat washer M8 4
5 IPAD rack 1 15 Safety key 1
6 Base cover-Right 1 16 Silicon oil 1
7 Base cover-Left 1 17 Screw Driver 1
8 Bolt M10*55 2 18 Allen wrench 6mm 1
9 Bolt M10*20 4 19 Allen wrench 5mm 1
10 Bolt M8*15 4




STEP 1

1. Please note that this treadmill need at least
2 people to finish assembly.

2. Open the carton box, and take out all the
protection foam and assembly parts.

3. As the photo shows, take out the running
__‘\_:__-_—-'7 deck from the box, lay it on the flat floor, and
- J% then cut the belt.

— _.‘ ‘ Tips: The console plastic housing is packed in
'-_‘ SS—— a box, which put under the running deck.
Please take care of it when taking out the
running deck.

@

STEP 2

1. Lift up the left and right upright,and then use the 6#
wrench (18) to install each upright onto base with 2 pcs
M210x55 bolt (8) and 2 pcs flat washer (13), 2 pcs
M10x20 bolt (9) and 2 pcs M10 washers (13) on the
other side.

2. Do not tightly fasten all the bolts and screws at this
step.




1. Connect the cable extent from console
with the cable extent from right upright.

Pay attention to the connection of the cable,
a wrong connection or rough operation
would cause damage of the connector.

2. Use the 5# wrench (19) to install the
console to the left and right upright with
each 4 pcs M8x15 bolts (10) and 4pcs M8
washers (14).

3. Tightly fasten all the bolts at step 2 and
step 3.

Use the screwdriver (17) to install the
IPAD rack(5) onto the console with
5pcs bolt M4*15(12).




Use the screwdriver (17) to install the left base
cover (6) to the left upright with 2 pcs M5x12
bolts (10). Do the same for right base cover (7).

NOTE: For your safety and comfort, please check if all screws
are fastened.Congratulation! A brand new motorized treadmill
has been successful assembled!




GENERAL SAFETY TIPS

A. Practice mounting and dismounting your treadmill before beginning your workout.

B. Attach the Safety Key to the Computer (the treadmill will not operate without the Safety Key). Clip the other end of the
Safety Key to your clothing before exercising to ensure the treadmill will stop if the user accidentally walks off the Treadmill.
C. If the user falls off the Treadmill, the Safety Key will come off the Computer and the treadmill will stop at once to avoid
further injury.

D. Do not stand on the Walking Belt while starting the Treadmill. Straddle the Belt and stand on the plastic Foot Rails.

E. The Treadmill will start at 1.0KM/H after countdown. If you are a new user, stay at a slow speed and hold onto the Hand
Grips until you become comfortable.

QUICK REFERENCE GUIDE

aantee
- Zglﬁ‘jg,,

DISPLAY FUNCTION

TIME: Accumulates total workout time from 0:00 to 99:00 minutes.

PULSE: When pulse signal is detected by grasping both stainless steel pick-ups on front handrails, it will display your
current heart rate in beats per minute from 50 to 200.

INCLINE: Displays the current deck incline from starting at level 1 to 15.

SPEED: Displays the current belt speed from starting at 1.0Km/h to 20.0Km/h.

CALORIE: Accumulates calorie consumption during exercise. Max. Valueis 990 KCAL.

DISTANCE: Accumulates total workout distance from 0.0 to 99.0 kilometers by count-up.

Accumulates total workout distance from 0.0 to 99.0 kilometers by count-down.




GETTING STARTED

NOTES:

1. Check to make sure nothing is on or will hinder the movement of the treadmill.

2. Plug in the power cord and turn the treadmill ON.

3. Stand on the foot rails of the treadmill.

4. Attach the safety key clip to part of your clothing.

5. Put the safety key into the safety key hole in the console, and then the treadmill will be on start/ready status.
6. You have two options to start your workout:

A.QUICK START

Simply press the START button to begin working out.

B.SELECT A PROGRAM

Select manual program by pressing MODE button or pressing PROGRAM buttons to enter manual program, 8 training
goals or 3 user programs.

QUICK-START OPERATION

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status.

STEP 2: Press the START button to begin belt movement after count-down. Use the SPEED +/- or QUICK SPEED buttons
to adjust the desired speed at any time during training; use the INCLINE +/- or QUICK INCLINE buttons to adjust the
incline at any time during training.

STEP 3: To get a pulse reading, simply grasp stainless steel pick-ups on handrails. It may take a few seconds for the
display to reach the actual number. The pulse rate will be displayed on PULSE window.

STEP 4: During quick-start operation, TIME, CALORIE and DISTANCE will count up.




MANUAL PROGRAMS OPERATION

NOTES: Under this program, one of DISTANCE, CALORIE and TIME can be set count-down for your workout, the others will
count up during your workout, after one count-down reach zero, program will be ended and stop the belt movement, if you need
to continue, press the START button to begin belt movement after count-down.

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status.

STEP 2: Press MODE button, the TIME window will display 30:00, press SPEED +/- button to set count-down TIME from 5:00 minutes to
99:00 minutes.

If you do not like to set TIME for count-down and pass to others, press MODE again, the DIST window will display 1.0, you can set count-
down DISTANCE from 1.0KM - 99.0KM.

If you do not like to set DISTANCE for count-down and pass to others, press MODE again, the CAL. window will display 50, you can set
count-down CALORIE from 20 KCAL to 990 KCAL.

STEP 3: After finishing setting count-down for your workout, press START to begin belt movement after count-down.

STEP 4: During the program you can adjust the speed and incline by pressing SPEED +/- and INCLINE+/- buttons, or QUICK SPEED and
QUICK INCLINE buttons to jump

directly to a setting.

STEP 5: Press STOP button to stop your workout or pull safety key away from its position to shut down the computer.

PRESET PROGRAMS OPERATION

NOTES:

All the preset programs are made up with 18 time-based segments; the speed and incline are preset on each segment. The
elapse time of 18 segments on each program will be automatically arranged according to the time you set for your workout
time. There are 64 preset programs for 8 different training goals, and 8 different intensity levels on each training goals.
STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status.

STEP 2: Press PROGRAM button to scroll through the 8 training goals, and BODY FAT function. A training goal will be selected once
you press PROGRAM button. After selecting a training goal, press MODE button to select a intensity from L1 to L8. After selecting a
intensity, then press SPEED +/- buttons to modify the elapsing time. The pre-set elapsing time of each program is 30:00 minutes, and it
can be set from 5:00 to 99:00 minutes.

STEP 3: After modifying the elapsing time, press START button to accept and begin your workout.

STEP 4:During procession of program you can adjust the SPEED & INCLINE by pressing SPEED +/- and INCLINE+/- buttons, or use
QUICK SPEED and QUICK INCLINE buttons to jump directly to a setting. However, the SPEED and INCLINE you adjust will only be
effective on the ongoing segment, after the segment finished, the SPEED and INCLINE will process with preset values.

STEP 5: Press STOP button to stop your workout or pull safety key away from its position to shut down the computer.

10




USING THE PULSE FUNCTION
The PULSE Window on your Computer works in conjunction with the Pulse Sensors on both handrails. When you are ready to read

your pulse:
1. Place both hands firmly on the Pulse Sensors. For the most accurate reading, it is important to use both hands.

2. Your estimated heart rate will display in the PULSE window approximately 5 seconds after you grasp the Pulse Sensors.
3. This estimate is not exact and persons with medical conditions and/or a specific need for accurate heart rate monitoring should not

rely on the estimations provided.
consult owner's manual

USING THE AUDIO FUNCTION ol RS
As the figure shows, plug one end of the audio IRRRARNTY  on tho sicaras batore
cable to the audio jack on computer, and then s e
plug the other end of the audio cable to MP3 player.

The speaker on the computer will then play the
music from MP3 player. The volume of speaker can

only be adjusted by MP3 player.

MP3

BUILD-IN MP3 PLAYER

The computer have build-in MP3 player function, it can be operated with following instruction:
Turn on the power of treadmill, attach the Safety key to wake display up, and then plug-in USB flash, then the build-in
MP3 player will play the music file in the flash.

Press @ button will decrease the voice of speaker.

Press @ button will increase the voice of speaker

Press@ button play next music

Press w button to play previous music, press this button down .

11



CONNECT SMART PHONE

If the treadmill have the bluetooth function, then connect the smart phone as follow steps:

STEP1: Turn on the Bluetooth of the smart phone, search the device, and click to

connect the devices when RUN MUSIC appears.

STEP2: After the connection, the voice of smart phone will be played by the speaker on the computer.

It is compatible with the app | Console+ with real routes and maps, interactive workout videos and data file
of your training.

Download on your smartphone or tablet the app | Console+ via Google Play for Android and via APP Store for
I0S or by using the QR code below.

iConsole Global

i console

[1] Login to the iConsole application and after creating your personal account
click on "GET STARTED" located on the top right.

[2]) Tap any of the programs and a login window will immediately appear where
you will need to connect the iConsole application to the treadmill.

[3] Tap the matching devices like 'iConsole-XXXX' (X means random digit) to pair;

Supported versions for iConsole:
-For Android devices: 5.0 or later.
-RequiresiOS : 11.0 or later. Compatible with iPhone, iPad, and iPod touch.

12



It is compatible with the app Kinomap (subscription required). Download the Kinomap app on your smartphone or tablet .
(Google Play for Android & APP Store for 10S).
Train all around the world with interactive videos and routes and the treadmill will automatically adjust the slope based on
the route of your choice.
Explore the world, monitor your performance, share your experience with the whole Kinomap community.
Invite and compete with other users of the Kinomap APP or you can also train by yourself and try to compete and surpass
your own previous performances.
Search, download & install Kinomap over Apple Store or
Google Play depending on your smartphone system.

[1) Enter Kinomap to select [More] page;

[2] Select to add more fitness equipment;

[3] Select and click treadmill icon;

[4) Tap iConsole entrance;

[5) Tap the matching devices like 'iConsole-XXXX' (X means random digit) to pair;

[6] Find related videos to start your favorite running mode.

Kinomap

Supported versions for KINOMAP:

-For Android devices: 5.0 or later.

-Requires iOS 9.0 or later. Compatible with iPhone, iPad, and
iPod touch.

13



USER PROGRAM
This program is for user to edit a personal program; the speed and incline of each segment can be edited according as

personal’s

desire. There are 18 segments on this program for user to edit workout program. Once the program is set, it will be stored
on the

computer, the computer will proceed the program by pressing START/STOP button. There are totally 3 user program can
be edited.

If you want to re-edit the program, just follow the steps described as bellow.

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status, keep pressing PROG button until
the speed

window display U-1, then the TIME window display 30:00, press SPEED+/- to set the program time.

STEP 2: Press MODE button to set segment 1, press INCLINE+/- to set incline and press SPEED+/- to set speed on this segment.
After finish setting segment 1, press MODE button to set all other 2-18 segments.

STEP 3: After finish setting all 18 segments, the program will be stored, and then press START button to load this program.

BODY FAT SCALE

This function is to estimate your body fat according to the basic information of you body condition.

This estimate is not exact and persons with medical conditions and/or a specific need for accurate body fat value should not
rely on the estimations provided.

STEP 1: Press PROGRAM button repeatedly, on the “12” time pressing PROGRAM button, the TIME window will display FAT.

Press MODE button to set the relative parameters: GENDER, AGE, HEIGHT and WEIGHT.

STEP 2: After entering BODY FAT function by pressing MODE button, the INCLINE window will display F1, the DIST window will
display 1, it represents GENDER, press SPEED +/- button to set gender from 1 - 2, 1 represents MALE, 2 represents FEMALE.

Then press MODE button to go to next step.

STEP 3: After pressing MODE button, the INCLINE window will display F2, the DIST window will display 25, it represents AGE,

press SPEED +/- button to set age from 10-99. Then press MODE button to go to next step.

STEP 4: After pressing MODE button, the INCLINE window will display F3, the DIST window will display 170, it represents HEIGHT,
press SPEED +/- button to set height from 100CM-200CM. Then press MODE button to go to next step.

STEP 5: After pressing MODE button, the INCLINE window will display F4, the DIST window will display 70, it represents WEIGHT,
press SPEED +/- button to set weight from 20KG-150KG. Then press MODE button to go to next step.

STEP 6: After finished setting all the necessary information of your body condition, press MODE button again, the INCLINE window will
then display F5, the DIST window will display “---", it means the computer start to work for calculating, then hold the pulse sensor on
handrail with both of your hands, around 8 seconds after, the body fat result will be displayed on INCLINE window.




BODY FAT CHART

The result that given by body fat scale can be a reference of body condition, check your body condition according to the
left chart with the result you get from the treadmill.

Body condition Result
Fat BMI > 30
Overweight 26 < BMI < 30
Fit 19 <BMI < 25
Thin BMI < 19

PRESET PROGRAM CHART
P1. WEIGHT LOST

SPEED CHANGES 8 B2 BSE R4 B5H BE A B8 B0
Level 1 SPEED(KM/H) 1122|333 )]4(|5]6 7 414 (132]2
Level 2 SPEED(KM/H) 1122|3414 )5(|6]38 10 5151322
Level 3 SPEED(KM/H) 1123|455 |6(|8]9]10]|12]10 6 14| 3]|2
Level 4 SPEED(KM/H) 112(3|4|6| 7|8 (10|11|12(13|11|10| 8| 7 | 5| 4] 2
Level 5 SPEED(KM/H) 213|4|5|7|7|8|10(12|14|14|13|12|10| 9 | 6| 4] 2
Level 6 SPEED(KM/H) 2134|579 ]|]10]12|13 14|14 |13 |12|10( 9 | 6| 5| 3
Level 7 SPEED(KM/H) 2|13|5|6|8|9]10]12(13|14|15|13|12|10| 9 | 6| 6 | 3
Level 8 SPEED(KM/H) 213|5|6|8|10|12|14|14|15|15|14 |13 |11| 9 | 7| 6| 3




P2. CARDIO TRAIN

SPEED & INCLINE CHANGES 1 2 3 4 ) 6 7 8 9
Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1
SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1
Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 | 10 9 9 Il 6 4 2 1
SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
Level 4 ELEVATION 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2
SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 | 10 9 9 7 6 4 2 2
Level 5 ELEVATION 2 4 6 7 8 9 10 | 11 | 11 | 12 | 12 | 11 | 11 9 8 6 4 2
SPEED(KM/H) 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2
Level 6 ELEVATION 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3
SPEED(KM/H) 2 4 6 7 8 9 10 | 11 ) 11 | 12 | 12 | 11 | 11 9 8 6 4 2
Level 7 ELEVATION 4 6 8 9 10 | 11 | 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4
SPEED(KM/H) 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3
Level 8 ELEVATION 5 7 9 10 | 11 | 12 | 13 | 14 | 14 | 15 | 15 | 14 | 14 | 12 | 11 9 7 5
SPEED(KM/H) 4 6 8 9 10 | 11 ) 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4
P3. FAT BURN
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1

Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1

Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1

Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1

Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1

Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1

Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1

Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1




P4. POWER WALK

SPEED & INCLINE CHANGES 1 2 3 4 5 6 7 8 9
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4
P5. INTERVAL

SPEED CHANGES 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1l2)al2lalz2|al2la|l2]a|l2]a|l2]a]2]|a]o2
Level 2 SPEED(KM/H) 1|25 2|s5|2|s5]|2|5|2]|5s5|2]|5s5]|2]|s5]|2]|s5]2
Level 3 SPEED(KM/H) 1l2]6|2|6|l2|6]2]|6|2]6|2]6]|2]86]2]686]2
Level 4 SPEED(KM/H) 1|3]|6|3|6|3|[6]|3]|6| 3|6 ]|3]|6]|3]|66]|3]|s6]3
Level 5 SPEED(KM/H) 1373|7373 73| 7|3|7]|3]|7]|3]|7]3
Level 6 SPEED(KM/H) 2 la|l7lal7|al7|la|l7|a |7 |a]|7|a]|7|a]| 7] a4
Level 7 SPEED(KM/H) 2|l a|ls|a|s8|a|s8|a|8|a |8 | a|s|a]|s]| a|s]|a
Level 8 SPEED(KM/H) 2|5|8|5|s8s|5|8|5 |85 |85 |85 ]|8]|5]s8]|s




P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 ©
Level 1 SPEED(KM/H) 11213 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 213 | 4 3 2 13| 4 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23| 4 5 4 13| 4 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 21415 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 2 15| 6 7 6|1 5|6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 3|6 |7 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 37| 8 9 8|7 |8 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 3189110989 ]10]|29 8 9 10 9 8 9 10 8 4

P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

SPEED & INCLINE CHANGES 1 2 4 ) 6 7 8 9
Level 1 ELEVATION 0 0 1 1 2 2 2 S 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 | 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 8 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 | 10 | 12 | 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 | 10 | 10 | 12 | 12 | 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 | 10 | 12 | 13 | 12 | 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 | 10 | 12 | 13 | 13 | 12 | 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 | 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 | 10 | 12 | 13 | 13 | 14 | 13 | 12 | 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 | 12 9 6 3 2
SPEED(KM/H) 2 4 6 8§ 10|10 12 | 12 | 13 | 13 | 14 | 14 | 13 | 12 | 10 7 5 3

19



HOW TO FOLD THE TREADMILL

Before folding the treadmill, unplug the power cord.
CAUTION: You must be able to safely lift 45
pounds (20kg) in order to raise, lower, or move
the treadmill.

1.Hold the treadmill with your hands in the locations
shown at the right.

CAUTION: To decrease the

possibility of injury, bend your legs and keep your
back straight. As you raise the treadmill, make sure

to lift with your legs rather than your back. Raise

the treadmill until the running deck is firmly held by the
folding pole as the right figure shows.

2. If you want to put the treadmill to the work position,
Firstly pull the folding knob outward as figure shows,
And then lay down the running deck light onto floor.

HOW TO MOVE THE TREADMILL

1. Hold the handrails as shown and place one foot
against a wheel.

2. Tilt the treadmill back until it rolls freely on the
wheels. Carefully move the treadmill to the desired
location.

Never move the treadmill without tipping it back.
To reduce the risk of injury, use extreme caution
while moving the treadmill.

Do not attempt to move the treadmill over an uneven surface.
3. Place one foot on a wheel, and carefully lower the
treadmill until it is resting in the storage position.

20




WARNING! Before performing any maintenance to your treadmill, always unplug the power cord from the surge
protector.

CLEANING: Routine cleaning of your TREADMILL will extend the life of your treadmill.

WARNING! To prevent electrical shock, be sure the power to the treadmill is OFF and the unit is unplugged from
the wall electrical outlet before attempting any cleaning or maintenance.

AFTER EACH WORKOUT: Wipe off the console and other treadmill surfaces with a clean, water dampened soft
cloth to remove excess perspiration. USE NO CHEMICALS.

WEEKLY: Use of a treadmill mat is recommended for ease of cleaning. Dirt from your shoes contacts the belt and
eventually ends up underneath the treadmill. Vacuum underneath the treadmill once a week.

DECK LUBRICATION: The walking belt has been pre-lubricated at the factory. However, it is recommended that
the walking board be checked periodically for lubrication to ensure optimal treadmill performance.

Every 10 days or 10 hours of operation, lift the sides of the walking belt and feel the top surface of the walking
board as far under as you can reach. If you feel signs of silicone, no further lubrication is required.

If it feels dry to the touch, lubrication is needed. Ask your retailer or call Service line for the type of silicone.

TO APPLY LUBRICANT TO THE WALKING BOARD

1) Position the walking belt so that the seam is located on top and in the center of the center of the
walking board.

2) Insert the spray nozzle into the spray head of the lubricant can.

3) While lifting the side of the walking belt, position the spray nozzle between the walking belt and the
board approximately 10cm from the front of the treadmill. Apply the silicone spray to the walking board,
moving from the front of the treadmill to the rear. Repeat this on the other side of the belt.

Spray approximately 4 seconds on each side.

4) Allow the silicone to 'set' for one minute before using the treadmill.

WARNING: Do not over-lubricate the walking board. Excess lubricant should be wiped off with a clean towel.

Banda
Running
beit

21




Running belt tension adjustment

The treadmill has been adjusted and passed QC inspection before leaving the factory.

If there is phenomenon of bias running of the belt, the possible reasons might be:

A. The frame is not stably laid

B. The user is not running on the center of the running belt;

C. The user’s two feet are not using even strength.

For bias which can not be fixed automatically, try the following methods to fix the belt, as picture shown.

If the belt tends to move to the right, you should turn the
belt adjustment screw on the right in clockwise direction.
We recommend you turn 1/4 turn each time and check
how it works. If the belt remains slanting to the right
,then turn the belt adjustment screw on the left in

counterclockwise direction 1/4,as shown in the picture A

If the belt tends to move to the left, then turn the belt
adjustment screw on the left in clockwise direction for
1/4 turn. If the belt remains slanting to the left ,then turn

the belt adjustment screw on the right in

counterclockwise direction for 1/4 turn, as shown in the

picture B

After having been used for a period, the belt might be
slightly elongated, and slipping and halting might appear
when a person is running on it. When these phenomena

appear, you should secure the screws on both sides for

1/4 turn. If the belt is too tight, just loosen the screw on

both sides for 1/4 turn, as shown in picture C.




00— &g 110

23



(’;‘ DESCRIPTION QTY NO. DESCRIPTION QTY
1 BASE 1 43 REAR ROLLER

2 INCLINE RACK 1 44 AIR CYLINDER

3 MAIN FRAME 1 45 CONSOLE PLASTIC HOUSING-UPPER

4 LEFT UPRIGHT 1 46 CONSOLE PLASTIC HOUSING-BOTTOM

5 RIGHT UPRIGHT 1 47 COMPUTER PLASTIC

6 CONSOLE RACK 1 48 IPAD RACK-FRONT CASE

7 CROSS BAR 1 49 IPAD RACK-BACK CASE

8 BOLT M10*60 1 50 IPAD RACK

9 BOLT M10*55 8 51 IPAD FIXED PLATE

10 BOLT M10*40 1 52 HANDRAIL FOAM-L

11 BOLT M10*25 4 53 HANDRAIL FOAM-R

12 BOLT M8*50 2 54 MOTOR COVER 1
13 BOLT M8*45 1 55 REAR END CAP 1
14 BOLT M8*40 4 56 BASE COVER-L 1
15 BOLT M8*28 1 57 BASE COVER-R 1
16 BOLT M8*15 4 58 FRAME WHEEL COVER-L 1
17| BOLT M8*90 1 59 FRAME WHEEL COVER-R 1
18 BOLT M8*65 3 60 HANDRAIL PVC RING-L 1
19 BOLT M8*15 4 61 HANDRAIL PVC RING-R 1
20| BOLT M6*45 2 62 MOTOR COVER LOGO PLATE 1
21 BOLT M6*25 6 63 SAFETY KEY 1
22| BOLT M6*20 2 64 SIDE RAIL 2
23] BOLT M6*10 4 65 MOTOR BELT 1
24 BOLT M5*28 10 66 BASE CUSHION 6
25| BOLT M5*12 17 67 BASE FOOT PAD 4
26 SCREWS M4*15 2 68 BASE CUSHION 2
27| SCREWS M4*12 5 69 MOVING WHEEL 2
28] SCREWS M4*15 2 70 FRAME WHEEL 2
29) SCREWS M4*12 23 71 INCLINE MOVING WHEEL 2
30 SCREWS M4*15 5 72 AIR CUSHION 4
31 SCREWS M4*25 2 73 SPRING CUSHION 2
32 SCREWS M4*10 21 74 PLASTIC BUSHION(FOR INCLINE) 8
33| SCREWS M3*10 2 75 PLASTIC BUSHION FOR INCLINE MOTOR 2
34 SCREWS M3*6 13 76 BASE END CAP 2
35 NUT M10 6 77 END CAP FOR MOTOR 1
36 NUT M8 8 78 RUNNING DECK 1
37| NUT M5 10 79 RUNNING BELT 1
38| FLAT WASHER $20*$10.5*T1.5 14 80 SIDE RAIL FASTENER 10
39) FLAT WASHER $17*$8.5*T1.5 9 81 CABLE GROMMET 1
40 SPRING WASHER 4 82 MAGNETIC RING 1
41 BASE WHEEL SPACER 4 83 CABLE CLIP 1
> FRONT ROLLER 1 84 WAVE PIPE 1
85| Silicon Pad 1 98 DATA CABLE 1
86 FOOT REST 2 99 CONTROLLER 1
87| RUBBER PAD 2 100 SPEAKER 2
38| ROPE 1 101 LEFT HANDRAIL BUTTON 1
89) POWER SWITCH 1 102 RIGHT HANDRAIL BUTTON 1
90| POWER CORD JACK 1 103 POWER CORD 1
91 CIRCUIT BREAKER 1 104 MOTOR 1
92| RED AC CABLE L=280mm 1 105 INCLINE MOTOR 1
93] BLACK AC CABLE L=280mm 1 106 FAN 2
94 BROWN CABLE L=100mm 1 107 Console Sticker 1
95 AUDIO CABLE 1 108 KEY Pad Sticker 1
96 SENSOR SET 1 109 Console PCB 1

HANDRAIL PULSE SET 2 KEY Pad 1

INTERSPORT ATHLETICS SA

18-20 SOROU
15125 MAROUSI
GREECE +302102806019

24



YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 11.0

GREEK MANUAL




MNa TNV ac@AaA&ia oag Kal TNV 0wWaTH XPAoN TNG CUCKEUNG, TTPETTEI v aKoAouBoUvTal oI BACIKES TTPOPUAAEEIS TUTTEPIAQUBAVOVTAG TO

TTAPOKATW:

MapakaAw d1aBACTE TTPOCEKTIKA TIG 0dNYieg TTPIV XPNOIUOTTOINCETE TOV BIAdPOO.

Kivduvog — MNa Tnv ammo@uyn NAEKTPIKOU BPaXUKUKAWHATOG:

1. MMavta va KAgiveTe TOV KEVTPIKO SIOKOTITN Kail va BYACeTE TNV CUOKEUN aTTo TNV TTRICa PETA aTTO KABE Xpron Kai KB @opd TTou KAVETE
ouvTipnon

Mpo&1d01ToinoN - MNa ™y amoguyr Tou PITKOU EyKAUKATOG, PWTIAS, BPAXUKUKAWUATOC 1 TPAUUATIOHOU:

1. T1OTE PNV a@rveTe TNV CUCKEUR OTO PEUUQ OTAV DEV XPNOIUOTIOIEITE, AQAIPEDTE TO BUCHA ATTd TNV TTPICa OTAV TEAEIWOETE TNV TTPOTTOVNON
oag.

2. H kovtivi emiTApnon gival amapaitntn 01av o dIAdPOoPos XPNOIMOTIOIEITE atTo TTaIdId n dToua Pe avatnpia .

3. XpnolpoTrolgite Tov 81IAdPOPOo POVO YIa TOV OKOTTO TTOU EEUTTNPETEI Kal £XEI oxXeSIOOTEI ATTO TOV KATAOKEUAOTH] (OIKIAKR Xpron). Méyiotog
XPOVOG ouvexouevng Acitoupyiag gival Ta 50 AeTrTd & yia péyioTo Bapog XpRoTn €wg 150 KIAG.

4. TloTé punv XPNOIYOTTOIEITE TO TTPOIOV av £XEl POapPEVO KAAWDIO A PIG, Gv deV AEITOUPYEI CWOTA, AV £XEI KATOOTPOPEI i} £XEI TTETEI KATTOIO

uypo. NMapakaAoUpE va ETTIKOIVWVHAOETE AUETA WE TO KEVTPO ECUTTNPETNONG TOU Service yia EAEyX0 Kal ETTIOKEUN.

Mnv peTa@EpPETE TTOTE TOV DIAOPOHO ATTO TO KAAWDIO TPOPODOTIag ] va XPNOIUOTIOINCETE TO KOAWDIO WG AaBH.

KpaTAoTe To KOAWDIO PJOKPIG aTTd BEPUAIVOUEVES ETTIPAVEIEG 1] OKOVN.

MoTé unv AEITOUPYEITE TO TTPOIOV UE TOUG aEPAYWYOUGS UTTAOKAPIOHEVOUG. KpaTtroTe Ta avoiyuaTta aépa Xwpig xvoudl, JaAAIG, KATT.

Mnv pixveTe i} I0AYETE AVTIKEIPEVA OTA AVOIYUATA.

Mnv XpNnOIKOTTOIEITE ) aTTOBNKEVUETE TOV DIADPOUO GE EEWTEPIKOUG XWPOUG.

0. Mnv xpnoiyoTrolgite Tov dIAOPOUO G€ XWPOUG OTTOU EXETE WEKATEI E KATTOIO aerosol (spray). H cuokeun TTpETTEl va XPNOIUOTIOIEITE O€

OWMATIO PE KaBapr aTuoceaIpa.

11. Mpiv TNV ATTEVEPYOTTOINON TOU PEUUATOG TNG CUOKEUNG, YUPIoTE OAOUG TOUg BIOKOTITEG OTN B0 Off KAl TN CUVEXEID APAIPEDTE TO PIG
aTréd Tnv Tpica.

12. 2uvdéoTe TO TTPOIOV O€ PIa CWOTA yelwpévn TTPICa POVo Tou aTTeuBeiag Kal Oy o€ TTOAUUTTPICO.

13. Av o d1adpopog ival o€ BEan avadiTTAwaoNg Kal 0 XpAOTNG £xEl OAOKANPWOEI TN XPrian Tou d1adpOUoU N avW@EPEIQ TTPETTEI VA €ival TTIOW
oTnv apxikn Tng 8€on (UNdEv).

14. Otav 0 xpnoTtng xpnoliuoTrolei To d1adpouo, Oev UTTopEi va dITTAWBEI auyXpPOvwG.

15. MNa TNV ao@AaAgia oag KPATAOTE TNV TTEPIPETPO YUPW aTTd ToV dIddpopo kabapr atrd euTrddia o€ PIa aKTiva 2 JETPa X 1.

16. AuTd TO punxdvnua TTpoopileTal HOVO yia OIKIOKA Xpnon.

17. Na tov diGddpopo pe TTTuccOuevn AsIToupyia Kal NAEKTPIKN aviywaon, va €ioTe aiyoupol OTI n aviuywaon gival otn 8éon 0 TTpIv TNV
avaditTtAwan.

18. ZTapaTAROTE va XpNOIPOTTIOoIEiTE TO B1Adpouo av aioBavOeite AimmoBupia, {aAn, f SuCKOAIa GTnV avaTrvor).

19. ®opdrte Ta KATAAANAQ poUxa Kal TTATTOUTOI0 KABWGS aokAaTe. Mnv @opdTe @apdid pouxa TTou PTTopEi va macTouv aT1o diddpopo. Mavra
va @opaTe aBANTIKA TTOTTOUTOIO TPESIUATOG KAl YIA TNV ATTOQUYI TPAUUATIOUOU OTTAyOPEUETAI VA TPEXETE EUTTOANTOI N YOPWVTAS CAVOAAIQ
KATT.

Hoo~NoO

MapakaAoUpe diafdoTe TIG 0dnyieg amrd 10 £yxeIpidio
AETTTOPEPWG TTPIV ATTO TN XPRON TOU dladpOpou.

26



OAHIIEZ TEIQZHZ

H cuokeun mmpéTrel va eival yelwpévn mpwra. Eav rapouciacTei duaAeiroupyia | BAGRN, n yeiwon TTapéxel pia diadpopn
eENAXI0TNG AVTIOTAONG YIA TO NAEKTPIKO PEUNA YIA VA PEIWOETE TOV KivOUVO NAEKTPOTTANEIOG.

O d1ddpopog cival eEOTTANIOUEVOG HE Eva KAAWDIO TTOU £XEl aywyo Kal BUoa yeiwong.

To Buopa TTpéTTel va ouvdeBei oe KATAAANAN TTpida, ota 16 AMPERE(AMP) atrd Tnv ac@AA&Ia Tou NAEKTPIKOU 0OG TTiVAKA N
OTToia €ival CWOTA EYKATECTAMEVN KAl YEIWPEVN CUPPWVA JE OAOUG TOUG TOTTIKOUG KWAIKES KAl SIATAYUATA.

KINAYNOZ — AavBaopévn ouvdeon Tou aywyouU yEiwong Tou €EOTTAICUOU UTTOPET va 0dnynRoel o€ KivOuvo NAEKTPOTTANEIOG.
EAéyCTe pe Evav eEIOIKEUPEVO NAEKTPOAOYO av EXETE AUPIBOAIEG WG TTPOG TO AV N CUOKEUR €ival KATAAANAQ yEIWPEVN.

Mnv TPOTTOTTOIEITE TO PIG TTOU TTAPEXETAI E TO TTPOIOV — av dev TaIPIAgEl TNV TTPICa TOU OTTITIOU 0AG, EYKATAOTACTE TV
KATAAANAN TTpida atrd €CEIBIKEUPEVO NAEKTPOAGYO.

O1 ouokeuég TTou ival yia xprion o€ T1aon 220-240 volt kai £xel BUoPa yeiwong TTou PoIAdel Pe TNV TTRICA TTOU aTTEIKOVICETAI OTNV
eIkéva Kail £xel TNV idla dlaudpewaon oTnv €000 Tou BUCHUATOG dEV UTTAPXEI KaUia avAykn va XPNOIUOTIOINCETE OTTOIOONTTOTE
QVTATITOPA YIQ QUTO TO TTPOIOV.

MEIQZH BYZMATO2

27



ANOIMQONTAZ THN 2YZKEYAZIA OA BPEITE TA NAPAKATQ MEPH

A B M~
16 17 18 19
AZXTA EEAPTHMATQN

N.° MEPIFPA®H floodmr ON NEPIFPA®H Moo6ma
1 Kupio mAaioio 1 10 Bideg M8x15 4
2 ApioTepbg opBooTdTng 1 11 Bideg M5x12 4
3 Ae16g opBooTATNG 1 12 Bideg M4x15 5
4 KovooAa 1 13 PodéAeg M10 6
5 Bdaon othpigng 1 14 PodéAeg M 8 4
6 KdaAuppa Baong Segi 1 15 KA€18i aoc@aAeiag 1
7 KdaAuppa Bdong apiotepd 2 16 | AiravTiké oIAIKOvVNg 1
8 Bideg M10x55 2 17 Katoafidi 1
9 Bideg M10x20 4 18 KA&16i ALLEN 6# 1

19 KA&16i ALLEN 5# 1

28



BHMA 1

1. MapakaAw onUEILOTE OTI yIa ToV dIAdPOUO
xpeiddovral TOUAAXIOTOV 2 ATOuA VIO va
OAOKANPWOETE TNV GUVAPUOAGYNON.

2. Avoite To KOUTI, Kal ByAATE OAa T aPpPwdN Kal
Ta UTTOAOITTA TTOPEAKOUEVQ.

3. O1mtwg d¢eixvel n pwTtoypagia, BYAATE TO KUPIO
TTAQioI0 aTTd TO KOUTI, TOTTOBETAOTE TO O€ ETTITTEOO
TIATWHA, KAl 0TI CUVEXEIQ KOWTE TO TTAAOTIKO
TOEPKI QOQPAAEiag.

1.2nKWOoTE ToV aploTeEPO 0pBooTATN (2) KaI TOV
0¢e€i opBooTdaTNn (3)& OTOBEPOTTOINOTE TOUG OTO
KUpIo TTAQiol1o(1).Xpno1UoTToINoTE TO KAEII
allen 6(18) & tommoBetroTE 1 Bida M10x55 (8),2
Bidec M10x20(9) & 3 podéreg M10 (13) ava
TTAEUpPA.

Mpoo€gTe va unv TTPOKAAECETE {nNUIG OTO
KaAwdIo dTav €10AYETE TOUG OPOOOTATEG OTO
KUpIo TTAQigl0.

2. Mnv o@igeTe Ta uTTOUAGVIa & TIG BideG o€
auTd TO Brua.

29



1. ZuvdéoTe TTPWTA TO KAAWDIO OTO TTAVW PEPOG TNG
0e€1G¢ KoAwvag (3)ue TNV TTPOEKTAC TOU KAAwdIoU TNG
kKovooAag(4). AwaoTe TTPOCOXH OTn oUVOECH TOU
KaAwdiou, pia AavBaouévn ouvdeon Ba TTPOKAAEDEI
BAGRBN 01O CUVOECHO TOU KaAwWDIoU.

2. O1rwg d¢gixvel n Ikéva, XpNOoIUOTIOINOTE TO KAEIDI
allen5(19)yia va eykataoTroETE TNV KOVOOAa(4) TTavw
oTov apioTePd (2) & de€16(3) opBooTATN
xpnoipotroiwvTag 4 Bideg M8x15 (10) & 4 podéAeg
M8(14).

3. Emeita o@igte OAeg TG Bideg atd Ta BApaTa 2&3
KaAQ.

XpnaolyotroinoTe 1o katoaBidl (17) yia
va otepewaeTe TNV Bdon otnpigng(5)
TTAVW OTNV KOvooAa (4)

xpnoigotroiwvTag 5 Bideg M4x15 (12).

30



Xpnoiyotroinote 10 karoaBidr (17) yia  va
OTEPEWOETE TO APIOTEPO KAAUPMA TNG Baong (6)
TAvVW oToV apIoTEPO opBooTdaTn
XPNOIMOTTOIWVTAG 2 Bideg M5x12(11).
EmavaAaBare 10 id10 & yia 10 8€€I6 KAAUPPA TNG

Baong (7).

ZHMEIQZH: MNa tnv ac@dAcia kail TNV Aveon 0ag, apou EXETE
OAOKANPWOEI TNV CUVAPUOAOYNON EAEYETE Qv EXETE OQPIEEI OAEC TIG
Bidec owaTa.




FENIKEZ 2YMBOYAEZ ' lA THN AZQAAEIA ZAZ

A. Mpiv EekivAoeTE TNV TTPpOTTOVNON OO gival EuBUVN TOUu XPAOTN N avAyvwon Twv odnyiwv amrdé To gyXelpidio woTe va BeBaiwbdeite OTI
yvwpilete KaAd Tnv AsiToupyia Tou d1adpopou.

B. TomroBeteioTe 10 KA€IOi ao@aAgiog TTdvw aTnv KovooAa(o diddpopog dev Ba AsiToupyei Xwpig To KAEIBI ao@aAgiag).

MpocapudoTe TNV AGAAN akpn atrd 10 KA€ISi pe To clip Tavw oTa pouxa oag, WwaoTe va eEac@alioeTe 0TI 0 dIAdpouog Ba oTapartioel av o XpAoTng Oev
TOV XPNOIYOTTIOIEl CWOTA.

. Av o xpRoTtng méoel atrd Tov d1ddpopo 10TE TO KAEIdi ac@aleiag Ba Byel amd Tnv B€on Tou Kal 0 dIAdpPoU0G Ba OTaUATHOEl AUECWS WOTE VA
atmo@euxOei TTEPAITEPW TPAUNATIONOG.

A. Mnv oTékeaTe TTAvW OTOV TATINTA KATA TNV €KKivnon Tou d1adpduou, TTaTRoTe oTaBepd oTa dUO TTAdIVA TTAACTIKA &€&i Kal apioTePO.

E. MatwvTag 1o TTANRKTPO start o diddpopog peTpdel avrioTpoa 3,2,1,0, kai Eekivael ae xaunAr taxutnta ota 1.0 xAp/wpa. Av €ioTe apxdplog PEXPI va
ouvnbioeTe peivete o€ pIa xaunAni TaxlitnTa Kai Kpatnoeite yepd atrd TIG XEIPOAABEG.

OAHIOZ rPHIOPHZ XPHzZHZ

B o
333“‘ zagass

PULSE®

AEITOYPIEIEZ KOMMIOYTEP

XPONOZ: ABpoiCel To auvoAikd Xpovo Trpotrovnong atrd 0:00 €wg 99:00 AeTtTd.

MAAMOI: MpétTel va kpaTdTe Kal Toug U0 YETAAAIKOUG aioBnTpeS Twv TTAAUWY OTIG AaBEG Oe€Id Kal apIoTEPA WATE VA AvIXVEUOVTAI Ol
TTaAMOI 0ag. ZTnv 086vn Ba gu@avioTei N TpExouca TIUA Twv TTAAPWY oag ava AeTrté atmod 50 £wg 200.

TAXYTHTA: H 066vn epgavilel Tnv Tpéxouca Taxutnta Tou diadpdpou EekivivTtag amd 1.0xAu/wpa éwg 20.0xAp/wpa.

OEPMIAEZX: ABpoilel Tnv ouvoAIKA KaTavaAwan Beppidwyv Katd Tnv dIdpKeia TNG TTpoTTovnon aag. Méyiotn Tin ivar o1 990 Beppided.
AtmréoTaon: ABpoilel Tnv cUVOAIKA aTTdcTACN TToU diavueTe o€ XIANIOPETpa atrd 0 £éwg 99,9 heTpwvTag TTPOG Ta TTavw. ABpoilel Tnv
OUVOAIKN) a1TO0Ta0N TToU BIavUETE 0€ XIMOPETPa atro 0 £wg 99,9 peTpwvTaG TTPOG T KATW.

Avweépeia: H 006vn epgpavidel Tnv kAion Tou d1adpouou TTPog Ta TTAvVw EEKIVWVTAG aTTd 1%£wg15%.

32



—EKINQNTAZ

ZHMEIQZH:

1. BeBaiwBeite OTI TiTrOTa dev euTTodiCel TNV Kivnon Tou diadpduou.

2. ZUVvOEOTE TO KOAWDIO TPOPODdOTIag KAl EVEPYOTTOINCTE TOV OIAOPOO.

3. Z1aB¢ite TTATWVTAG OTABEPA aTA OUO TTACIVA TTAAOTIKA Oe&i Kal apioTePO.

4. NpooapudoTe 10 clip amd 10 KA£I1di agpaAeiag TTAvw OTO PpoUxo Cag.

5. BaATe 10 KA€IOi ao@alAciag oTnv o1 TTévw oTnv KOVOOAQ, Kal GTn cuvéxela o O1adpouog Ba gival £TOINOG yia va EEKIVAOEL.

6. Yrdpxouv KOUUTTIA pUBMIoNG Kal GTIS OUO xeIpoAaBEg, de€Ia eival n TaxuTNTa + Kal TaxUTNTA-, apIoTEPA €ival N avw@EépEia + Kal
AVWEEPEIA -, OTTOU EKTEAOUVTAI OI iDIEG AEITOUPYIEC OTTWG KAl OTO KOPTTIOUTEP TOU DIadpOUOU.

7. Kata mn didpkela TG TpoTTovnon oag o€ otroladnTroTe Asiroupyia étav Tatdre 1o KoupTti STOP o d8iadpouog Ba oTapaTAoEl, av
BéAeTe va ouvexioeTe Tnv TTpoTTévnon oag TTatwvTag 1o START 6Aa Ta TTponyouueva dedopéva TTapapéVouV Kai o 8Iadpouos Ba
&ekivioel va KiveiTal JeTd atmo 5 deutepOAeTTTa. Av BEAETE O BIGBPONOG Va Eival 0€ KATAOTAON ETOINOTNTAG, TTATHOTE TO KOUUTTi STOP
TTGAI META TNV TTAUOT ToU O1adpPOUOU

8. Exete U0 €1MAOYEG YIa va EEKIVAOETE TNV AOKNOT) 0OG:

A.QUICK START(Ipriyopn ekkivnon).

ATIAG TTatrioTe 10 TTAAKTPO START yia va {EKIVIOETE TNV TTPOTTOVNON OAG.

B.SELECT A PROGRAM (EmA&ETe Tpdypappa). Matwvtag 1o kouputri MODE (emmiAoyn) & €mreita 1o TARKTpo PROGRAM £1TIAEEETE €va
atré Ta 8 TTpokabopiouéva TTpoypduuata r éva atmo Ta 3 XpAoTn (user) kai UoTtepa TratrioTe START.

AEITOYPTEIA TrPHITOPH EKKINHZH

BHMA 1: ZuvdéoTe 1o KA€IOi ao@aAgiag 1o KOUTTIOUTEP Kal 0 dIAdPOUOG gival O KATAOTACN AVAMNOVNG YIa VA EEKIVATEL.

BHMA 2: MatjoTe 10 TTAAKTPO START Kai HeT@ atrd 5 deuTepOAETITA avTioTPOPNG METPNONG O d1Gddpouog Ba Eekivrioel. XpnOIUOTTOINOTE
Ta KOUPTTIA SPEED +/- ) T KOUPTIA ypriyopng €MAOYAG TNG TaXUTNTAG yIa va puBuiceTe TNV emOUPNTH TaXUTNTA OTTOINOATTIOTE OTIYMN
B¢éAeTE aTTO TO KOPTTIOUTEP. H TAXUTNTA PTTOPET £TTIONG VA pUBUIOTEN KOl ATTd TA KOUPTTIA OTnV OE€IA XEIPOAQRr). XpNOIWOTIOINOTE TA
KoupTd INCLINE +/- fj Ta Kouptd ypriyopng €TMAOYAG TNG AVW@EPEING YIa va puBUIcETE TNV KAIoN TTou €TTIBUPEITE OTTOIAONTTOTE OTIVUA
B¢éAeTE aTTO TO KOPTTIOUTEP. H avw@épeia PTTopEi ETTIONG va pUBPIOTEL KAl aTTd Ta KOUUTTIA GTRV apIoTEPH XEIPOAARH.

BHMA 3: lNa va €xete u€Tpnon Twv TTOAPWY ATTAG KPATAOTE YEPA TOUG aloBNTAPES aTTd TIG XEIPOAQRBES. MTTOpPEi Va XpelaoTouv UePIKA
OeUTEPOAETITA WOTE OTNV 006vN va d¢ite TNV akpIBA nETpNon. H ouxvotnTa Twy TTaAPWwY Ba eppaviaTei oTto TTapdbupo PULSE.

BHMA 4: MNatAioTe 10 KoupTri STOP yia va OTOUATACETE TNV TTPOTTOVNON 00G ) TPaRREeTe TO KAEIDI aog@alAgiag atrd Tn B£on Tou yia va
TepuaTioeTe TN Aeitoupyia Tou diadpopou. MNaTtwvtag 1o TTANRKTPo STOP Ba oTapatrioel To TTPOYPAUUA, av BEAETE VO OUVEXIOETE TRV
TTPOTTOVNON OAG, ITTOPEITE va TTATAOETE TO KOUMTTI START Kal OAa Ta TTponyouueva dedopéva Ba ouvexioouv TNV KATAPETPNON ato To
onueio TTou otapatioaTte. O dIAdPOoPOG Ba EEKIVATEI HETPWVTAG AVTIOTPOPA UOTEPQ ATTO TEOOEPQ DEUTEPOAETTTA.

BHMA 5: Katd mn didpkeia Tng Taxeiag ekkivnong ol Asitoupyieg xpovou, Bepuidwy Kal atmréoTaocng HETPOUV TTPOG Ta TTAVW.

33



2HMEIQZH:XEIPOKINHTH EMIAOIH MPOIrPAMMATOZ

Z1a mAaiola AsiToupyiag evog TTpOYPANHATOG, av éXETE EMIAESEI aTTOOTAON, OEPUiIdEG N XPOVO TO AVTIOTOIXO TIPOYPOMHA TTAVTO METPAEI TIPOG
TA KOATW.

Katd Tnv didpkeia Tng Tpotrévnon cag 6Tav 1o mpoypaupa pndevioel, 161 0 diddpopog Ba oTaparioel autéoparta. Edv emilupeite va
ouvexioete TaTAoTe TO TARKTPO START Kal 0 51ddpopog Ba Eekivijoel HeTd atrd 5 deuTepOAeTTTA.

BHMA 1: MNpocapudaoTe 10 KAEISI ag@aAgiag TTévw aTnv 086vn kai 0 d1Iddpouog cival o€ KAaTAoTaaon TOINOTNTAG YIA VA EEKIVATEL.

BHMA 2: NatAoTe 1o TAAKTPO £mAoy ) MODE, 161€ 0TnVv 086vn oT10 TTapdBupo 1Tou heTpdel Tov Xpovo epgavietal n €voeign 30:00. Emeira matioTe Ta
TAAKTPpa SPEED +/- yia va puBuiceTte Tov Xpovo va uetpdel avtiotpo@a atrd 8:00 £éwg 99:00 Aetrtd.

Edv dev emBupeite va opioeTe TOV XpOVO va PETPAEI AVTIOTPOPA UTTOPEITE va ETTIAECETE AAAN e@appoyr). Mnv TTatAoeTe Ta TTARKTPa SPEED +/- aAA&
dueoa matAaTe 10 TTARKTPO MODE kai oTnyv 086vn ato TTapdBupo trou peTpdel Beppideg/améoTaon Ba eugavioTei n évdeign 1.0, 161€ ptTopeiTe va
puBpioeTe TOV UTTOAOYIOUO TNG ATTOCTACNG AVTIOTPOPA TTATWVTAG Ta TTAAKTPa SPEED +/- atmd 1.0xAp £€wg 99.0xAW.

Edv dev emBupeite va opioeTe TOv UTTOAOYIOUO TNG ATTOOTACNG UTTOPEITE va TMIAEEETE AAAN e@appoyr). Mnv TTatioeTe Ta TTARKTPa SPEED +/- aAA&
dueoa matAoTe 10 TTARKTPO MODE &avd kai atnv 086vn ato mapdBupo 1Tou peTpdcl Oepuideg/amdéoTtacn Ba ep@aviaTei n £voeign 20, TOTE PTTOPEITE va
puBpioeTe Tov UTTOAOYIOUO TWV BepUiIdwy avtioTpo@a TTaTwvTag Ta TAARKTpa SPEED +/- amd 20kcal £éwg 990kcal.

BHMA 3: AQoU TEAEIWOETE E TNV XEIPOKIVNTN ETTIAOYT £QAPUOYH TTPOYPAUUATOS TTATACTE TO TTAAKTPO STARTKaI 0 diddpopog Ba Eekiviael ETTema aTmo 4
OeuTePOAETITA.

BHMA 4:Katd tnv didpKeia TOU TTPOYPAUUATOS ITTOPEITE va puBuiceTe TNV TaXUTNTA TTATWVTAG TO TTANKTPO SPEED +/- & TNV KAion matwvTtagINCLINE+/-
.ETriong n TaxUtnta &n kAion ptropei va puBuicTouv Kal atrd Ta KOUPTTIA OTIG XEIPOAABEG.

BHMA 5:[MatAcTte 10 TAAKTPO STOP yia va OTAPATACETE TNV TTPOTTOVNON 0ag N TPARASLTE TO KAEIDI ao@aAgiag atmd 1o KOUTTIoUTeEP Kal 0 diddpouog Ba
Tepuatioel apéowg. MarfoTte 10 TTARKTPO STOP kai To TTPdypauua Ba oTapaTtrioel auéows. Edv B€AeTe va ouvexioeTte TTaTAoTe TO TTARKTPO START,TOTE O
d14dpopog Ba Eexivrioel PeTa aTTd 4 SEUTEPOAETTTA KAl TO TIPOYPANPa Ba EKIVATEI atrd £Kei TTOU giXarTe oTaparioel. MeTd Tnv Tadon Tou
S10dpopou av BéAeTe 0 SIASPOHOG Va gival O€ KATAOTAOT AVAOVAG TTATAOTE TO TTAAKTPO STOP.

ZHMEIQZH:MPOENIAErTMENA NMPOIrPAMMATA

OAa Ta TPOKABOPICUEVA TTPOYPAHHATA EiVOl XWPICHEVA € SEKAOXTW BACIKA THAMATA KAl N TAXUTNTA £XEI TTPOKOBOPIOTEI YIa KAOE THAMA.

O xpovog Tou JecOoAdfei a1rd TO BEKAOXTW TUAMATA O€ KAOE TTPOYPAMHA, OPIJeTE AUTOMATA AVAAOYO HE TO XPOVO TTOoU £XETE ETIAESEL
Ymdpyxouv 8 TTpokaBopIiouéVa TTPOYPAMHATA YIa 8 SIAQOPETIKOUG OTOXOUG TTPOTTOVNONG Kal 8 SIA@OPETIKA emiTreda évraong yia Kade éva
oTéX0 TTPOTTOVNONG.

BHMA 1: MNpocapudaTe 1o KAEISIi ag@aAgiag Trévw aTnv 086vn Kal 0 dIddpouog gival o€ KAaTAaTaon ETOINOTNTAG YIA VA EEKIVATEL.

BHMA 2: MNMatrote 10 TANKTPo PROGRAM vyia va PETAKIVNOEITE Kal va €TTIAEEETE €va QTTO TA OKTW TTPOKABOPICUEVA TTPOYPAUUATA TTPOTTOVNONG KAl
Emerra Tnv emAoyr) BODY FAT . ‘Eva mpdypapua TTpotrdévnong To TAEyeTE KABE @opd TTou mECeTe TO TTARKTPO PROGRAM.AQOU £XeTE TTIAEEEI TO
eMTEdO TNG £vTaong, £TTEITA TTATAOTE TO TTAAKTPO speed +/- yia va puBuicoupe 1o Xpodvo TTou pegoAafei. H rpokaBopiouévn TiPr Tou Xpovou yia KaBe
Tpoéypauua givar 30:00 AeTrtd kai ytropei va pubuioTei atrd 8:00 £wg 99:00 AeTrTd.

BHMA 3: Apou éxete kaBopiael TNV TIPN Tou Xpovou, TTatrioTe To TTANKTPO START yia va EKIVAOETE TNV TTPOTTOVNON GAG.

BHMA 4: Katd tTnv didpKeia evog TTPOYPANPOTOS ITTOPEITE va puBuicEeTe TNV TaxUTnNTa TTATWVTAG TO TTANKTPO SPEED+/- aTnv 086vn N Ta KOUUTTIA OTNV
0e€1a xeipoAafn. H Tyl TnG TaxuTnTag a@opd 10 TUAMA TNG OTIYUIG TTOU TPEXETE KAl OTAV TEAEIWOEI N TaXUTNTA ETTAVEPXETAI OTIG TTPOKABOPICUEVES TIUEG.
BHMA 5: lNatoTe 10 TAAKTPO STOP yia va OTOPATACETE TNV TTPOTTOVNON GAg N TPARNETE To KAEISI ag@aAgiag atrd To KOUTTIOUTEP Kail o diadpouog Ba
TEPMATIOEI AUECWG.

34



METPHZH TQON KAPAIAKQN NMAAMQN

270 KOUTTIOUTEP TOU Bladpduou aTo TTapdBupo Pulse Asitoupyei n £vOEIEN Twv TTAAUWY 0€ CUVOUOOHO PE TOUG BUO aioBnTAPES TTOU
Bpiokovtal oTig XelpoAaBég. Otav emBupeite va BAETTETE TOUG TTAAUOUG OAG :

1. ToroBeTAOTE Kal Ta dUO 0ag XépIa oTaBepd aTOoUg dUO aIOBNTAPEG. Na va £XETE AKPIP PETPNON €ival UTTOXPEWTIKG VA KPATATE KAl
TOoUug U0 AICONTHPEG.

2. O eKTIHWHPEVOG XPOVOG YIa va deiTe Toug TTaAPOU oag oTo TTapdBupo Pulse cival TTEVTE SEUTEPOAETITA APOU EXETE KPATHOEI TOUG
alobnThpEg.

3. H pétpnon dev gival akpIBAg Kal ATopa PE I0TPIKES TTABROEIG TTOU £X0UV TNV avAyKn yia akpIfA TTapakoAouBnon NG KapdIakng
ouxvotnTag dgv Ba TTPETTEl va BacifovTal OTIG EKTIUACEIG TTOU TTAPEXOVTAL.

consult owner's manual

XPHZH TQN AEITOYPIEIQN HXOY ﬁ S
P ’ ’ ; , I ’ 2 * To avold injury, stand
Omrwg deixvel N @iyoupa ocuvdEoTE TNV Mia dkpn Tou KaAwdiou aTnv on the siderais bafore
UTTOB0X!| AXOU TOU KOUTTIOUTEP Kal TV GAAN GKPN GTNV GUGKEUN & = Heneesan
avatapaywyn oog, Kail ETTeITa 8a akoUTE JOUCIKHA OTTO TA NYEIQ TOU ﬂ MBS
KOMTTIOUTEP. .
ZHMEIQZH:H évraon Tou fAxou ptTopei va pubuioTei pévo atréd tnv

OUOKEUN avaTtapaywyn oag.

OYPA MP3 PLAYER

To kKopTtouTeP TOU dladpOoU €£xel puBUIOTEN va AsiToupyei kai o€ mmIAoyr) MP3.MTTopei va xpnoiyotroinbei akoAouBwvTag Tig
TTAPAKATW ETTIAOYES. EvepyoTTOINOTE TOV SIAKOTITN PEUPATOG TOU SIadPOHOoU, TOTTOBETEIOTE TO KAEISI Ao@AAEIag yia va evepyoTroinBei
n MTTAE 006vN TNG CUOKEUNG Kal £TTEITa TOTTO0ETEIOTE OTN BUpa USB Tng KovadAag 1o avrioToixo USB (oTIK).

MaTtwvTag To avTioTOIXO KOUMTTI ETTIAEYETE TO ETTOUEVO APXEIO pouomr’]g.@
MaTwvTag TO AVTIOTOIXO KOUUTTI ETTIAEYETE TO TTPONYOUNEVO OPXEIO YOUTIKAG. m

MaTwvTag 1o avTioTOIXO KOUMTTi Ba auEAOETE TNV £VTAoh TOU fXOU OTA NXEIQ TNG OUOKEUNAG. (®

MaTwvTag To avTioTOIXO KOUMTTI Ba YEIWOETE TNV €VTACN TOU AXOU OTA NXEia TNG GUOKsur']g.@

35



2YNAEZH ME (SMART)EZYTINH XYZKEYH

BHMA 1: Evepyomnoturjote To Bluetooth tng é€unvng ocuokeun cag & avalntriote TNV cuokeun. Enetta kavte KAk (ok) yia va cuvSeBei n

ouokeun oag & va yivel n ouleuén otav epdaviotel to RUN MUSIC.
BHMA 2: Metd tnv oUvOean, 0 Xog amnd tnv £EUNvn GUOKeUN oag Ba avamnapayetal ano Ta nxeia touv Stadpouou.

Eivat ouppato pe tnv epappoyn i Console+ 0mou pnopeite va €xete MPOoPAOn O MPAYUOTIKEG SLASPOUES KoL
XOPTECG, SLaSpAOTIKA BIVTEO TTPOTMOVICEWV KL VA KPATATE TO apXeio Twv SeSopévwy TNG TPOMOvVNoNG 0ag.
KatéBaoe oto smart phone 1} oto tablet tnv edpappoyn | Console+ anod to Google Play yia Android kat amnod to
APP Store ywa IOS 1) xpnotuomnolwvtag To mapokatw Scan QR code.

iConsole Global

i console

[1] EwéNBete otnv epappoyn iConsole kat adol SnuLoupyHOETE TOV MTPOCWTIKO GaG AOYOPLOCHO KAVTE KALK OTO
“GET STARTED” mou Bploketal mavw deLa.

[2] Noatrote onoodrnote and ta npoypdppata Kot Ba epdaviotel apéowg éva mapdBupo clvEeong 6mou Ba PEMEL va
ouvbEaoete TNV epappoyn iConsole pe to SLASPOUO YUUVACTIKAG.

[3] NatAote ya va yivel cVZeuén thg ehappoyrC Le ToV SLASPOUO YUUVOOTIKAG OTav epdaviotel To «iConsole -XXXX»
(to X onuaivet tuxaio Pndio).

Ytmootnpi{épeveg ekdo6oelg yia To iConsole:
-MNa ocuokeuég Android: 5.0 A vedTepeg ekdAOEIG.

-MNa ouokeuég 10S: 11.0 f vedTepeg ekdOoelg. Eivar ouppatod ue iPhone, iPad, and iPod touch.

36



Eival oupBato pe v epappoyni Kinomap (atraiteital cuvdpopn). KatéBaoe oto smart phone A oTo tablet Tnv epapuoyn
Kinomap ( Google Play yia Android & APP Store yia |0S).

MpotrovAcou o€ OA0 Tov KOOHO HE DIadPaOTIKA Bivieo Kal SIadPOUES Kal 0 BIGdPONOG Ba TTPOCAPUSOEl AUTOPATA TNV
KAion avaAoya pe Tnv dladpoun TTou eTTEAEEEG.

E&epeuvnoe 6Ao Tov KOOUO, TTapakoAolBnoe TIG £MOOCEIC OOU , JOIPACOU ThV EPTTEIPIC OOU PE OAN TNV KOIVOTNTA TOU
Kinomap.

MPOOKAAEOTE KAl QVTAYWVIOTEITE e AAAOUG XPAOTES TNG e@appoyAg Kinomap fj akOua PTTOPEITE Kal va TTpoTTovnBeiTe
HOVOI oag EETTEPVIIVTAG OTTOIAOATTOTE TTPONyoUEVN £TTiIdOON oag!

Avaintiote, mpaypoatornotiote Aqn Katl eykataotiote TNV epappoyn Kinomap péow tou Apple Store yla cuokevég I0S 1 péow
Tou Google Play yla cuokevég android.

(1]
(2]
(3]
(4]
(5]

(6]

EloéNBete otnv edpappoyn Kinomap kat emié€te tn oelida [Neplocotepal.

ErmuAé€te yla va mpooBéoete ePLOCOTEPO EEOTMALOUO YULVOOTLKAG.

EruAé€te kat KAVTE KALK 0TO €LKOVISLO TOU SLadpOUOU YUUVAOTLKAG.

MNatrote tnv edapuoyn | Console yla eicodo.

Matnote yla va yivel oeuén tng ebappoyng Le Tov SLASPOUO YUUVAOTIKAG OTtav epdaviotel To «iConsole -XXXX»
(to X onuaivet tuxaio Ynodio).

Bpeite to ayannuévo oag Bivteo yla va EEKWVACETE TNV TPOTOVNON 0Ag

Kinomap

Ytmootnpi{opeveg ekdooeig yia To KINOMAP:
-MNa ouokeuég Android: 5.0 ] vedTepeg ekOOOEIG.
-lNa ouokeuég 10S: 9.0 ) vedTepeg ekdboelg. Eival oupBatd e iPhone, iPad, and iPod touch.

37



ENAEI=H METPHZH AINOYZX

AuTi n AsiIToupyia ival va eKTIUNOEi TO CWHATIKO AITTOG 600G, CUP@WVA UE TIG BATIKEG TTANPOYOPIES TNG KATAOTACNG TOU
OwWMAaTOG 00G.

AuTA n ekTipnon dev €ival akpIPrS Kal Ta ATOPA UE 1ATPIKEG TTABAOEIC | / KAI JIa CUYKEKPIPEVN avAyKn yia akpiBn agia Tou
OWMATIKOU AiTToug dgv Ba TTpETTEl va BaailovTal OTIG EKTIMNAOEIG TTOU TTAPEXOVTAL.

BHMA 1: MNatioTe 1o TARKTpo PROGRAM eT1raveIAnuuéva, otny dwdEKaTn opd otnv 086vn oto TTapdBupo TIME Ba
eppavioTei N évdeign FAT. MNMatriote 10 TTARKTPOo MODE yia va puBuioETE TIG OXETIKEG TTAPAUETPOUG: TO PUAO, TNV NAIKiaQ, TO
UWog kal To BApog.

BHMA 2: MeTd TnVv €icaywyn TnG AsIToupyiag Tou cwuatikou AiTroug, oto TTapdBupo SPEED Ba gpugavioTei 0 apiOuog
F1,010 Tapdbupo PULSE Ba epgavioTei o apiBudg1 1rou avTITTpoowTTeUEl TO QUAO, TTATAOTE TO TTARKTPO SPEED +/- yia
va puBuioceTe TO QUAO 1-2.To 1 avTITTPOCWTTEUEI TO APCEVIKO KAl TO 2 AVTITTPOOWTTEUEI TO ONAUKS. 2Th CUVEXEIQ TTATACTE TO
TTAAKTPO MODE yIa va peTapEiTe 0TO ETTOPEVO Briua.

BHMA 3: Apou méoete 1o TAAKTPO MODE, o1o TTapdBupo SPEED Ba gugaviotei 10 F 2, oto TTapdBupo PULSE 6a
EMPAVIOTEI TO 25 TTOU AVTITTPOCWTTEUEI TNV NAIKiA, TTATHOTE TO TTANKTPO SPEED +/- yia va puBpiceTe TV nAikia 1-99. 21n
ouvéxela TTaTAoTe To TTAAKTPO MODE yia va PeTaBeiTe oTo £TTOPEVO BAua.

BHMA 4: Metd 1o Tradtnua tou TARKTpou MODE, oto TTapdBupo SPEED Ba spgavioTei 1o F 3, 10 Tapdbupo PULSE Ba
eppavioel 170, 61Tou avTITTPOCWTTEUEI TO UWOG, TTATAOTE TO TTAAKTPO SPEED +/- yia va puBpiceTe 1o Uwog atmmé 100CM-
199CM. Z1n ouvéxela ratioTe 1o TTARKTPo MODE yia va petaBeite 010 €TOPEVO Briua.

BHMA 5: Apou méoete 1o TARKTPO MODE, 10 TTap&dBupo SPEED Ba spgavioel 1o F 4, To TapdBupo PULSE Ba eu@avioel
70,01T0U AVTITTPOCOWTTEUEI TO BAPOG, TTATAOTE TO TTANKTPO SPEED +/- yia va puBuicete 10 Bapog atrd 20kg-150kg. 2Tn
ouvéxela TTaTAoTE To TTAAKTPO MODE yia va PeTaBeiTe oTo eTTOPEVO Brua.

BHMA 6: AQoU oAokANpwOEi N puBuion Pe TNV eloaywyr AWV TwV OTOIXEIWV YIa TV KATAOTAON TOU CWPATOS 0O,
TTatioTe 10 TTANKTPO MODE kai 0Tn cuvéxeia oto TTapdBupo SPEED Ba spgaviotei 1o F 5, oto TapdBupo PULSE, Ba
eM@avioTei N €vdeign "---", autd onpaivel TNV Evapén yia ToV UTTOAOYIOHO TWV OTOIXEIWV. TN CUVEXEIQ KPATAOTE TOUG
aI0ONTAPES TTAAPWY PE Ta dUO 0ag XEPIA ATTO TIG XEIPOAABEG KAl HETA ATTO 8 DEUTEPOAETTTA N £VOEIEN TOU CWHATIKOU AITTOUG
Ba TTpéTTel va gpgaviceTal oto TTapdbupo PULSE.

38




MINAKAZ I'A TO ZQMATIKO AIlNOZ

To atrotéAeopa TTou divETal YIA TO CWHATIKO AITTOG OTOV TTAPAKATW TTivaKa €ival PIa avapopd TG KATAoTAoNG TOU CWHATOG, EAEYETE TNV
KATAOTOON TOU CWPATOG 0a¢, avaAoya Pe TO aploTEPO YPAPNUA PE TO ATTOTEAECUA TTOU TTAiPVETE ATTO TOV dIGdPOUO.

Kardotaon cwparog ATTOTEAEOUO
Maxuoapkog BMI > 30
YmépBapog 26 < BMI < 30

e opua 19 < BMI < 25
NiTToBapnig BMI < 19

MINAKEZ NMPOENIAETMENQN NMPOIrPAMMATQN
P1. WEIGHT LOST

SPEED CHANGES 12 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Level 1 SPEED(KM/H) 1122 |3]|3 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 11223 ]|]4] 4 5 6 8 8 |10 | 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 112 ((3|4]|5 5 6 8 9 |10 |12 10| 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1|12 ((3|4]|6 7 8 |10 |11 |12 | 13|11 | 10| 8 7 5 4 2
Level 5 SPEED(KM/H) 21314157 7 8 10|12 |14 1413|1210 9 6 4 2
Level 6 SPEED(KM/H) 21314157 9 |10|12 13|14 |14 |13 |12 | 10| 9 6 5 3
Level 7 SPEED(KM/H) 213]5]|]6]8 9 |10|12 13|14 | 15|13 |12 10| 9 6 6 3
Level 8 SPEED(KM/H) 2135|618 |]10|12|14]|14(15 15|14 (13|11 ] 9 7 6 3




P2. CARDIO TRAIN

SPEED & INCLINE CHANGES 1 2 3 4 ) 6 7 8 9
Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1
SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1
Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 | 10 9 9 Il 6 4 2 1
SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
Level 4 ELEVATION 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2
SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 | 10 9 9 7 6 4 2 2
Level 5 ELEVATION 2 4 6 7 8 9 10 | 11 | 11 | 12 | 12 | 11 | 11 9 8 6 4 2
SPEED(KM/H) 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2
Level 6 ELEVATION 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3
SPEED(KM/H) 2 4 6 7 8 9 10 | 11 ) 11 | 12 | 12 | 11 | 11 9 8 6 4 2
Level 7 ELEVATION 4 6 8 9 10 | 11 | 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4
SPEED(KM/H) 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3
Level 8 ELEVATION 5 7 9 10 | 11 | 12 | 13 | 14 | 14 | 15 | 15 | 14 | 14 | 12 | 11 9 7 5
SPEED(KM/H) 4 6 8 9 10 | 11 ) 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4
P3. FAT BURN
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1

Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1

Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1

Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1

Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1

Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1

Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1

Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1




P4. POWER WALK

SPEED & INCLINE CHANGES 1 2 3 4 5 6 7 8 9
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4
P5. INTERVAL

SPEED CHANGES 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1l2)al2lalz2|al2la|l2]a|l2]a|l2]a]2]|a]o2
Level 2 SPEED(KM/H) 1|25 2|s5|2|s5]|2|5|2]|5s5|2]|5s5]|2]|s5]|2]|s5]2
Level 3 SPEED(KM/H) 1l2]6|2|6|l2|6]2]|6|2]6|2]6]|2]86]2]686]2
Level 4 SPEED(KM/H) 1|3]|6|3|6|3|[6]|3]|6| 3|6 ]|3]|6]|3]|66]|3]|s6]3
Level 5 SPEED(KM/H) 1373|7373 73| 7|3|7]|3]|7]|3]|7]3
Level 6 SPEED(KM/H) 2 la|l7lal7|al7|la|l7|a |7 |a]|7|a]|7|a]| 7] a4
Level 7 SPEED(KM/H) 2|l a|ls|a|s8|a|s8|a|8|a |8 | a|s|a]|s]| a|s]|a
Level 8 SPEED(KM/H) 2|5|8|5|s8s|5|8|5 |85 |85 |85 ]|8]|5]s8]|s




P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 ©
Level 1 SPEED(KM/H) 11213 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 213 | 4 3 2 13| 4 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23| 4 5 4 13| 4 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 21415 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 2 15| 6 7 6|1 5|6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 3|6 |7 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 37| 8 9 8|7 |8 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 3189110989 ]10]|29 8 9 10 9 8 9 10 8 4

P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

SPEED & INCLINE CHANGES 1 2 4 ) 6 7 8 9
Level 1 ELEVATION 0 0 1 1 2 2 2 S 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 | 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 8 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 | 10 | 12 | 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 | 10 | 10 | 12 | 12 | 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 | 10 | 12 | 13 | 12 | 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 | 10 | 12 | 13 | 13 | 12 | 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 | 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 | 10 | 12 | 13 | 13 | 14 | 13 | 12 | 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 | 12 9 6 3 2
SPEED(KM/H) 2 4 6 8§ 10|10 12 | 12 | 13 | 13 | 14 | 14 | 13 | 12 | 10 7 5 3

43



ANAAINAQZH TOY AIAAPOMOY

1. Tava avadItrAwaoeTe Tov OIAdPOHO, TTPWTA ATTO OAA  KAEIOTE TOV OIOKOTITN.

2. BeaiwBeite 611 0 diddpopog dev £xel KATTOIA KAIOT.

3.  ZNKWOTE TTPOG Ta TTAVW TO KEVTPIKO TTAQICIO yIa va eUBUYypaUUIOTE Kal va £pBel o€
TTAaPAAANAN B€0n e  Tov UTTOAOITTO OKEAETO TOU DIadpOoU.
ZTEPEWOTE TO BATTEDO WE TOV €10IKO CWAAVA OTAPIENGS OTTWG PaiveTal Kal aTTd TRV
€IKOVOypapnuEvn €IKOva.

4. BeBaiwBeite 011 TO dATTEdO BpioKETAI OTRV OWOTHA BEON PE TOV CWARVa OTHPIENG.

EKAINMAQZH TOY AIAAPOMOY

1. MNa v ekditTTAwon Tou d1adpdoU PPOVTIOTE va UTTAPXEI XWPEOG ETTAPKAG VIO VO YiVEI
OwOoTd ,aPAOTE XWPO TTEPITTOU VOGS PETPOU YUPW aTTd Tov dIddpopo, Xwpic va UTTapXouv
eUTTOSIO VIO TNV KAAN AgITOUpYia TOU Kal TOTTOBETNON TOU OTOV XWPO CAG.

2. 2Tn CUVEXEIQ KPOTWVTAG HE Ta 2 XEPIa 0ag ToV BACIKO OKEAETO TOU OIGOPOUOU [E TO TTODI
00G OKOUMTTAOTE TO AUOPTIOEP OTHPIENS WOTE O OIAdPOOG VA ATTACPANICE! KAl ETTEITA
OTTPWETE TTPOG TA TTATWHA ME APEMNES KIVAOEIG, TOTE O BACIKOG OKEAETOC KaTERAIVEI AQUTOUATA
Kal TTpIv @TACEl 0TO £va PETPO ATTOOTAONG OTTO TO OATTEDO Ba TTPETTEI VA £XETE APAOEI
améoTAON £Va PETPO ATTO TOV BIAdPOMO yia va £pBel oTnv TEAIKN BEan OTTwG deixvel Kal N
gIKkovoypdapnaon.

NQz NA META®EPETE TON AIAAPOMO

1: AmevepyoTrolgiote TOV IAKOTITN.

2: BydAte 10 BUopa atmod Tnv Trpica.

3: AvadimtAwaTe Tov S1GdpoO.

TNV ouvéxela, apou £xeTe akoAouBnael Ta 3 avapepBévTa Bacikd
BrMaTa, KPATAOTE TIG XEIPOAOBES KAl avaonkwaTe Tov Trepitrou 30-40
MOIpEG WG TO OTHOOG KAl YTTOPEITE VO TOV PETAPEPETE OTTWG OEIXVEI KAl
N €IKOVOYPaPNUEVN GWTOYpaQia




NQ¥ ©A BAAETE AINANTIKO XTO AAMNEAO TOY TPEZIMATOX

1° BHMA TomoBeTeioTe Tov TATTNTA TPEEIMATOG £T01 WWOTE N PAPA VA €ival TTPOG Ta TTAVW KAl OTO KEVTPO Tou dATTESOU.
20 BHMA Evw onKWVETE TNV GKPN TOU TATTNTA TPELIUATOG, TOTTOBETEIOTE TO AKPOPUGCIO TOU OTTPEI AVAUESA OTOV TATINTA TPELIUATOS KAl TO BATTEDO
TEPITToU 6 “ (ivioeg) atrd 1O PTTPOaTIVO TUAUA Tou Bl1adpOpou. ATTAWOTE TO OTTPEI TG GIAIKOVNG 0TA ATTEDO JETAKIVWVTAG TO OTTO TO YUTTPOCTIVO
MEPOG TOU S1adpOPoU TTPOG Ta TTiow. ETTavaAdpete Tnv diadikaagia kal atrd TV AAAN TTAEUPA Tou TATTNTA. WeKATTE TTEPITTOU VI 4 DEUTEPOAETTTA
aTtro KABe TTAeupd.

30 BHMA Ag@rioTe TNV OIAIKOVN va «OTABE» yia éva AETITO TIpIV XpnolhoTToIfoeTe Tov diddpopo. ETreita evepyoTroinoTe Tov O1ddpouo & BAATE Tov
otnv TaxutnTa 3km & a@rjoTe Tov va AEIToupyei yia GAAa 5 AeTTTA XWpIG va avEBel Kaveig eTTAvVW. Oa UTTOPEITE va XPNOINOTTOINCETE TOV BIAdPOUO
META aTTd 1 Wpa. AUTA TNV CUYKeKpPIPEVN dladikaaia Ba akoAoubBeite TTavTa 6Tav Ba TTPETTEl va KAvETE AiTravan aTo d&TTedo Tou d1adpOdlou.
MPOEIAOMOIHZH ZHMANTIKH : Mnv utrép — AITTaveTe 10 8ATTESO TPECIMATOG. YTTEPPOAIKN) TTOGOTNTA AITTAVTIKOU TTPETTEI VO OTTOUOKPUVOEI
OKOUTTICOVTAG TNV WE ia TTeTaéTa. . ETriong eival anuavTiko yia Tnv TTpwTn @opd 6tav o d1ddpouog cuvapuoAoynBei atrd Tnv cuokeuagia Tou &
TIPIV UTTEI € AEIToupyia va AITTAVETE To SATTEDO YE TO TTAXUPEUATO AITTAVTIKO OIAIKOVNG TTOU TTEPIAANPBAVETE OTO OET ouvapuoAoynong. ‘Emerra amod
15 WpeG KABNPEPIVAG XPAONG Tou dIadpouou A dU0 PAvVES av Ogv XPNOIUOTTOIEITAI KABNUEPIVA TTPWTA JE £va TTavi Ba KabapideTe TNV TTAAIG
Aitravon & émreira B8a Airaivete To OATTESO e TO €10IKO AITTAVTIKO GIAIKOVNG TToU gival o€ pop®n oTrpél & To TTpounOeUeaTe YOVO ATTO KATACTAMATA
OpPYAVWYV YUUVOOTIKNAG.

O 1pavrag Tpegipartog (TémnTag) Tou diadpouou sival avaAwaoiho UAIKO TpIRAGS & N péyioTn didpkeia KAARS Asitoupyiag Tou gival Ta 3 €tn. ‘Etreita Ba
TIPETTEl VO AVTIKATAOTABET atrd e€ouaiodoTnuévo service. Etriong étav évag diadpouog eV XPNOIPOTIOIEITAI VIO JEYAAO XPOVIKO BIACTNHA O
TaTTNTAG XAAGEl YIaTi EEpaiveTal atrd TNV PN Xpron & TaAl xprilel avtikatdoTaong yiati 6a dnuioupynoel KATTOI0 BPaxUKUKAwUA OTa NAEKTPIKA
MEpn Tou diadpdpou.

MPOZOXH!!! AN FINETAI ENTATIK'H XPHZH TOY AIAAPOMOY ENAZX IMANTAZ (TAMHTAZ) MIMOPEI NA XPHZEI ANTIKATAXTAXIHZ ZE
MIKPOTEPO XPONIKO AIAXTHMA ANO 18 EQX 24 MHNEZ.

\ | Banda
Running
l bait

< N W s“ "»\.‘ //
\ ) j!f_@\<

. I~ g (““
o ] , MPOEIAONOIHZH A TO ZMPEI ZIANIKONHZ “i};
To AmavTiké 61 oTig dKpeg 600 KPATHZTE TO MAKPIA AMO TA MAIAIA !!! /2
TO BuVaTO6 MPOS OTO KEVTPO TOU BaméBou. A ;apse) kaTATIOON 1) WEKAOHGC KATEUBEIQY OTO TIPOOWTIO {NTHOTE IATEIKNA
OUMBOUAA.

AUTO TO TTPOIGV PTTOPE Va TTPOoKaAETEl BAGRN ) aTTwAEIa av dev XpNnoIhoTToINDEi
oUPQwWva WE TIG 0dnYyieg xpriong Tou.

AuUTO TO TTPOIGV TTWAEITAI yIa TNV TTEPITITWON TNG AiITTAVONG Kal HOVO Kal PE TV
TTPoUTTé0ean OTI Ba XPNOIKOTTOIEITAI ATTOKAEIOTIKA e €UBUVN TOU ayopacoTh Kail OTI Ol
KOTAOKEUAOTEG KAl QVTITTIPOOWTTOI OEV QEPOUV Kapia euBUvn o€ axéon Pe auTo To
TTPOIOV.

45



KaBapiopog
A@aipéoTe TNV oKOVN a1t TOV JIAOPOUO PE NAEKTPIKY) OKOUTTA A hE éva TTavi EAa@pd
VOTIOHEVO.AvadITTAWOTE TO OATTEDO Kl KABaPIZeTE TOKTIKA TO TTATWHA PE NAEKTPIKA okoUTTa. AuTo Ba gag
BonBnAoel va emPNKUVETE TNV dIdpKela TG CwAG Tou d1adpduou oag.

Mnv xpnoiyoTrolgite TTOTE OIGAUTIKG OTO dATTEdO R aTOV TATTNTA TPECiMaTOg. H xprion Twv SIGAUTIKWY PTTOPEI
Va JEIWTEI TNV aTTapaitnTn AiTrTavon Tou datrédou Kal Tou TATTnTa.

Kevrpdpioua Tou Iydvra Tpeiarog

Ortav TpéXETE ) TTEPTTATATE, UTTOPEITE VO AOKEITE YEYAAUTEPN dUvVaUN PE TO €va TTOBI aTT ~ 0TI TO AAAO. AuTd
Ba kdvel Tov TATTNTA VA TPEEiUATOG va @UYEl atTd To KEVTPO. AUTOG O BIABPOUOG £XEl OXEDIOOTEI Kal
KATAOKEUOOTE WOTE va eEA0@AAICEl N OwaTH Kivnon Tou TATTNTA va gival TTAVTA KEVTPAPIOPEVN ETTAVW OTO
odarmedo Tpegiparog. MepioTaoiakd o TATTNTAG iowg XpelddeTal eTTITTAEOV pUBUION yia va dlatnpnoei
KEVTPAPIOPEVOG. [Na va KEVTPAPETE TOV TATTNTA, XPNOILOTTOIEIOTE TO E0WKAEIOTO KAE1Si Allen yia va
puBuiceTe TN B€on Tou TTICW PAOUAOU.

Alodikaoia KevTpapiopatog Tou TaTTNTa TPEEiNaTOS

1.)Mnv @opdte @apdid pouxa , ypaBdATes , A @apdid KOoCPAPATA OTAV KAVETE aUTH TNV pUBUION.

2.)Mnv oTpé@eTe TTOTE TA UTTOUASGVIO TTEPICOGTEPO aTTO Ya TNG OTPOPRG KABE QOopPd.

3.)Navtote va oeiyyeTe TNV pia TTAEUPd Kail va XAAAPWVETE TNV GAAN yia va ePTTodiceTe UTTEPPOAIKS OQIgIO
 XaAdpwan Tou TATTNTA.

4.)\eiroupynoTe Tov diIddpopo. PuBuioTte Tov TétmnTa 6T1av Asitoupyei o diddpopog ue (4 xAy/wpa-
km/h)xwpic va BpiokeTal KATTOI0G TTAVW OTOV TATTNTA.

A@ou kdveTe TNV pUBUION, TTEPTTATAOTE ETTAVW OTOV TATINTA YIA 5 AETITA TTEPITTOU YIA VA TOV EAEYEETE. AV
gival atrapaitnTo va eravaAdpete Tnv diadikaoia aAAd TTOTE YNV OTPEPETE TA UTTOUASVIA TTEPIOTOTEPO ATTO
Y4 TNG OTPOPNAG KABE @opd. YTTEPBOAIKS OQIgIuo TOU TATINTA PTTOPEI VO YEIWOEI ONPAVTIKA TNV OIGPKEI
{wng Tou TATTNTA.

AN O IMANTAZ KAINEI A0 APIZTEPA :

-ZTpEWTE TO PTTOUAGVI TOu apIoTEPOU pdoulou Katd Ya TNG oTPOPAG BeEIGOTPOPA(TPIEIU0 — TAvUanN).
-ZTpEWTE TO PTTOUAGVI Tou H€€I0U pdouAou Katd Va TNG OTPOPRG aploTEPOaTpo@a(xaAdpwan).

AN O IMANTAZ KAINEI ANNO AEZIA :

-ZTpEWTE TO PTTOUAGVI Tou Be€I0U pdouAou Katd V2 TG oTPoPnG deCivaTpo®a(aitiyo — Tévuon).

-ZTpEWTE TO PTTOUAGVI TOU apIoTEPOU pdoulou Katd Ya TNG OTPOPAG apioTEPOCTPOPA(XaAdpwan).
PYOMIZH TANYZHZ TOY IMANTA TPEZIMATOZXZ

Av otav BAceTe 1o TTODI €TTAVW OTOV TATTNTA TPEEINATOG, AIoBAvEDTE va YAIOTPAEl TOTE O TATINTA £XEI Yivel
eAaoTIKOGKaI YAIOTPA atrd Ta pdouAa. OAol o1 TATTNTEG ATTOKTOUV EAACTIKOTNTA PE TOV KaIpd. AuTh gival pia
(QUOIOAOYIKN Kal auvnBiouévn puBbuion o€ KaBe diddpouo. Na va YEIWCOUNE TO YAIOTPNUG, OTPEWTE KOl Ta 2
pTTOUAGVIa Allen Tou oTTioBiou pdoulou katd 1o Va TNG OTPOPRG OTTWGS paiveTal. AoKINAoTe Tov SIGdPOO
gava yia va eAéyete av yANioTpdel. ETTavaAdpete epooov gival ammapaitnTo aAAG TTOTE Unv OTPEPETE TA
TTOUAGVIO TOU PAOUAOU TTEPICOOTEPO ATTO V4 TNG OTPOYNG KABE popd.

46



N
<

10

[oo]
o
~~




NO. DESCRIPTION QTY NO. DESCRIPTION QTY
1 BASE 1 43 REAR ROLLER
2 INCLINE RACK 1 44 AIR CYLINDER
3 MAIN FRAME 1 45 CONSOLE PLASTIC HOUSING-UPPER
4 LEFT UPRIGHT 1 46 CONSOLE PLASTIC HOUSING-BOTTOM
5 RIGHT UPRIGHT 1 47 COMPUTER PLASTIC
6 CONSOLE RACK 1 48 IPAD RACK-FRONT CASE
7 CROSS BAR 1 49 IPAD RACK-BACK CASE
8 BOLT M10*60 1 50 IPAD RACK
9 BOLT M10*55 8 51 IPAD FIXED PLATE
10 BOLT M10*40 1 52 HANDRAIL FOAM-L
11 BOLT M10*25 4 53 HANDRAIL FOAM-R
12 BOLT M8*50 2 54 MOTOR COVER 1
13 BOLT M8*45 1 55 REAR END CAP 1
14 BOLT M8*40 4 56 BASE COVER-L 1
15 BOLT M8*28 1 57 BASE COVER-R 1
16 BOLT M8*15 4 58 FRAME WHEEL COVER-L 1
17 BOLT M8*90 1 59 FRAME WHEEL COVER-R 1
18 BOLT M8*65 3 60 HANDRAIL PVC RING-L 1
19 BOLT M8*15 4 61 HANDRAIL PVC RING-R 1
20 BOLT M6*45 2 62 MOTOR COVER LOGO PLATE 1
21 BOLT M6*25 6 63 SAFETY KEY 1
22 BOLT M6*20 2 64 SIDE RAIL 2
23 BOLT M6*10 4 65 MOTOR BELT 1
24 BOLT M5*28 10 66 BASE CUSHION 6
25 BOLT M5*12 17 67 BASE FOOT PAD 4
26 SCREWS M4*15 2 68 BASE CUSHION 2
27 SCREWS M4*12 5 69 MOVING WHEEL 2
28 SCREWS M4*15 2 70 FRAME WHEEL 2
29 SCREWS M4*12 23 71 INCLINE MOVING WHEEL 2
30 SCREWS M4*15 5 72 AIR CUSHION 4
31 SCREWS M4*25 2 73 SPRING CUSHION 2
32 SCREWS M4*10 21 74 PLASTIC BUSHION(FOR INCLINE) 8
33 SCREWS M3*10 2 75 PLASTIC BUSHION FOR INCLINE MOTOR 2
34 SCREWS M3*6 13 76 BASE END CAP 2
35 NUT M10 6 77 END CAP FOR MOTOR 1
36 NUT M8 8 78 RUNNING DECK 1
37 NUT M5 10 79 RUNNING BELT 1
38 FLAT WASHER $20*$10.5*T1.5 14 80 SIDE RAIL FASTENER 10
39 FLAT WASHER $17*$8.5*T1.5 9 81 CABLE GROMMET 1
40 SPRING WASHER 4 82 MAGNETIC RING 1
41 BASE WHEEL SPACER 4 83 CABLE CLIP 1
1o FRONT ROLLER 1 84 WAVE PIPE 1
85 Silicon Pad 1 98 DATA CABLE 1
86 FOOT REST 2 99 CONTROLLER 1
87 RUBBER PAD 2 100 SPEAKER 2
88 ROPE 1 101 LEFT HANDRAIL BUTTON 1
89 POWER SWITCH 1 102 RIGHT HANDRAIL BUTTON 1
90 POWER CORD JACK 1 103 POWER CORD 1
91 CIRCUIT BREAKER 1 104 MOTOR 1
92 RED AC CABLE L=280mm 1 105 INCLINE MOTOR 1
93 BLACK AC CABLE L=280mm 1 106 FAN 2
94 BROWN CABLE L=100mm 1 107 Console Sticker 1
95 AUDIO CABLE 1 108 KEY Pad Sticker 1
96 SENSOR SET 1 109 Console PCB 1
HANDRAIL PULSE SET 2 110 KEY Pad 1

48



EMTYHZH HAEKTPIKOY AIAAPOMOY

H eyyunon 1oxvsei:yia (2) £€Tn a1 TNV NUEPOUNVIA ayopdg TOU TTPOIOVTOG OTO HOTEP & TO NAEKTPOVIKA HEPN(TTAAKETA-KOVOOAQ).
yia éva (1) €Tog oTOoV IHAvVTa TPESiHATOG Kal TO dATeS0 epOoov ouvTnPnOei CWOoTA pE TO €181KO OTTPEI GIAIKOVNG.
H eyylnon KaAUTITEl TUXOV KATAOKEUOOTIKG AGBOG.
*H Tux6v avTikaTdoTaon aviaAAQKTIKOU €ival TNV KPion TWV TEXVIKWV.
*H ouvappoAdynon, €Aeyxog , puBuion TaTTNTa €mIRAPUVEl XPNUATIKA TOV KATAVOAWTH.
*H emiokewn Tou TexVIKOU Trépav TwV 14 NUEPOAOYIOKWY NUEPWV ATTO TNV NUEPOMNVIa ayopds emRApUVEl XPNHATIKA TOV KATAVOAWTHA ,UE TNV
eKdoTOoTE XpE€Won atrd Thv ETAIPEIa .
*EkT66 opiwv ZEpPIg, Ba atroaTéEAAOVTAI OTO KEVTPIKO ZEPPIG.
1. BA4Pn péoca o€ 14 nuépeg ammd Tnv nuepounvia ayopds Ba TapaAapBavovTal HECWw PETAPOPIKAG ATTO TOV XWPEO TOU TTEAATN.

>€ auTh TNV TTEPITITWON Ta £€§0da peTagopdg Bapuvouv Tnv eTaipeia. (E@ocov eival uTrTaimidTnTa TNG CUCOKEUNG ).
2. BAAGBnN peTd TNG 14 nuépeg atmd TNV nUEPONVia ayopds Ba peTa@épovtal aTTd ToV TTEAATN OTNV YETAPOPIKY ETAIPEIX .

Ta é€0da yeTA@OPAG aTTO TNV PETAPOPIKN PEXPI TO ZEPRBIG KAl TO avTIOTpoYo Bapuvouv Thy eTaipeia. (E@doov gival UTTAITIOTNTA TG CUCKEURG).
*H eyyunon 1ox0€gl yovo yia TovV TTPWTO AYyOPAOCTr) TOU TTPOIOVTOG.
*H eyyunon 1oxUel povo €Av TO TTPOIGV AEITOUPYEI O€ OTTITI (KAl OXI O€ YyuuvaoTripid, UAAGYOUG, KOIVOXPNOTOUG XWPEOUG K.A.).
*H emokeur) otrolaodntmoTe BAGRNG TTPAYUATOTTOIEITAI TO GUVTOPOTEPO BUVATOV.
*KdaBe atraitnon ammolnuiwong Tou TTEAATN, €iTe Adyw EAAEIPNG aVTAAAGKTIKWYV €iTE Adyw KABUoTEPNONG ETTIOKEUNG, BeV gival duvarTr).

H EFTYHZH AEN EXEI IZXY

*AT6 utrépTacn n diakupavon oTo dikTuo TG AEH™.
*Ot1av n BAABRN TTpoéABel atrd kakr XpAon A Kakn cuvthpnon(un AiTravon Tou InavTa TPESiUATOG) TITWOEIG, VEPO, PWTIA, KEPAUVOUG.
*Etiong n eyyunon dev KAAUTITEl aVOAWOIPA UAIKG OTTWG KOAWDIA, aioBNTAPES, TTAAOTIKA pépn, TATTNTA, 8&1TEdO0 TA OTTOI0 KATAOTPAPNKAV OTTO KAKT)
xpnon n dAAng atiag.
*H eyyunon &ev kaAuTrTel BAARN oTO PoTéP N oTroia TTPoRABe atrd dTopa BAPoUg TTEPAV TWV TTPOBIAYPAPWY TOU KATAOKEUADTH N AAAOUG £CWYEVIG
TTAPAYOVTEG.
*H eyyunon &ev kaAUTTTeEl BAARN OTO POTEP N TA NAEKTPOVIKA N UNXAVIKA pépn n otroia TTponABe atrd uttePBOAIK TAvUCN(TEVTWUA) TOU TATINTA N GAAOUG
eCwyevng TTapdyovteg(@Bopd oTov TATTNTA N TO BATTEDO).
*H eyyunon &ev kaAuTrTel BAARN atd uttaiméTnTa Pn €0UCIOd0TNPEVWY ATOPWY YIO TNV ETTIOKEUN N TNV ouvTrpnon Tou diadpdéuou.
*H gyyunon dev KaAUTTITEl BAGRN TTOU TTPOKANBNKE TTO KOKI oUVAPUOASYNOoN.
['a va 10x0 n eyydnon TPETTEl va ouvodeUeTal ATTd TNV aTTOBEIEN ayopPdG.
2& OAEG TIG TTOPATTIAVW TTEPITITWOEIG 0 XPAOTNG ETTIRAPUVETAI UE TO KOOTOG ETTIOKEWNG KOI OVTAAAOKTIKWYV.

*H etaipia kai o eicaywyéag dev euBUVOVTAI Yia TUXWV TUTTOYPA@IKA AGOn.

*To Tpoidv £xel éykpion Kukhogopiag otnv EupwTraikr) Koivétnta, CE

*3 € TTEPITTTWON TTOoU UTTAPXEl TTPORANKA aTnV TTEPIOXH 0ag PE To dikTuo TNG AEH emmikoivwvroTe Pe To Service Tou diladpouou yia Tnv Xprion Tou
avdaAoyou €COTTAIGHOU.

INTERSPORT ATHLETICS SA
18-20 SOROU
15125 MAROUSI

GREECE +302102806019

49




YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 11.0

ROMANIAN MANUAL




Pentru siguranta dumneavoastra si pentru utilizarea corecta a dispozitivului, trebuie sa respectati masurile elementare de precautie,
inclusiv urmatoarele:

1.

Va rugam sa cititi cu atentie instructiunile inainte de a folosi banda de alegare.

Pericol — Pentru evitarea unui scurtcircuit electric:

1.

abrwn

o

13.
14.
15.

16.
17.
18.
19.

20.
21.

Inchideti intotdeauna intrerupé&torul principal si scoateti stecherul din priz& dupé fiecare utilizare si de fiecare data cand efectuati operatiuni
de intretinere.

Avertisment — Pentru a evita riscul de arsuri, incendiu, scurtcircuit sau traumatizare:

Nu lasati niciodata aparatul n priza atunci cand nu este utilizat. La terminarea antrenamentului, scoateti stecherul din priza.
Supravegherea atenta este necesara atunci cand banda de alergare este utilizatd de céatre copii sau persoane cu dizabilitati.

Folositi banda de alegare numai in scopul predestinat si pentru care este proiectat de producator (pentru uz la domiciliu). cu o durata
maxima de folosire de 50 minute & greutatea maxima a utilizatorului sa nu depaseasca 150 kg.

Nu utilizati niciodata produsul in cazul in care are un cablu sau un stecher deteriorat, daca nu functioneaza corect, daca a fost distrus sau s-
a varsat pe acesta vreun lichid. Va rugam sa contactati imediat centrul de servicii pentru consumatori din cadrul service-ului, pentru
inspectie si reparatii.

Nu transportati banda de alergare tragand-o de cablul de alimentare cu curent electric si nu folositi cablul ca maner.

Tineti cablul la distanta de suprafete incalzite sau de praf.

Nu utilizati niciodata produsul cu orificiile de ventilatie blocate. Pastrati deschiderile de aer libere de scame, par etc.

. Nu introduceti obiecte n orificiile aparatului.
. Nu folositi si nu depozitati banda de alergare in spatii exterioare.
. Nu folositi banda de alergare in spatii in care ati pulverizat cu un aerosol (spray). Dispozitivul trebuie sa fie utilizat intr-o camera cu aer

curat.

Inainte de a opri alimentarea aparatului cu curent electric puneti comutatorul de functii in pozitia off si apoi scoateti stecherul din priza.
Conectati produsul, singur, direct la o prizad cu impamantare corecta si nu la un triplu stecher.

In cazul in care banda de alergare este in pozitie inclinata si utilizatorul nu mai foloseste banda de alergare, declivitatea trebuie sa revina in
pozitia initiala (zero).

Atunci cand utilizatorul foloseste banda de alergare, aceasta nu poate fi pliata simultan.

Pentru siguranta dumneavoastra, mentineti spatiul din jurul benzii de alergare liber de obstacole, pe o raza de 2 metri x 1.

Acest aparat este destinat numai pentru uz la domiciliu.

Pentru banda de alergare cu functie de pliere si mecanism electric de ridicare, inainte de a plia aparatul, asigurati-va ca nivelul
mecanismului de ridicare este in pozitia 0.

Daca simtiti o stare de lesin, ameteala sau o dificultate in respiratie, opriti utilizarea benzii de alergare.

In timpul exercitiului, purtati imbracaminte si incaltdminte adecvata. Nu purtati haine largi care pot fi prinse in banda de alergare. Purtati
intotdeauna incaltaminte sportiva pentru alergat si, pentru evitarea traumatizarilor, este interzis sa alergati desculti sau purtand sandale etc.

Va rugam sa cititi cu atentie instructiunile din manual inainte de a utiliza

banda de alergare. Pastrati acest manual pentru referinte viitoare.

51



INSTRUCTIUNI DE IMPAMANTARE

In primul rand, dispozitivul trebuie sa fie legat la pamant. in cazul in care apar defectiuni sau deteriorari, impamantarea
ofera o cale de rezistenta minima pentru curentul electric, in vederea reducerii riscului de electrocutare.

Banda de alergare este echipata cu un cablu cu conductor si fisa de impaméantare. Fisa de impamantare trebuie sa fie
introdusa intr-o priza corespunzatoare la 16 AMPERE (AMP) din siguranta panoului electric care este corect instalata si
impamantata, in conformitate cu toate codurile si dispozitiile locale.

PERICOL - Conectarea necorespunzatoare a conductorului de impamantare a echipamentului poate constitui un
pericol de electrocutare. Daca aveti indoieli in privinta faptului ca aparatul este corect impamantat, apelati la un
electrician autorizat pentru verificare. Nu modificati stecherul furnizat cu produsul - in cazul in care nu se potriveste in
priza din domiciliul dvs., apelati la un electrician autorizat pentru a va instala o priza corespunzatoare.

Dispozitivele care sunt utilizate cu o tensiune de 220-240 V si dispun de o fisa de impamantare asemanatoare cu fisa
ilustrata in figura de mai jos, nu necesita utilizarea unui adaptor pentru acest produs.

FISA CU IMPAMANTARE

52



DESCHIZAND AMBALAJUL, VETI GASI URMATOARELE PARTI COMPONENTE

ﬂ:.
16 17

19

LISTA PAR'[ILOR COMPONENTE

Nr. Descriere Cantitate Nr. Descriere Cantitate
1 Main Frame 1 11 Screw M5*12 4
2 Left upright 1 12 Screw M4*15 4
3 Right upright 1 13 Flat washer M10 6
4 Console 1 14 Flat washer M8 4
5 IPAD rack 1 15 Safety key 1
6 Base cover-Right 1 16 Silicon oil 1
7 Base cover-Left 1 17 Screw Driver 1
8 Bolt M10*55 2 18 Allen wrench 6mm 1
9 Bolt M10*20 4 19 Allen wrench 5mm 1
10 Bolt M8*15 4

53



PASUL 1

1. Va rugam sa retineti ca pentru asamblarea benzii
de alergare sunt necesare cel putin 2 persoane.

2. Deschideti cutia si scoateti toate materialele
spumoase si alte accesorii.

3. Asa cum este ilustrat in fotografia alaturata,

\!._,__-"_a— scoateti cadrul principal din cutie, asezati-I pe o
= ___’_——-——.——‘—_ﬁ——" o N . o .
]—g/ podea cu suprafata plana si, in continuare, taiati
| IS cureaua de siguranta din material plastic.
,__‘_‘{ -g Sfat: Consola benzii de alergare este ambalata intr-o

cutie care este plasata sub cadrul principal al benzii
de alergare. Va rugam sa fiti atenti la scoaterea partii
de jos a benzii de alergare din ambala,j.

1. Ridicati stalpul stang de sustinere (2) si stalpul drept de
sustinere (3) si fixati-i de o parte si de alta a cadrului
principal. (1).Folositi cheia allen 6 (18) & fixati un surub
M10x55(8), 2 suruburi M10x20 (9) & 3 saibe M10 (13)
pentru fiecare parte.

Aveti grija sa nu zgariati cablul atunci cand fixati stalpii
de sustinere.

2. Nu strangeti buloanele si suruburile in cadrul acestui
pas.




PASUL 3

1. Conectati mai intai cablul in partea de sus a
stalpului drept (3)cu prelungirea cablului de la
consola (4). Atentie la felul in care faceti legatura,
0 manevra gresita poate provoca probleme de
conexiune a cablului.

2. Dupa cum arata imaginea folositi cheia allen 5 (9)
pentru a monta consola (4) intre stalpul de sprijin
din stanga (2) & stalpul de sprijin din dreapta (3)
folosind 4 suruburi M8x15 (10) si 4 saibe M8(14).

3. Ulterior strangeti bine suruburile folosite la
pasii 2&3.

Folositi surubelnita(17) pentru a fixa baza
de sprijin (5) pe consola (4) folosind 5
suruburi M4x15 (12).

55



PASUL 5

Folositi surubelnita (17) pentru a fixa capacul
stang al bazei (6) deasupra stalpului de sprijin
stang cu doua suruburi M5x12(11). Faceti acelasi
lucru cu capacul drept al bazei (7).

NOTA: Pentru siguranta si confortul dumneavoastra, dupa ce ati
finalizat asamblarea, verificati daca ati strans toate suruburile in
mod corespunzator!

56



SFATURI GENERALE PENTRU SIGURANTA DUMNEAVOASTRA

A. Tnainte de inceperea antrenamentului este responsabilitatea utilizatorului de a citi instructiunile din manual pentru a se asigura ca stie
bine cum functioneaza banda de alergare.

B. Introduceti cheia de siguranta in consola benzii de alergare (banda de alergare nu va functiona fara cheia de siguranta). Adaptati clipsul
de la celalalt capat al cheii pe imbracamintea dvs., pentru a va asigura ca banda de alergare se va opri daca nu va fi folosita in mod corect.
C Tn cazul in care utilizatorul cade de pe banda, cheia de siguranta va iesi din pozitie si banda de alergare se va opri mediat, pentru
evitarea vatamarii in continuare.

D. La pornirea benzii de alergare, nu stati pe covorul rulant. Calcati ferm pe ambele sine din material plastic, din stanga si din dreapta.

E. Prin apasarea butonului de pornire START, banda de alergare porneste numaratoarea inversa 3,2,1,0 si incepe sa functioneze la o
viteza redusa, de 1.0 km/ora. Daca sunteti incepator, pana sa va obisnuiti, rAmaneti la o viteza mica si tineti-va ferm de manere.

INSTRUCTIUNI DE UTILIZARE RAPIDA

s j;;g*‘j N .

FUNCTIILE COMPUTERULUI
TIMP: Insumeaza timpul total de antrenament, de la 0:00 pana la 99:00 minute

PULS: Trebuie sa atingeti ambii senzori metalici pentru masurarea ritmului cardiac, aflati pe manerele din stanga si din dreapta, pentru
a va detecta pulsul. Pe ecran va apare valoarea curenta a pulsului dvs. pe minut, cu valori de la 50 pana la 200.

VITEZA: Pe ecran se afiseaza viteza actuala a benzii de alergat, incepand de la 1.0 km/ora si pana la 20.0 km/ora.

CALORII: Insumeaz& consumul total de calorii in timpul antrenamentului dvs. Valoarea maxima este de 990 calorii.

Distanta: Insumeaza distanta totala pe care o parcurgeti, in kilometri, de la 0 pana la 99.9 in masurare ascendenta.

Insumeaza distanta totala pe care o parcurgeti, in kilometri, de la 0 pana la 99.9 in masurare inversa.

INCLINARE: Pe ecran se afiseaza inclinarea benzii de alergat, cu incepere de la 1 si pana la 15%.

57




NOTIUNI DE BAZA

NOTA:

1. Asigurati-va ca nimic nu blocheaza miscarea benzii de alergat.

2. Conectati cablul de alimentare si apasati pe butonul de pornire a benzii de alergare.

3. Stati calcand ferm pe ambele sine din material plastic, din dreapta si din stéanga.

4. Atasati clipsul cheii de siguranta pe imbracamintea dvs.

5. Introduceti cheia de siguranta in consola si banda de alergare este gata de functionare.

6. Ambele méanere sunt dotate cu butoane de reglare, la dreapta se afla viteza + si viteza -, la stdnga se afla inclinarea + si inclinarea -,
de unde se opereaza aceste functiuni, ca si de pe computerul benzii de alergare.

7. In timpul antrenamentului si in orice mod de functionare ar fi setata, la apasarea butonului STOP, banda de alergare se opreste
imediat. Daca doriti sa va continuati antrenamentul, apasand pe butonul de pornire START, toate datele setate anterior raméan valabile
si banda de alergare va incepe sa se miste dupa 5 secunde. Daca doriti ca banda de alergare sa se afle in modul de asteptare, apasati
din nou pe butonul STOP dupa oprirea benzii.

8. Aveti doua optiuni pentru a incepe antrenamentul:

A. QUICK START

Apasati doar pe butonul START pentru a incepe antrenamentul.

B. SELECT A PROGRAM (Selectati un program). Apasand pe butonul MODE (selectare) si apoi pe butonul PROGRAM, alegeti unul
dintre cele 8 de programe presetate si apoi apasati START.

FUNCTIA DE PORNIRE RAPIDA

PASUL 1: Conectati cheia de siguranta la consola si banda de alergare se va afla in modul de asteptare pentru a porni.

PASUL 2: Apasati pe butonul START si dupa 5 secunde de numaratoare inversa, banda de alergare va porni. Utilizati butoanele
SPEED +/- sau butoanele de reglare rapida a vitezei pentru a seta viteza dorita de pe consola, oricand doriti. Viteza poate fi, de
asemenea, ajustata si prin butoanele de pe méanerul din dreapta. Folositi butoanele INCLINE +/- sau butoanele de selectare rapida a
inclinarii pentru a regla inclinatia dorita de pe consola, oricand doriti. Inclinarea poate fi, de asemenea, ajustata prin butoanele aflate pe
manerul din stanga.

PASUL 3: Pentru a va masura ritmul cardiac, tineti doar ferm senzorii de puls de pe méanere. Pot trece cateva secunde pana la afisarea
pe ecran a masurarii precise. Frecventa pulsului va apare in fereastra PULSE.

PASUL 4: Apasati butonul STOP pentru a opri antrenamentul sau trageti cheia de siguranta din pozitie pentru a intrerupe functionarea
benzii de alergare. Apasand pe butonul STOP, programul va inceta sa functioneze. Dacé doriti sa va continuati antrenamentul, puteti
apasa pe butonul START si toate setarile anterioare vor continua sa functioneze incepand de la punctul in care le-ati oprit. Banda de
alergare va incepe sa se miste dupa o numaratoare inversa de patru secunde.

PASUL 5: 1n cadrul functiei de pornire rapida, timpul, caloriile si distanta, vor urma o numaratoare ascendenta.

58



NOTA: SELECTAREA MANUALA A PROGRAMULUI

Ca parte a oricarui program, daca ati selectat distanta, caloriile sau timpul, numaratoarea va fi intotdeauna inversa.
in timpul antrenamentului, atunci cand programul este resetat, banda de alergare se opreste automat. Daca doriti sa continuati,
apasati butonul START si banda de alergare va porni dupa cinci secunde.

PASUL 1: Introduceti cheia de siguranta in consola si banda de alergare este pregatita de functionare.

PASUL 2: Apasati pe butonul de selectare MODE si pe ecranul care afiseaza ora, va apare indicatia 30:00. Apasati apoi butoanele SPEED
+/- pentru a seta timpul cu numaratoare inversa, de la 8:00 pana la 99:00 minute.

Daca nu doriti sa setati afisarea timpului cu numaratoare inversa, puteti alege o alta aplicatie. Nu apasati butoanele SPEED +/- ci apasati
imediat butonul MODE si pe ecran, pe afisajul care masoara caloriile/distanta, va apare indicatia 1.0. Acum puteti ajusta calcularea distantei,
cu numaratoare inversa, prin apasarea butoanelor SPEED +/-, de la 1.0km pana la 99.0km.

Daca nu doriti s setati calcularea distantei, puteti alege o alta aplicatie. Nu apasati pe butoanele SPEED +/- ci apasati din nou pe butonul
MODE si pe ecran, pe afisarea care masoara caloriile/distanta va apare indicatia 20. Acum puteti ajusta calcularea caloriilor, cu numaratoare
inversa, prin apasarea butoanelor SPEED +/-, de la 20kcal pana la 990kcal.

PASUL 3: Dupa terminarea setarii manuale a programului, apasati pe butonul START si banda de alergare va porni dupa 4 secunde.
PASUL 4: Tn timpul programului puteti regla viteza ap&sand pe butonul SPEED +/- & inclinatia, apdsand pe butonul INCLINE +/-. De
asemenea, viteza & inclinatia pot fi ajustate si prin butoanele de pe ménere.

PASUL 5: Pentru a opri antrenamentul, apasati pe butonul STOP sau trageti cheia de siguranta din pozitie si banda de alergare se va opri
imediat. Apasati pe butonul STOP si programul se va opri imediat. Daca doriti sa continuati, apasati pe butonul START si banda de alergare
va porni dupa 4 secunde, continuand programul din punctul in care a fost oprit. Dupa oprirea benzii de alergare, daca doriti ca aceasta sa fie
in modul de asteptare, apasati pe butonul STOP.

NOTA: PROGRAME PRESETATE

Toate programele presetate sunt impartite in optsprezece sectiuni principale si viteza este presetata pentru fiecare sectiune in
parte. Durata de timp a fiecarui program din cele optsprezece sectiuni este setata automat in functie de durata pe care ati selectat-o.
Exista 8 de programe presetate pentru 8 obiective diferite de antrenament si 8 nivele diferite de intensitate pentru fiecare obiectiv de
antrenament.

PASUL 1: Introduceti cheia de siguranta in consola si banda de alergare se va afla in modul de asteptare, pentru a porni.

PASUL 2: Apasati butonul PROGRAM pentru a alege unul dintre cele opt programe de antrenament presetate si apoi selectati BODY FAT.
De fiecare data cand apasati butonul PROGRAM se selecteaza cate un program de antrenament. Dupa ce ati ales nivelul de intensitate,
apasati pe butonul SPEED +/- pentru a regla intervalul de timp. Valoarea duratei de timp presetata pentru fiecare program este de 30:00 de
minute si poate fi ajustata de la 8:00 pana la 99:00 de minute.

PASUL 3: Dupa ce ati setat intervalul de timp, apasati pe butonul START pentru a incepe antrenamentul.

PASUL 4: In timpul derul&rii unui program puteti regla viteza apasand pe butonul SPEED +/- pe ecran sau pe butoanele de pe manerul drept.
Rata vitezei vizeaza sectiunea aflata in derulare in momentul in care alergati si cdnd aceasta se termina, viteza revine la valorile presetate.
PASUL 5: Apésati pe butonul STOP pentru a opri antrenamentul sau trageti cheia de siguranta din consola si banda de alergare se va opri

i mediat.

59



MASURAREA RITMULUI CARDIAC

Pe consola benzii de alergare, in afisajul PULSE, apare indicatia frecventei cardiace in combinatie cu cei doi senzori care sunt
amplasati pe méanere. Atunci cand doriti sa verificati ritmul cardiac:

1. Asezati mainile ferm pe cei doi senzori. Pentru a obtine o0 masurare precisa este obligatoriu sa atingeti ferm ambii senzori.

2. Timpul estimat pentru verificarea ritmului cardiac pe afisajul PULSE este 5 secunde din momentul in care ati atins ferm senzorii.

3. Masurarea nu este exacta si persoanele cu afectiuni medicale, care au nevoie de o monitorizare exacta a frecventei cardiace, nu
trebuie sa se bazeze pe estimarile furnizate

consult owner's manual
UTILIZAREA FUNCTIEI DE SUNET : pais
Asa cum arata si schita conectati un w on e ionalsbfore
capat al cablului la mufa audio ﬁ
de la consola si celdlalt capat la boxele consolei .

pentru a asculta muzica.
ATENTIE: Intensitatea sunetului poate fi reglata doar de la boxe.

MUFA PENTRU MP3 PLAYER

Consola benzii de alergat a fost conceputa sa functioneze si cu MP3. Poate fi folosita conform urmatoarelor optiuni. Conectati banda

de alergare la o sursa de energie, fixati cheia de siguranta astfel incat sa se aprinda ecranul albastru al consolei si apoi introduceti in
mufa USB a consolei stick-ul USB aferent.

Apasand acest buton alegeti urmatorul cantec. @

Apasand acest buton alegeti cantecul anterior. ﬂ

Apasand acest buton puteti mari intensitatea sunetului la boxe. @

Apasand acest buton puteti mari intensitatea sunetului la boxe. @

60



CONEXIUNEA CU DISPOZITIVUL SMART

PAS 1: Deschideti aplicatia Bluetooth de pe smartphone & cautati dispozitivul. Apoi dati click (ok) pentru a va conecta si acest
lucru se va realiza cand veti vedea pe ecran RUN MUSIC.
PAS 2:Dupa conectare, sunetul de pe dispozitivul dvs. inteligent va fi redat de difuzoarele benzii de alergare.

Este compatibil cu aplicatia i Console + cu trasee si harti reale, videoclipuri interactive de antrenament si un
fisier cu datele antrenamentului dumneavoastra.

Descarcati de pe smartphone sau tableta aplicatia | Console + de pe Google Play pentru Android si APP
Store pentru I0S sau folosind urmatorul cod Scan QR.

iConsole Global

i console

Este compatibil cu aplicatia Kinomap (este necesara abonarea). Descarcati aplicatia Kinomap de pe
smartphone sau tableta (Google Play pentru Android & APP Store pentru IOS).

Antreneaza-te in intreaga lume cu videoclipuri si rute interactive, iar banda de alergare va ajusta automat
inclinatia in functie de ruta pe care o alegi.

Exploreaza lumea, urmareste-ti performantele , impartaseste-ti experienta cu intreaga comunitate Kinomap.
Invitati si concurati cu alti utilizatori ai aplicatiei Kinomap sau chiar va puteti antrena depasind oricare dintre
performantele dvs. anterioare!

Kinomap

61




INDICATIA DE MASURARE A GRASIMII CORPORALE

Prin aceasta functie se estimeaza grasimea corporald, conform unor informatii de baza privind corpul dvs.

Aceasta estimare nu este exacta si persoanele cu afectiuni medicale si/sau o nevoie specifica in privinta valorii grasimii
corporale, nu trebuie sa se bazeze pe estimarile furnizate.

PASUL 1: Apasati pe butonul PROGRAM in mod repetat. La a noua apasare, pe ecran, la afisajul TIME, va apare
indicatia FAT. Apasati pe butonul MODE pentru a seta parametrii relevanti: sexul, varsta, inaltimea si greutatea.
PASUL 2: Dupa introducerea functiei de grasime corporala, pe afisajul SPEED, va apare numarul F1, pe afisajul
PULSE va apare numarul 1, care reprezinta sexul, apasati pe butonul SPEED +/- pentru a seta sexul 1-2. Numarul 1
reprezinta sexul masculin si numarul 2 sexul feminin. Apasati apoi pe butonul MODE pentru a trece la pasul urmator.
PASUL 3: Dupa apasarea butonului MODE, pe afisajul SPEED, va apare numarul F2, pe afisajul PULSE va apare
numarul 25, care reprezinta varsta, apasati pe butonul SPEED +/- pentru a seta varsta 1-99. Apasati apoi pe butonul
MODE pentru a trece la pasul urmator.

PASUL 4: Dupa apasarea butonului MODE, pe afisajul SPEED, va apare numarul F 3, pe afisajul PULSE va apare
numarul 170, care reprezinta inaltimea, apasati pe butonul SPEED +/- pentru a seta inaltimea, intre 100cm-199cm.
Apasati apoi pe butonul MODE pentru a trece la pasul urmator.

PASUL 5: Dupa apasarea butonului MODE, pe afisajul SPEED, va apare numarul F4, pe afisajul PULSE va apare
numarul 70, care reprezinta greutatea, apasati pe butonul SPEED +/- pentru a seta greutatea, intre 20kg-150kg.
Apasati apoi pe butonul MODE pentru a trece la pasul urmator.

PASUL 6: Dupa ce ati terminat configurarea prin introducerea tuturor datelor privind starea corpului dvs., apasati pe
butonul MODE si pe afisajul SPEED va apare numarul "F5”, pe afisajul PULSE, numarul 000", care desemneaza
inceputul procesarii datelor. Tineti apoi ferm senzorii de ritm cardiac cu ambele maini pe manere si dupa 8 secunde va
apare indicatia grasimii corporale in afisajul PULSE.

62



TABEL PRIVIND GREUTATEA CORPORALA

Rezultatul dat pentru grasimea corporala in tabelul de mai jos este o referire la starea organismului. Verificati starea corpului dvs.
conform tabelului din stanga, in functie de rezultatul primit pe banda de alergare.

Starea corpului Rezultat

Obezitate BMI > 30
Supraponderal 26 <BMI <30
Tn form& 19 <BMI < 25

Subponderal BMI < 19

TABEL PRIVIND PROGRAMELE PRESETATE
P1. WEIGHT LOST

1012113 |14 | 14|13 |12 ] 10
101213 |14 15|13 |12 ] 10
15115114 |13 |11

Level 6 | SPEED(KM/H)
Level 7 | SPEED(KM/H)
Level 8 | SPEED(KM/H)

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 11212333 |4(|5]6 7 212
Level 2 SPEED(KM/H) 1212|3445 )]6]8 10 2|2
Level 3 SPEED(KM/H) 112|3|4|5|5|6(|8]9]]10(12]10 312
Level 4 SPEED(KM/H) 1123|467 |8(|10]11(12|13|11|10] 8 4 | 2
Level 5 SPEED(KM/H) 2134|577 |8 ]10|12(14]|14]13|12]| 10 4 | 2
2134|579 513
213|5|6]|8]|09 63
213|5|6]|8 63

OlojJlo|lOo|N]|]O|JO| D>
~NJjo|lojlo|jla|lbh]|lw]|w

[uny
o
[uny
N
[EnY
N
[EnY
i




P2. CARDIO TRAIN

SPEED & INCLINE CHANGES 1 2 3 4 ) 6 7 8 9

Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1

SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1

Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1

SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1

Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 | 10 9 9 Il 6 4 2 1

SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1

Level 4 ELEVATION 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2

SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 | 10 9 9 7 6 4 2 2

Level 5 ELEVATION 2 4 6 7 8 9 10 | 11 | 11 | 12 | 12 | 11 | 11 9 8 6 4 2

SPEED(KM/H) 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2

Level 6 ELEVATION 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3

SPEED(KM/H) 2 4 6 7 8 9 10 | 11 ) 11 | 12 | 12 | 11 | 11 9 8 6 4 2

Level 7 ELEVATION 4 6 8 9 10 | 11 | 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4

SPEED(KM/H) 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3

Level 8 ELEVATION 5 7 9 10 | 11 | 12 | 13 | 14 | 14 | 15 | 15 | 14 | 14 | 12 | 11 9 7 5

SPEED(KM/H) 4 6 8 9 10 | 11 ) 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4

P3. FAT BURN

SPEED CHANGES 1 2 3 4 ) 6 7 8 g 10 11 12 13 14 15 16 17 18
Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1
Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1




P4. POWER WALK

SPEED & INCLINE CHANGES 1 2 3 4 5 6 7 8 9
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4
P5. INTERVAL

SPEED CHANGES 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1l2)al2lalz2|al2la|l2]a|l2]a|l2]a]2]|a]o2
Level 2 SPEED(KM/H) 1|25 2|s5|2|s5]|2|5|2]|5s5|2]|5s5]|2]|s5]|2]|s5]2
Level 3 SPEED(KM/H) 1l2]6|2|6|l2|6]2]|6|2]6|2]6]|2]86]2]686]2
Level 4 SPEED(KM/H) 1|3]|6|3|6|3|[6]|3]|6| 3|6 ]|3]|6]|3]|66]|3]|s6]3
Level 5 SPEED(KM/H) 1373|7373 73| 7|3|7]|3]|7]|3]|7]3
Level 6 SPEED(KM/H) 2 la|l7lal7|al7|la|l7|a |7 |a]|7|a]|7|a]| 7] a4
Level 7 SPEED(KM/H) 2|l a|ls|a|s8|a|s8|a|8|a |8 | a|s|a]|s]| a|s]|a
Level 8 SPEED(KM/H) 2|5|8|5|s8s|5|8|5 |85 |85 |85 ]|8]|5]s8]|s




P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 ©
Level 1 SPEED(KM/H) 11213 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 213 | 4 3 2 13| 4 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23| 4 5 4 13| 4 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 21415 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 2 15| 6 7 6|1 5|6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 3|6 |7 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 37| 8 9 8|7 |8 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 3189110989 ]10]|29 8 9 10 9 8 9 10 8 4

P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

SPEED & INCLINE CHANGES 1 2 4 ) 6 7 8 9
Level 1 ELEVATION 0 0 1 1 2 2 2 S 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 | 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 8 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 | 10 | 12 | 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 | 10 | 10 | 12 | 12 | 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 | 10 | 12 | 13 | 12 | 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 | 10 | 12 | 13 | 13 | 12 | 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 | 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 | 10 | 12 | 13 | 13 | 14 | 13 | 12 | 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 | 12 9 6 3 2
SPEED(KM/H) 2 4 6 8§ 10|10 12 | 12 | 13 | 13 | 14 | 14 | 13 | 12 | 10 7 5 3

67



PLIEREA BENZII DE ALERGARE
1. Pentru a plia banda de alergare, in primul rand opriti comutatorul.
2. Asigurati-va ca banda de alergare nu prezinta nicio inclinatie.
3. Ridicati cadrul central pentru a se alinia si a veni in paralel cu restul scheletului benzii
de

alergare.Fixati podeaua benzii cu tubul special de sprijin, asa cum se vede in
pictograma.
4. Asigurati-va ca banda se afla in pozitia corecta cu tubul de sprijin.

DEPLIEREA BENZII DE ALERGARE

1. Pentru deplierea benzii de alergare, asigurati-va ca aveti destul spatiu pentru a
se deschide corect. Lasati un spatiu de aproximativ un metru de jur-imprejurul benzii
de alergare, fara obstacole, pentru buna functionare si amplasare a acesteia in spatiul
dvs.

2. Apoi, tindnd ambele maini pe scheletul de baza al benzii de alergare, atingeti
cu piciorul amortizorul de sprijin pentru a se elibera si apasati-l spre podea cu miscari
lente. Atunci, scheletul principal coboara automat si inainte de a ajunge la un metru
distanta de la podea trebuie s& va indepartati la un metru de banda de alergare
pentru ca aceasta sa ajunga in pozitia finald, dupa cum se arata in pictograma.

CUM SA TRANSPORTATI BANDA DE ALERGARE

1: Opriti comutatorul.
2: Scoateti stecherul din priza.
3: Pliati banda de alergare.

Apoi, dupa ce ati urmat cele trei etape de baza mentionate, prindeti
manerele si ridicati banda la aproximativ 30-40 de grade péana la nivelul
pieptului si acum o puteti transporta, asa cum arata si pictograma.

68



CUM SA LUBRIFIATI BANDA DE ALERGARE

PASUL 1: Asezati covorul rulant astfel incat capatul acestuia sa fie amplasat in partea de sus si in centrul podelei.

PASUL 2: In timp ce tineti ridicata marginea covorului rulant, asezati duza de pulverizare intre covorul rulant si podea, la aproximativ 6 “ (inch) de partea
frontala a benzii de alergare. Aplicati sprayul de silicon pe podeaua benzii, deplasandu-I din partea din fata a benzii de alergare inspre partea din spate.
Repetati procedura si pe cealalta parte a covorului rulant. Pulverizati timp de aproximativ 4 secunde pe fiecare latura.

PASUL 3: Lasati siliconul sa se "aseze” timp de un minut Thainte de a utiliza banda de alergare. Apoi porniti banda de alergare & alegeti viteza de 3 km &

lasati-o sa functioneze timp de 5 minute fara a urca pe ea. Veti putea folosi banda de alergare dupa o ora. Acest proces va trebui repetat ori de cate ori e
necesara lubrifierea platformei benzii de alergare.

AVERTISMENT IMPORTANT: Nu lubrifiati in mod excesiv podeaua benzii de alergare. O cantitate excesiva de lubrifiant trebuie sa fie eliminata,
stergand-o cu un prosop. De asemenea este important ca Tnainte de a asambla si a folosi banda de alergare sa lubrifiati fasia rulanta cu lubrifiantul pe
baza de silicon pe care il veti gasi in interiorul ambalajului. Dupa 15 ore de folosire zilnica a benzii de alergare sau dupa doua luni, in cazul in care nu
este folosita zilnic, mai intai curatati cu o bucata de panza urmele de lubrifiant vechi & apoi folositi un lubrifiant special pe baza de silicon, sub forma de
sprey pe care 1l puteti cumpara doar de la magazinele unde se comercializeaza aparate de sport si gimnastica.

Banda de alergare (fasia rulanta) este ficuta din material ce se uzeaza in timp & trebuie schimbata la fiecare 3 ani. Inlocuirea se va face doar de catre un
service de specialitate. De asemenea, cand o banda de alergare nu este folosita o perioada indelungata de timp, fagia rulantd se usuca si se deterioreaza
datorita nefolosirii & iar € nevoie sa fie inlocuita pentru a se evita posibilitatea facilitarii unui scurt circuit la componentele electrice ale benzii de alergare.
ATENTIE !!!! IN CAZUL iN CARE BANDA DE ALERGARE ESTE FOLOSITA INTENSIV, FASIA RULANTA VA TREBUI INLOCUITA LA UN
INTERVAL MAI SCURT DE LA 18 PANA LA 24 DE LUNI.

l
' Banda i
‘\ \ Rurning

: bet .
< -
| J/ '
\ f
: > /‘JL’ \73“«"’:%

/2

AVERTISMENT PRIVIND SPRAYUL DE SILICON

NU LASATI LA INDEMANA COPIILOR!!!

In caz de ingerare sau de pulverizare direct pe fata, cereti sfatul medicului.

Acest produs poate cauza daune sau pierderi daca nu este utilizat conform instructiunilor
de utilizare.

Acest produs este vandut in exclusivitate in scopul lubrifierii si cu conditia ca acesta sa
fie utilizat exclusiv pe raspunderea cumparatorului, iar producatorii si distribuitorii nu isi
asuma nicio responsabilitate Tn legatura cu acest produs.

69



Curatare

Indepartati praful de pe banda de alergat cu aspiratorul sau cu o carpa usor umezita. Ridicati podeaua
benzii de alergare si curatati periodic podeaua camerei cu un aspirator. Acest lucru va ajuta la prelungirea
duratei de viata a benzii dvs. de alergare.

Nu utilizati niciodata solventi pe podeaua benzii de alergare sau pe covorul rulant al acesteia. Utilizarea
solventilor poate reduce lubrifierea podelei benzii de alergare si a covorului rulant al acesteia.
Centrarea benzii de alergare

In timp ce alergati sau mergeti, este posibil s& exercitati o fortd mai mare cu un picior fata de celalalt. Prin
aceasta, covorul rulant al benzii de alergare se poate indeparta de centru. Prezenta banda de alergare a
fost proiectata si fabricata pentru a asigura libera circulatie a covorului, care trebuie sa fie centrat pe
podeaua benzii de alergare. Ocazional, covorul rulant poate necesita 0 noua ajustare pentru a ramane
centrat. Pentru a centra banda, utilizati cheia Allen inclusa pentru ajustarea pozitiei rolei de ghidaj din
spate.

Procedura de centrare a covorului rulant

1.) Nu purtati haine largi, cravate sau bijuterii groase in timp ce efectuati aceasta reglare.

2.) Nu rotiti niciodaté buloanele mai mult de  de tura de fiecare data.

3.) Strangeti intotdeauna buloanele intr-o parte si relaxati in cealalta parte, pentru a preveni strangerea
sau relaxarea excesiva a covorului rulant.

4.) Puneti banda de alergare in functie. Reglati covorul rulant in timp ce banda de alergare functioneaza (4
km/h) fara ca cineva sa se afle pe covorul rulant

Dupa reglare, folositi banda de alergare in ritm de mers, timp de aproximativ 5 minute, pentru a o verifica.
Daca este necesar, repetati procedura, dar nu rotiti niciodata buloanele mai mult de %4 de tura de fiecare
data. Daca covorul rulant este prea strans, durata de viata a acestuia poate fi redusa in mod semnificativ.
DACA BANDA ESTE DECALATA SPRE STANGA:

- Rotiti bulonul rolei de ghidaj din stanga cu %4 de tura in sens orar (strangere - tensionare).

- Rotiti bulonul rolei de ghidaj din dreapta cu V4 de tura n sens antiorar (relaxare).

DACA BANDA ESTE DECALATA SPRE DREAPTA:

- Rotiti bulonul rolei de ghidaj din dreapta cu %4 de tura in sens orar (strangere - tensionare).

- Ratiti bulonul rolei de ghidaj din stanga cu %4 de tura in sens antiorar (relaxare).

REGLAREA TENSIUNII BENZII DE ALERGARE

Daca, atunci cand puneti piciorul pe banda de alergare simtiti ca aceasta aluneca, atunci covorul rulant a
devenit elastic si aluneca de pe rolele de ghidaj. Cu trecerea timpului, toate covoarele rulante devin
elastice. Aceasta este o reglare normala si comuna pentru fiecare bandé de alergare. Pentru a reduce
alunecarea, invartiti ambele buloane Allen ale rolei de ghidaj din spate cu %4 de tura, asa cum se ilustreaza
in imagine. Tncerca’;i din nou banda de alergare pentru a verifica daca mai aluneca. Repetati procedura
daca este necesar, dar niciodata nu invartiti buloanele rolei de ghidaj cu mai mult de %4 de tura de fiecare
data.

70







NO. DESCRIPTION QTY NO. DESCRIPTION QTY
1 BASE 1 43 REAR ROLLER
2 INCLINE RACK 1 44 AIR CYLINDER
3 MAIN FRAME 1 45 CONSOLE PLASTIC HOUSING-UPPER
4 LEFT UPRIGHT 1 46 CONSOLE PLASTIC HOUSING-BOTTOM
5 RIGHT UPRIGHT 1 47 COMPUTER PLASTIC
6 CONSOLE RACK 1 48 IPAD RACK-FRONT CASE
7 CROSS BAR 1 49 IPAD RACK-BACK CASE
8 BOLT M10*60 1 50 IPAD RACK
9 BOLT M10*55 8 51 IPAD FIXED PLATE
10 BOLT M10*40 1 52 HANDRAIL FOAM-L
11 BOLT M10*25 4 53 HANDRAIL FOAM-R
12 BOLT M8*50 2 54 MOTOR COVER 1
13 BOLT M8*45 1 55 REAR END CAP 1
14 BOLT M8*40 4 56 BASE COVER-L 1
15 BOLT M8*28 1 57 BASE COVER-R 1
16 BOLT M8*15 4 58 FRAME WHEEL COVER-L 1
17 BOLT M8*90 1 59 FRAME WHEEL COVER-R 1
18 BOLT M8*65 3 60 HANDRAIL PVC RING-L 1
19 BOLT M8*15 4 61 HANDRAIL PVC RING-R 1
20 BOLT M6*45 2 62 MOTOR COVER LOGO PLATE 1
21 BOLT M6*25 6 63 SAFETY KEY 1
22 BOLT M6*20 2 64 SIDE RAIL 2
23 BOLT M6*10 4 65 MOTOR BELT 1
24 BOLT M5*28 10 66 BASE CUSHION 6
25 BOLT M5*12 17 67 BASE FOOT PAD 4
26 SCREWS M4*15 2 68 BASE CUSHION 2
27 SCREWS M4*12 5 69 MOVING WHEEL 2
28 SCREWS M4*15 2 70 FRAME WHEEL 2
29 SCREWS M4*12 23 71 INCLINE MOVING WHEEL 2
30 SCREWS M4*15 5 72 AIR CUSHION 4
31 SCREWS M4*25 2 73 SPRING CUSHION 2
32 SCREWS M4*10 21 74 PLASTIC BUSHION(FOR INCLINE) 8
33 SCREWS M3*10 2 75 PLASTIC BUSHION FOR INCLINE MOTOR 2
34 SCREWS M3*6 13 76 BASE END CAP 2
35 NUT M10 6 77 END CAP FOR MOTOR 1
36 NUT M8 8 78 RUNNING DECK 1
37 NUT M5 10 79 RUNNING BELT 1
38 FLAT WASHER $20*$10.5*T1.5 14 80 SIDE RAIL FASTENER 10
39 FLAT WASHER $17*$8.5*T1.5 9 81 CABLE GROMMET 1
40 SPRING WASHER 4 82 MAGNETIC RING 1
41 BASE WHEEL SPACER 4 83 CABLE CLIP 1
1o FRONT ROLLER 1 84 WAVE PIPE 1
85 Silicon Pad 1 98 DATA CABLE 1
86 FOOT REST 2 99 CONTROLLER 1
87 RUBBER PAD 2 100 SPEAKER 2
88 ROPE 1 101 LEFT HANDRAIL BUTTON 1
89 POWER SWITCH 1 102 RIGHT HANDRAIL BUTTON 1
90 POWER CORD JACK 1 103 POWER CORD 1
91 CIRCUIT BREAKER 1 104 MOTOR 1
92 RED AC CABLE L=280mm 1 105 INCLINE MOTOR 1
93 BLACK AC CABLE L=280mm 1 106 FAN 2
94 BROWN CABLE L=100mm 1 107 Console Sticker 1
95 AUDIO CABLE 1 108 KEY Pad Sticker 1
96 SENSOR SET 1 109 Console PCB 1
HANDRAIL PULSE SET 2 110 KEY Pad 1

72



GARANTIE PENTRU BENZILE ELECTRICE DE ALERGARE

Garantia este valabila pentru o perioada de doi (2) ani de la data cumpararii produsului.
Garantia se aplica: timp de (2) ani de la data achizitionarii produsului la componentele motoare si electronice  (consola de bord).

timp de un (1) an pe cureaua de rulare si pe podea daca este intretinuta corespunzator cu sprayul de silicon.

*Garantia acopera orice defect de fabricatie.

*Orice Tnlocuire de piese de schimb este la latitudinea tehnicienilor.

*Cheltuielile de asamblare, control, reglare a covorului rulant, sunt suportate de consumator.

*Cheltuielile legate de vizita unui tehnician, la un interval mai mare de 14 zile calendaristice de la data cumpararii, sunt suportate de

consumator, in conformitate cu taxa stabilita de companie la data respectiva.

«In afara limitei de Service, se vor trimite la Service-ul central:

1. O defectiune aparuta in termen de 14 zile de la data cumpararii, incluzand costurile de transport de la domiciliul clientului. n acest
caz, costurile de transport sunt suportate de societate. (in cazul in care se datoreaza unei defectiuni a dispozitivului).

2. O defectiune aparuta dupa termenul de 14 zile de la data cumpararii. Dispozitivul va fi transportat de client la transportator.
Costurile de transport de la transportator la Service si viceversa vor fi suportate de societate (In cazul in care se datoreaza unei
defectiuni a dispozitivului).

*Garantia este valabila numai pentru primul cumparator al produsului.

*Garantia este valabila numai daca produsul este utilizat la domiciliu (si nu Tn sali de sport, cluburi, spatii publice s.a.).

*Repararea oricarei defectiuni va fi executata cat mai curand posibil.

+Orice cerinta de despagubire a clientului, datorata lipsei de piese de schimb sau intarzierii reparatiei, nu este posibila.

Garantia nu este valabila

*Atunci cand defectiunea provine din utilizarea sau intretinerea necorespunzatoare.

*De asemenea, garantia nu acopera materiale consumabile, cum ar fi piese din plastic, pedale, transformatoare, curele distruse in urma

unei utilizari necorespunzatoare sau din orice alta cauza.

*Garantia nu acopera daune provocate de persoane neautorizate pentru a efectua reparatii.

*Garantia nu acopera daune cauzate de asamblarea necorespunzatoare.

*Garantia este valabila numai daca este insotita de dovada achizitionarii. Date de contact

in toate aceste cazuri, utilizatorul va suporta costul reparatiilor si pieselor de schimb.

*Compania si importatorul nu sunt responsabili pentru orice greseli tipografice.

Contact normal deschis  INTERSPORT Romania

*Produsul dispune de o autorizatie de introducere pe piata Comunitatii EuropeneCE. Tara Roménia
Denumirea companiei SCGENCO TRADE SRL
Adresal Strada Biharia, numarul 67-77, Sector
1
Adresa 2 -
Codul Postal 013981
Orasul Bucuresti
Judetul -
Tara Rominia
Telefon +4021 20111 80
Fax +4021 20111 87
Internet e infers port.ro
E-mail office@agenco.ro 73

Mentiuni -



YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 11.0

BULGARIAN MANUAL




3a BalwaTa GesonacHoCT 1 NpaBunHaTa ynotpeba Ha ypeda, TpsibBa Aa ce cnassaT CneHUTe OCHOBHU yKa3aHUsi, KOMTO BKHOYBAT:
Monsi, npoyeTeTe BHMMATENHO YMbTBAHETO NPeau Aa NPUCTbNUTE KbM ynoTpeba Ha ypeaa.

OnacHOCT - 3a ga nsbernete crnyyau Ha TOKOB yaap:

1. BuHaru usknoyBanTe ypega oT LeHTpanHus OyToH 1 3axpaHBalms kaben oT KOHTakTa cref Besika ynoTpeba Ha ypeaa v BCeku MbT, Korato
n3BbpLIBaTE NPOUIaKTUKA.

I'Ipe.qyn PeXAeHWMe — 3a na nsbertete prcka OT M3rapsiHus, Noxap, KbCo CbeAMHEHNE UNN HapaHSBaHWS:

1. Hukora He ocTaBsiiTe ypeaa BKIOYEH B enekTpuyeckata Mpexa, korato He ro uanonssaTte, OTCTpaHeTe Lencerna oT KoH3onara cref kaTo
NPUKYNTE TPEHUPOBKaTA.

2. Ynotpebarta oT Aeua nnv nuua ¢ yBpexagaHus Tpabea BuHaru Aa 0bae M3BbpluBaHa nog Hag3opa Ha Bb3pacTHO nuue.

3. ManonseanTe Barawarta nbTeka caMmo 3a LUenute, 3a KOMTO € NPOeKTMpaHa u npeaHasHavyeHa OT Npom3BoanTens (4oMallHa ynoTtpeba).
MakcumanHaTta NpoabIKUTENHOCT Ha BpEMETO Ha HenpekbcHaTta paboTta e 50 MUHYTK, 32 MakcMMarHo Terno Ha notpebutens go 150 kr.

4. Hukora Ha u3nonseanTe ypeaa, ako MMa NoBpeaeH 3axpaHBall kaben nnu wencen, ako € HeM3npaBeH, ako € NOBPeAEeH UM € NOKPUT C
TeyHocT. ObafgeTte ce He3abaBHO B LieHTbpa 3a Bpb3ka CbC CepBM3a 3a NpoBepKa 1 nonpaska.

5. Hukora He npuaBwxsanTe ypeaa, Abpnanku 3axpaHBallms kaben unu n3nonssarikun ro kKaTo ApbxKa.

6. MNaseTe 3axpaHBawusa kabena ganey ot 3aToNNALLM NOBLPXHOCTU UNK Mpax.

7. Hukora He nsnonssarite ypeaa CbC 3aTBOPEHM Bb3AYLUHM kranaHu. [NMaseTe Bb3ayLWHMTE OTBOPY YACTU OT cbOMpaHe Ha nenen, KocMu u ap.
8. He noctaBsanTe B oTBOpUTE NPEAMETMH.

9. He nsnonseante unv cknagupanTe ypena Ha OTKpUTU MecTa.

10. He nanonseante nbTekaTa Ha MecTa, KbAeTO npean Tosa ca 6unu n3nonssaHn aepo3ornHu NpPoaykTu (cnpen). YpeasT Tpsabea Aa ce
N3non3Bea Ha NpoBETPUBO MSCTO.

11. MNMpeav ga usknounTe ypeaa oT enekTpnyeckaTa Mpexa, ysepeTe ce 4e Bcu4iku 6yToHu ca B nonoxeHue off n crnep ToBa oTcTpaHeTe
3axpaHBaLLus kabern oT KOHTakTa.

12. Cebp3BanTe 3axpaHBalus en. kaben Ha ypeaa kbM caMmocTosiTenHa u Jobpe obesonaceHa KoH3ona.

13. KoraTto nbTekaTa e B CrbHaTO NOMNoXeHve 1 noTpebrtens e NpuknioYmn HEMHOTO NoN3BaHe, HaKNoOHbLT TPsIbBa Aa € B MbpBOHaYarnnHo
nonoxeHue (Hyna).

14. lbTekaTa HE MOXE Aa € B CrbHaTo MONOXEHNE N a Ce N3NoNi3Ba €4HOBPEMEHHO.

15. 3a BawaTa 6e30nacHOCT He NOCTaBANTE NPeaMETM OKOMNO ypeda B nepumMeTbp 2x1 meTpa.

16. To3u ypen e npegHa3HayeH camo 3a ynotpeba B AOMAaLLHN YCNOBUS.

17. MNMpeam ynotpebata Ha NbTeKN C PYHKUNSA CrbBaHE U eNeKkTpU4ecko NoBauraHe, yBepeTe ce 4Ye BUcovMHaTa € perynupada B nonoxeHue 0
npeau croeaHe.

18. MNpeycTtaHoBeTe NON3BaHETO Ha ypeaa, ako NoYyBCTBaTE OTNAAHaNoOCT, CBETOBBLPTEX UMK 3aTPyAHEHNE NpU ANULLAHE.

19. Misnonaearite noaxoasaiwm apexm n obyBkM Npu TpeHNpOBKa. He HoceTe LWMPOKM Apexu, KOUTO MoraTt Ja ce oMOTasdAT B ypeaa. ManonseanTe
BUHaru cnoptHu obyBeku, 3a Aa ce usberHaTt HapaHsBaHUA U He TpeHupanTe 60Cu Ny M3Non3BankM caHaanu u ap.

Mons npoyeTeTe BHUMATE/IHO YNMbTBAHETO NpeAyn Aa NPUCTBNNTE KbM
ynotpeba Ha bArawaTa nbTeka. 3anaseTe ro 3a 6bAaelLM cNpaBku

75



YKA3AHUA 3A 3A3EMABAHE

YpenobT TpsibBa NbpBO Aa € 3a3eMeH. [1pn nosBaTta Ha HeM3nNpPaBHOCTU Npu paboTa nnu noBpeaun, 3a3zeMsiBaHETO
oCUrypsia efnekTpu4yeckn ToK MO MbTS Ha HaW-MankoTO CbMPOTMBIIEHME U HaMansiBa pucKa OT TOKOB yaap.
Bsarawara nbTeka e obopyaBaHa CbC 3a3eMeHN NPOBOAHNUK U LLIENCEN CbC U3XOA 3a 3a3eMsiBaHe.

LencensT Tpsbea aa 6bae BkMYEH B nogxoasdiia koHsona, Ha 16 AMPERE (AMP),kosTo € npaBuUiHO MOHTMpaHa 1
3a3emMeHa B CbOTBETCTBME C MECTHUTE 3aKOHWN U pasnopeadu.

OMACHOCT - HenpaswunHoTto cBbp3BaHe Ha NPOBOAHMKA 3a 3a3eMsiBaHe Ha 06opyaABaHETO MOXe Aa AoBene A0
OMacHOCT OT TOKOB yAap. KoHcynTupaiiTe ce ¢ KBanMuumpaH enekTpoTeXHUK, ako Ce CbMHSIBaTe Ye ypeabT € NpaBuiiHo

3asemeH. He moandvumpaiiTe wencena Ha NpoaykTa — ako He OTroBaps Ha KOH30MUTe, MOHTMPaHU B IOMa, 3aMeHeTe
KOH30MNMTE C NOMOLLITA Ha KBanuULMpaH enekTpoTexXHUK.

Ypeawn, npeaHasHadeHun 3a pabota npu 220-240 W n ca cHabaeHu ¢ KOHEKTOP CbC 3a3eMsiBaHe, KOMTO npunuya Ha
n3o06paseHns Ha CHMMKaTa No-40Ny N MMa CbLUNA U3XOA 3a 3a3eMsiBaHe, He Ce HYXXOadaT OT aganTep.

n3xon 3A 3A3EMABAHE

76



PA3OMNAKOBAWKN NMPOOYKTA WE HAMEPUTE CNEAHUTE KOMMOHEHTU

@ B O~ P~
16 17 18 19
CNMUCBK HA KOMIMNOHEHTUTE

Ne OnucaHue Bpon Ne OnucaHue Bpon
1 Main Frame 1 11 Screw M5*12 4
2 Left upright 1 12 Screw M4*15 4
3 Right upright 1 13 Flat washer M10 6
4 Console 1 14 Flat washer M8 4
5 IPAD rack 1 15 Safety key 1
6 Base cover-Right 1 16 Silicon oil 1
7 Base cover-Left 1 17 Screw Driver 1
8 Bolt M10*55 2 18 | Allen wrench 6mm 1
9 Bolt M10*20 4 19 | Allen wrench 5mm 1
10 Bolt M8*15 4

77



CTbIKA 1

1. Monga ga o6bpHeTe BHMMaHue, Yye 3a crnobsisaHeTo
Ha ypefa ca HeobxoaMmmn NoHe gBamMa YoBEKa.

2. OTBOpETE ONaKkoBKaTa 1 OTCTPaAHETE BCUYKM
YNNbTHEHNS.

3. KakTo e nokasaHo Ha cHMMKaTa, n3BagetTe ocHoBaTa
OT KyTusiTa, NocTaBeTe s BbpXy paBHa MOBbPXHOCT U
cnep ToBa oTpexeTe nnactMacoBata obesonacsiealla
JeHTa.

CoBeT: KoH3onaTta Ha ypeaa e onakoBaHa B KyTud n e
nocTaBeHa nog ocHoBaTa Ha ypena. bbaete
BHMMAaTENTHN, KOraTto u3saxaaTe JofiHaTa yacT Ha
nbTekaTa OT onakoBKaTta M.

1. MNosaurHeTe nsABaTa cToMKa (2) U AscHaTa CTonka
(3)n v 3aKkpeneTe kbM OCHOBHaTa pamka (1).
W3nonssawTe kntoy allen 6 (18) n MoHTupanite 1
BUHT M10x55 (8), 2 BuHTa M10x20 (9) n 3 wanbu
M10 (13) Ha Bcsika cTpaHa.BHumaBaunTe oa He
nospeaute kabena, korato BKapBaTe CTOVKUTE B
OCHOBHaTa pamMKa.

2. He 3atqaravte bontoBeTe 1 BUHTOBETE B Tasu

CTblKa.

78



CTbIKA 3

1. MbpBO cBBLPXKETE Kabena B ropHaTa YacT Ha
AsicHaTa KonoHa (3) ¢ yabmkutens Ha kabena Ha
koH3onaTta (4). O6bpHeTe BHUMaHMe Ha KabenHaTta
Bpb3Ka, HeNpaBuiHa Bpb3ka Lie nospeamn kabenHuns
KOHEKTOP.

2. KakTo e nokasaHo Ha CHUMKaTa, U3rons3samnTe Koy
allen5 (19), 3a ga MoHTUpaTe koH3onata (4) BbpXy
ngasarta (2) n gacHa (3) cTorka, Kato uanonseaTte 4
BuHTa M8x15 (10) u 4 wanbu M8 (14).

3. Cnep ToBa 3aterHeTe obpe BCUYKM BUHTOBE OT
CTbMkn 2 1 3.

M3nonseanTte otBepTkaTa (17), 3a oa
3akpenuTe onopHaTa ocHoBa (5) Bbpxy
KoH3onaTa (4) c nomoLlTa Ha 5 BUHTa
M4x15 (12).

79



CTBIIKA 5

W3nonseanTte otBepTkaTta (17), 3a oa
3aKpenuTe rieBus Kanak Ha ocHoBara (6) KbM
nsiBata CTOMKa, KaTo U3rnosnasare 2 BUHTa
M5x12 (11). NoBTOpeTE CHLLIOTO 3a AECHUS
Kanak Ha ocHoBsara (7).

3abenexka: 3a no-ronsima 6e3onacHOCT U KOMAOPT, Cres KaTto
3aBbpLUMTE CrNobsABaHETO, yBEPETE Ce Ye BCUYKN BMHTOBE Ca
pobpe 3arerHatu!

80



obLLU UHCTPYKUUU 3A BALLATA BE3OINACHOCT

A. lMpeau ga 3anoyHeTe TpeHNpPOBKaTa, 3adbiMKeHNe Ha NoTpebuTens e aa npoveTe MHCTPYKUUUTE Ha PbKOBOACTBOTO, 3a Aa ce 3ano3Hae fobpe ¢
dyHKUMMUTE Ha BarallaTta nbTeka.

B. MNocTaBeTe 3aWUTHUSA KoY BbPXY KOH3onaTta (ypeabT He paboTu 6e3 3almMTHUA Kod). 3akpeneTe Kroda B Apyrus My Kpam ¢ clip Bbpxy ApexaTta
cW, 3a Aa cTe curypHu, 4ye obopyasaHeTo Le npeycTtaHoBK paboTa, ako He ro n3nonssarte npasuIHo.

B. Ako notpebutenaT nagHe ot Garallata NbTeka, 3aLlUTHUA KIOY Lie M3nese oT MACTOTO CU 1 ypeabT BeJHara Le npeycraHoBu paboTa, 3a aa ce
NpeaoTBpaTAT HapaHsiIBaHUS.

I". He cTonTe BbpXy NbTekaTa Npu cTapTupaHe Ha ypeda, 3aemeTe CTaburHo NornoxeHne Bbpxy ABETE NacTMacoBM NOBBLPXHOCTU OT fsiBaTa u
AsicHaTa cTpaHa.

E. Hatuckavikn 6yToHa start, ypeabT 3anoysa Aa otunta B obpaTHa nocoka 3, 2, 1, 0 1 3ano4sa paboTta ¢ marnka ckopocT 1.0 km/4. AKO CTe HaunHaelLl,
TpeHupariTe Npu manka CKOpocT U ce NpuabpXxanTe 30paBoO KbM ONOPHUTE PbKOXBATKM

YNbTBAHE 3A BbP30 MNOJI3BBAHE

bl

T?':J;E g B : 3 3 PROG. liigllatin,
B8/ ZNG888
PULSE® BB‘B.‘._._,, CAL. &

PABOTA HA KOHTPONHUA NAHEN
BPEME: OTtuuTta o6woTo Bpeme npu TpeHupoBka ot 0:00 Ao 99:00 MuHyTH

NYIC: Tpsbea ga obpXxute 1 ABata MeTarHu CEH30pa, pasnosioKeHN BbpXy NaBaTa 1 AscHaTa pbKOXBaTKa 3a OTYMTaHE Ha cbpaeyvHaTa
yecTtoTa. Bbpxy ekpaHa Le ce nosiBM oT4YeTeHaTa CTOMHOCT Ha nynca ot 50 go 200, 3a MuHyTa.

CKOPOCT: Ha ekpaHa ce nosiBsiBa HacTosiLiaTa CKOPOCT Ha nbTekaTta, 3ano4sariku ot 1.0 km/4 go 20.0 Km/u.

KAJNTOPUWN: OTumTa obLuma pa3xos Ha kanopum no Bpeme Ha TpeHupoBka. MakcumanHaTa ctorHocT e 990 kanopuu.

Pasctosinme: OTyMTa 06LWOTO N3MUHATO pa3cTosdHme B kunomeTtpu oT 0 oo 99,9, oTumTankm Bb3XoAsLLo.

OTyuTa 06LLOTO M3MNHATO pa3cTosiHue B knnomeTpu ot 0 4o 99,9, oTUMTanKM HU3XOOALLO.

HAKIJIIOH: Ha ekpaHa ce oTuMTa HaknoHa Ha nbTekata oT 1 o 15%.

81



3AMNOYBAUKN TPEHUPOBKATA
YKA3AHMUE:

1. Y6eneTe ce, Ye ABWKEHNETO Ha NbTeKaTa He € Bb3NpensaTCTBaHoO.

2. CBbpXKeTe 3axpaHBalLms kaben n BkMoyeTe bGarawiata nbTeka.

3. 3aemeTe CTabMIMHO NOMOXEHME BbPXY CTPAHUYHWUTE NflacTMacoBM OMNOPK B NSIBO U ASICHO.

4. 3akpeneTe Kro4a 3a 6€30MacHOCT BbPXY ApEXUTe.

5. MNocTaBeTe 3aMTHNS KNto4 Ha 0603HAYEHOTO MSICTO BbPXY KOH30MaTa 1 ypeabT Le 6bae rotos Aa 3anoyHe paborta.

6. Bbpxy oBeTe pbKoXBaTKM Ca pa3nosioXeHn perynupaium 6yToHK, OT AACHO € OYTOHBT 3a perynmpaHe Ha CKopocTTa + U1 -, OT NISIBO € OYTOHBLT
3a HaKIoOH + U -, 3aaBalrkn U3MbIIHEHNETO HA PYHKLUMNTE, KAKTO M OT KOHTPOJSTHMSA NaHen.

7. o BpeMe Ha TPEHUPOBKA, U3MbIIHSBANKM KOATO U Aa e PyHKUKUA, Npyu HaTUckaHe Ha 6yToHa STOP, ypeabT npeycTaHoBsiBa paboTta. Ako
XenaeTe ga NnpoabihKMTe TPEHNPOBKATA, HaTUCHeTe ByToHa START 1 BCMYKM NO-paHo 3adafeHn dyHKUMKM ce Bb3cTaHoBsBaT. [bTekaTta
3anoysa paboTa cneg 5 cekyHan. AKO UckaTe nbTekaTa Aa 6bae B CbCTOSIHNE FOTOBHOCT, HAaTUCHeTe ByToHa STOP BTOpWM NbT crieq Kato Beye
CTe ro HaTucHanu BeJHbX, 3a Aa npeycraHoBute paboTtarta.

8. MoxeTe aa n3bepeTte e4vH OT ABaTa HauMHa [a 3anoyHeTe TPeHMpoBKaTa:

A. QUICK START

HatucHeTe 6yToHa START 3a ga 3anovHeTe TpeHUpoBKaTa.

B. SELECT A PROGRAM (n36epete nporpama). HatucHete 6ytona MODE (1360op) u cneg toBa 6ytoHa PROGRAM, nsbepete egHa ot 8
3apageHn nporpamn n HatucHete START.

OMNEPALUA QUICK START

CTDBIKA 1: CheauHeTe 3alMTHUS KINOY C KOHTPOSTHUSA NaHen 1 ypeabsT Le e B CbCTOAHME FOTOBHOCT 3a paboTa.

CTBIKA 2: HatncHete 6ytoHa START 1 cnea 5 cekyHan obpaTHO 6poeHe ypeabT e 3anoyvHe padota. ManonasanTe 0ytoHuTe SPEED +/-
nnun 6yToHMTe 3a 6bP3 M30OP Ha CKOPOCTTa Ha KOHTPOIHUS NaHern, 3a Aa n3bepeTte B KOMTO U @ € MOMEHT XenaHaTa ckopocT. Moxe aa
perynupare CKOpoCTTa 1 OT AscHaTa pbKoxBaTKa. 3a [a perynupare HakrnoHa, nsnonaearte 6ytoHnte SPEED +/- unun 6ytoHuTe 3a 6bp3
1360p Ha HaKroHa Ha KOHTPONHWS NaHern. HaknoHbT MoXe Aa ce perynvpa n oT nsiBata pbKoxBaTka.

CTBIKA 3: 3a ga namepute nyrca, XBaHeTe CTabUITHO CEH30PUTE, Pa3MONOXKEHN BbPXY PbKOXBATKUTE. Bb3MOXHO € NpaBMTHOTO OTYNTaHe
[a ce NnosiBM Ha ekpaHa crnef HAKOMKO CekyHaW. YecToTaTta Ha nynca e ce nosiBu Ha ekpaHa PULSE.

CTBIKA 4: HatncHeTe 6yToHa STOP, 3a oa npekbCHETE TPEHMPOBKATa UM U3BaAETE 3aLMTHUS KItoY, 3a Aa NpeycTaHoBUTe paboTa Ha
ypeaa.

Hatuckankm 6ytoHa STOP nporpamarTa Lie Crpe, a ako enaeTe Aa NpoAbiiKUTe TpeHMpoBKaTa, HaTucHeTe 6ytoHa START 1 BCUMYKKM NO-paHo
OTYETEHU AaHHU LLe Ce Bb3CTAHOBAT OT MACTOTO B KOETO CTe M npekbCcHanu. [MbTekara e 3anoyHe paboTa cref YeTupm CEKyHAU, OTYMTaNKK
ype3 obpaTHO BpoeHe.

CTBIKA 5: o Bpeme Ha onepauuaTta QUICK START, dyHKUMUTE BpeMe, Karopum n pa3cTositHue OTYMTaT BbB Bb3XOASL, pes.

82




YKA3AHUE: PBYEHO PEIYNIMPAHE HA NMPOIPAMA

B paMKnTe Ha nanbJjiHeHUe Ha BCAKa egHa OT nporpamuTte, BpemMe, KaJiopumn n pa3ctosHue BUHarn otinTat BbB HU3Xo4sAL peA.

KoraTo no BpeMe Ha TPeHUPOBKa CbOoTBeTHaTa nporpamMa 3aBbpLliun, ypeaboT cnpa aBTOMaTU4HO. Ako xenaete na npoabIIXUTe, HaTUCHeTe

6yToHa START m ypeabT Le 3ano4vHe paboTta cnepn neT CeKyHAW.

CTBIIKA 1: lNMpucnocobeTe 3alMTHUSA KoY KbM eKpaHa U ypeabT e 6bae NoCTaBeH B CbCTOSIHNE HAa rOTOBHOCT 3a paboTa.

CTBIIKA 2: HatncHete 6ytoHa MODE v ToraBa Ha ekpaHa, KOWTO oTu4nTa BpemeTo ce nosieaBa o3HadveHneTo 30:00. Crnen ToBa HaTUCHETE
6ytoHnte SPEED +/-, 3a ga perynvpaTe BpemeTo, oToposiBarikn obpatHo oT 8:00 o 99:00 MnHyTK. AKO He XXenaeTe BPeEMETO Aa ce oTyuTa c
obpaTtHo BpoeHe, e Bb3MOXeEH n3bopa Ha gpyra onums. He HatuckanTe 6ytoHnte SPEED +/- , a gupekTHO HaTucHeTe 6yToHa MODE u Ha ekpaHa,
KOWTO OTYMTa Kanopum/pasctosiHue e ce nosiu o3HadeHne 1.0. ToraBa e Bb3MOXHO [a perynuparte oTYMTaHETO Ha pa3CTosTHMETO ¢ obpaTHO
OpoeHe, HaTuckarkn 6yToHnTe SPEED +/- oT 1.0 km o 99.0 km.

AKO He XenaeTe Aa onpefenuTe oTYMTaHETO Ha PasCTOSIHMETO, € Bb3MOXHO Aa n3bepete gpyra onums. He HatuckanTe 6ytoHute SPEED +/-, a
OVPEKTHO HaTUCHeTe 0THOBO 6yToHa MODE 1 Ha ekpaHa, KOWTO OT4YMTa Kanopun/pascTosiHve Lie ce nosiBu o3HadeHne 20. ToraBa e Bb3MOXHO Aa
perynuparte OT4MTaHeTO Ha kanopumnte ¢ obpaTHo 6poeHe, HaTuckamkn 0ytoHnTe SPEED +/- ot 20 kcal go 990 kcal.

CTBIKA 3: Cnep kaTo NpUKOYNTE C PbYHOTO perynupaHe Ha u3bop Ha nporpama, HaTucHeTe 6ytoHa START v ypeabT e 3anovHe paboTa cneg
4 cekyHOum.

CTBIIKA 4: o BpeMe Ha n3nbIHEHWE Ha NporpaMara, MoXe [a perynupare CKopocTTa, HaTuckarkn 6yToHnte SPEED +/- & HaknoHa HaTUCKanKu
INCLINE+/-. CbLL0 Taka, CKOPOCTTa U HakrnoHa moraT ga ce perynupat u oT 6yTOHMTE pasnosioKeHN Ha PbKOXBATKUTE.

CTBIIKA 5: HatucHete 6ytoHa STOP, 3a fa npeycTaHOBUTE TPEHMPOBKATa UMM OTCTPaHETE 3aLUMTHUS KIOY OT KOHTPOSTHWS NaHen u ypeabT e
npeycTaHoOBW BegHara cBosita pabota. HatucHete GytoHa STOP u nporpamMaTa Lie ce NpeycTaHoBM BeAHara. AKO XeraeTe fa NpoabikuTe
HaTucHeTe GyToHa START U ypeabT Lie 3anovHe paboTa crnef 4 ceKyHau, KaTo nporpamMaTta e Npoabibku OT MSICTOTO Ha KOeTo cTe
npeyctaHoBunu. Crieq KaTo ypeabT NpukntoYM paboTta, HatucHeTe GyToHa STOP, ako xenaete Aa 6bae B CbCTOSIHUE HA FOTOBHOCT.

YKA3AHUE: SAOAOEHU NPOIPAMU

Bcuykn 3aganeHn nporpamu ca pasnpefeneHn B oceMHageceT OCHOBHUM Py U CKOPOCTTa 3a BCsKa rpyna e onpegeneHa. Bpemeto mexay
oceMHafeceTTe rpynu 3a BCcsika nporpama, ce onpefens aBToMaTU4HO B 3aBMCMMOCT OT BPEMETO, KOETO BeYe CTe usbpanu

cblyecTByBaT 8 3agafeHn nporpamu 3a 8 pasnuyHy Lenn Ha TpeHUpoBKa 1 8 pasnnyHu HMBa Ha HaToBapBaHe 3a BCAKO yrpaxKHeHne oT
TpeHupoBKaTa.

CTBIKA 1: NpucnocobeTe 3alMTHUSA KINOY KbM eKpaHa U ypeabT e ObJe NocTaBeH B CbCTOSIHME HA TOTOBHOCT 3a paboTa.

CTBIIKA 2: HatucHeTe 6ytoHa PROGRAM, 3a ga n3bepeTe efHa OT ocemTe 3aafeHun nNporpaMu 3a TpeHupoBka 1 crnef ToBa n3bepeteBODY
FAT. Bcsaka nporpama ce nsbuvpa kaTto 3agbpxute HaTucHat 6ytona PROGRAM. Crniep kaTo nsbepeTe enaHoTo HaToBapBaHe, HaTUCHeTe OyToHa
speed +/- , 3a fa onpegenute BpemeTo. 3agafeHata CTOMHOCT Ha BpeMeTO 3a Bcsika nporpama e 30:00 myHyTK 1 Moxe aa ce perynupa ot 8:00 go
99:00 MUHYTW.

CTBIIKA 3: Cnep kato cTe onpegenunu BpemeTo, HatucHeTe OytoHa START, 3a ga 3anodHeTe TpeHupoBKaTa.

CTBIIKA 4: Mo BpemMe Ha U3MbIIHEHNE Ha NporpaMaTta MOXe [a onpedenvTe CKopocTTa, HaTuckarku bytoHa SPEED+/- Ha ekpaHa unu Ha gsacHaTta.

Tasu CTOMHOCT BaXu camo 32 BpEMETO Ha OnpeferneHata TPEHUPOBKA, crief TOBa CKOPOCTTa Ce Bb3CTaHOBSABA KbM 3a4adeHUTE CTOMHOCTMW.
CTBIIKA 5: HatucHeTe 6ytoHa STOP 3a fa npeycTaHOBUTE TPEHMPOBKATA UMM OTCTPAHETE 3aLLUUTHUS KIKOY OT KOHTPOSTHWSI NaHEenN u ypeabT e

npeycTaHOBW BefiHara ceosTa paboTa.

83



OTYUTAHE HA CbPOEYHATA YHECTOTA

Bbpxy koHTponHus naHen Ha ekpaHa PULSE ce nokasBa CTOMHOCTTa Ha nysca, 0OT4MTaHa OT CeH30puTe pasnonoXeHU Ha
pbKOXBaTKUTE.

KoraTto xenaeTte ga HabnogasaTe CTOMHOCTUTE Ha CbpAedHaTta yecToTa:

1.MocTaBeTe ycTONYMBO pbLETE CM BbPXY ABETE PbKOXBATKU. 3a Ja € TOYHO n3MepBaHeTo, TpAbBa Aa AbpXUTe U ABaTa CeH3opa.

2. NpegnonaraemoTo BpeMe 3a NMosiBa Ha CTOMHOCTUTE Ha ekpaHa PULSE e 5 cekyHOM OT MOMEHTa Ha 3axBallaHe Ha pbKOXBaTKUTE.
3. NlamepBaHeTO He e TOYHO 1 He crieaBa Aa ce JOBepsBaT Ha OTYETEHUTE CTOMHOCTY, LA CbC 3abonsBaHus, 3a KOUTO € HYXKHO

TOYHO MpocnegsBaHe Ha cbpaedHaTta YyecTtoTta - ) .
e

M3MNOJNI3BBAHE HA AYANO ®YHKUUUTE ﬁ * Toauia . sana
KakTo e nokasaHo Ha durypaTta, BKroveTe eanHns kpan Ha kabena B é I‘ ] "MP‘::'
ayamo Xaka Ha KOMMTbpa, a ApYyrus Kpan B nrenbpa cu, cnen Koeto e

e yyete Mmy3nka OT BUCOKOroBOpuUTENTUTE HA KOMMKOTBHPA.

3ABEJEXKA: CunaTa Ha 3ByKa MOXe Aa ce perynvpa camo oT Baluus J

nnensbp.

NMOPTA MP3 PLAYER

KomnioTepbT Ha Bgarawiata nbteka e KoHurypupaH ga pabotm B pexxum MP3. Moxe fa ro usnonasarte, KaTo cnegsaTte
onuuuTe no-gony. BknioyeTte npeBknovBaTens Ha 3axpaHBaHETo Ha barawaTa nbTeka, noctaBeTe obesonacaBaLLms KoY,
3a [a ce aKTMBUpa CMHMSA eKpaH Ha YCTPOMCTBOTO, Crnef KoeTo noctaseTe B noptata USB Ha koH3onaTta cboTBeTHaTa USB
(cbnawka).

C HaTucKaHe Ha CboTBeTHMSA ByTOoH n3bepeTe crieasalua My3vkaneH an. @

4

C HaTuckaHe Ha CbOTBETHUSA ByTOH M3bepeTe NpeauLLHNS My3uKaneH dann @

7

C HaTucKkaHe Ha CbOTBETHMSA OYTOH yBEenuyeTe cunarta Ha 3Byka Ha BUCOKOrOBOPUTENUTE Ha YCTPOUCTBOTO (@

C HaTuckaHe Ha CbOTBETHUS 6yTOH HamaneTe cunaTta Ha 3BykKa Ha BUCOKOIroBOpUTENNTE Ha yCTpOIZCTBOTO. @




BPB3KA CbC (SMART) UHTENUFEHTHO YCTPOMUCTBO

CTBIKA 1: AktnupanTte Bluetooth Ha BalweTo MHTENUIEHTHO YCTPOMCTBO U NOTbpCeTe ycTponcTeoTo. Crneq ToBa
LwpakHeTe (ok), 3a ga cBbpKeTe C yCTPOMCTBOTO CU U Aa caBouTe, koraTo ce nosisu RUN MUSIC.

CTBIKA 2:Cnep cBbp3BaHETO 3BYKbT OT BALLETO MHTENUIEHTHO YCTPOMCTBO LLIE Ce Bb3NpomnsBexaa ot
BMCOKOrOBOPUTENUTE Ha MbTekaTa.

CbBMecTM e ¢ npunoxeHueto i Console + ¢ peanHyu MapLUpyTU U KapTu, UHTEPaKTUBHM BUOEOKIMNOBE 3a
TPEHUPOBKM 1 pann C JaHHW OT BaLUUTE TPEHUPOBKM.

N3Ternete npunoxeHneto smart phone Ha Bawmnsa cmapTgoH nnu npunoxeHmeto | Console+ Ha Bawusa Tabnet
oT Google Play 3a Android n ot APP Store 3a |IOS, nnu nsnonseaniku cnegHus Scan QR koga.

iConsole Global

i console

CobBMecTnM e ¢ npunoxeHneto Kinomap (Heobxoaum e aboHameHT). N3TerneTte npunoxeHuneto Kinomap
(Google Play 3a Android n APP Store 3a 10S) Ha Bawums cmMapTdoH unu Tabner.

TpeHnpanTe No cBeTa C UHTEPAKTUBHU BUOEOKANMNOBE U MapLIpyTH, a bsrawjata nbTeka aBTOMaTUYHO e
Kopurmpa HakrioHa B 3aBMCUMOCT OT nU3bpaHusi OT Bac MapLUpyT.

N3cnepBanTe cBeTa, cneagete pesynratuTe cu, CrogensanTte cBost onuT ¢ uanaTta obwHocT Ha Kinomap.
[MokaHeTe n ce cbeTesaBanTe ¢ Apyru notTpedutenn Ha npunoxeHmneto Kinomap, 1 gopu moxete ga
TpeHnparte camu, NPeoaonaBankn HAKOM OT NpeauLLHMTe cu pesynTtaTu!

Kinomap

85



OTYUTAHE UISMEPBAHETO HA MA3HUHU

C Ta3n onepauunsa ce onpenensi CbAbpXXaHNETO Ha Ma3HWHM B TANOTO, Ha 6asaTta Ha MHopMaLMsl 338 OCHOBHOTO CbCTOSHUE
Ha BaLleTo TAMo.

ToBa n3mepBaHe He e TOYHO M He crieaBa Aa ce OOoBepsiBaT Ha OTYETEHUTE CTOMHOCTU, LA CbC 3abonsiBaHUs UNu
onpeneneHa Hyxaa 3a TOYHO OTYMTaAHe Ha Ma3HUHUTE.

CTBIKA 1: HatucHete 6ytoHa PROGRAM Hakonko nbTv 1 Ha aeBeTtus Ha ekpaHa TIME we ce nosiBn o3HadeHneTo FAT.
HaTtucHete 6ytoHa MODE, 3a fa 3agageTte CbOTBETHUTE NapaMeTpu: Nof, Bb3pacT, BUCOYMHA W TErno.

CTbIIKA 2: Cnen 3agaBaHe Ha onuusiTa 3a OTYMTaHe Ha TernlecHUTe MasHUHK, Ha ekpaHa SPEED we ce nosiBu umdparta
F1, Ha ekpaHa PULSE we ce nossu undpaTta 1, KOSTO oTroBaps Ha CToMHoCTTa non. HatucHeTte 6ytoHa SPEED +/-, 3a pga
onpegenute nonal-2. LUudpaTa 1 oTroBaps Ha MbXKU NOS1, @  uudpaTa 2 oTroBapsi Ha XeHcku non. Cref ToBa HaTUCHeTe
6ytoHa MODE 3a ga npuctbnute KbM criefBallarta CTbrka.

CTBIKA 3: Cnep kato HaTucHeTe 6ytoHa MODE, Ha ekpaHa SPEED wie ce nosiBu umdgpata F 2, Ha ekpaHa PULSE e ce
NosiBU YMCNOTO 25, KOETO OTroBapsi Ha CTOMHOCTTa Bb3pacT. HatucHeTe 6ytoHa SPEED +/-, 3a ga onpegenute Bb3pactra 1-
99. Cnep ToBa HaTucHeTe 6ytoHa MODE 3a ga npuctbenuTe kbM criegBaliaTa CTbIKa.

CTBIKA 4: Cnep kato HaTucHete 6ytoHa MODE, Ha ekpaHa SPEED we ce nosiBu umdgpata F3, Ha ekpaHa PULSE wwe ce
nosien yncnoto 170, kKoeTo OTroBapsi Ha CTOMHOCTTa BMUCOYMHA. HaTucHete 6ytoHa SPEED +/-, 3a ga onpegenvrte
BucoymHata ot 100CM-199CM. Cnep ToBa HaTucHeTe 6ytoHa MODE 3a ga npuctbnuTe KbM creaBaliata CTbrka.
CTBIKA 5: Cnep kato HaTucHete 6ytoHa MODE, Ha ekpaHa SPEED wie ce nosBu undgpaTta F4, Ha ekpaHa PULSE wwe ce
nosisn yncnoto 70, kKoeTo oTroBapsi Ha CTONMHOCTTa Terno. HatucHete 6ytoHa SPEED +/-, 3a ga onpeaenvTte TernoTo ot
20kg-150kg. Cnep ToBa HatucHeTe 6yToHa MODE 3a ga npuctbnute KbM crneaBallaTa cTbrka.

CTBIIKA 6: Cnep kato perynupaTe HacTporkuTe, onpesensiiku BCUYKM CTOMHOCTU Ha CbCTOSIHMETO Ha BaLLETO TAIO,
HaTucHeTe G6yToHa MODE un Ha ekpaHa SPEED we ce nosisu "F5", Ha ekpaHa PULSE, e ce nosiBu o3HayeHneTo "---",
KOEeTO O3HavyaBa 4ye 3anoysa U34MCEeHNETO Ha 3adafeHnTe gaHHU. 3aapbXKTe CEH30pUTE 3a OTYMTaHe Ha nyrica ¢ aBeTe
pbLe BbpXy pbKOXBaTkuTe u crnen 8 cekyHam Ha ekpaHa PULSE wwe ce nosiBM OT4YeTeHaTa CTOMHOCT Ha TenecHuTe
Ma3HUHMN.

86



TABJIMLUA HA TENECHUTE MA3HUWHU

Pesyntatute OT CTOMHOCTUTE Ha TEMECHUTE Mas3HUHW, MNocodyeHn B Tabnuuara no-gony, AasarT MHMOpMauusa 3a
CbCTOAAHMETO Ha TAnoTo. [lpoBepeTe CBOETO TENecHO CbCTOSAHUE, CbITIACHO OTYETEHUTE CTOMHOCTU U30bpa3eHn B nsasara
YyacT Ha guarpamara Ha ypeja.

TenecHo CbCTosAAHME Pesynrtar

3aTnbeTsABaHe BMI > 30
HagHopmeHo Terno 26 < BMI < 30
BbB hopma 19 <BMI < 25

”0““‘12“:;’:0 BMI < 19

TABNUUUN HA SAOAOEHUTE NMPOIrPAMU
P1. WEIGHT LOST

SPEED CHANGES 1 2 3 4 5 6 7 8 ©
Level 1 SPEED(KM/H) 11212]3]3 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 11212 ]13]|4]| 4 5 6 8 8 |10 | 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 11213415 5 6 8 9 (10|12 (10| 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1123|416 7 8 (10|11 (12|13 |11 |10 | 8 7 5 4 2
Level 5 SPEED(KM/H) 2134|517 7 8 |10 12|14 |14 (123 |12 10| 9 6 4 2
Level 6 SPEED(KM/H) 213|457 9 110|112 (13|14 |14 |13 |12 ]|10]| 9 6 5 3
Level 7 SPEED(KM/H) 2135|618 9 1012 |13 |14 |15 |13 |12 (10| 9 6 6 3
Level 8 SPEED(KM/H) 2135681012 14|14 |15 |15 14|13 |11| 9 7 6 3




P2. CARDIO TRAIN

SPEED & INCLINE CHANGES 1 2 3 4 ) 6 7 8 9
Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1
SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1
Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 | 10 9 9 Il 6 4 2 1
SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
Level 4 ELEVATION 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2
SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 | 10 9 9 7 6 4 2 2
Level 5 ELEVATION 2 4 6 7 8 9 10 | 11 | 11 | 12 | 12 | 11 | 11 9 8 6 4 2
SPEED(KM/H) 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2
Level 6 ELEVATION 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3
SPEED(KM/H) 2 4 6 7 8 9 10 | 11 ) 11 | 12 | 12 | 11 | 11 9 8 6 4 2
Level 7 ELEVATION 4 6 8 9 10 | 11 | 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4
SPEED(KM/H) 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3
Level 8 ELEVATION 5 7 9 10 | 11 | 12 | 13 | 14 | 14 | 15 | 15 | 14 | 14 | 12 | 11 9 7 5
SPEED(KM/H) 4 6 8 9 10 | 11 ) 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4
P3. FAT BURN
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1

Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1

Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1

Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1

Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1

Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1

Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1

Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1




P4. POWER WALK

SPEED & INCLINE CHANGES 1 2 3 4 5 6 7 8 9
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4
P5. INTERVAL

SPEED CHANGES 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1l2)al2lalz2|al2la|l2]a|l2]a|l2]a]2]|a]o2
Level 2 SPEED(KM/H) 1|25 2|s5|2|s5]|2|5|2]|5s5|2]|5s5]|2]|s5]|2]|s5]2
Level 3 SPEED(KM/H) 1l2]6|2|6|l2|6]2]|6|2]6|2]6]|2]86]2]686]2
Level 4 SPEED(KM/H) 1|3]|6|3|6|3|[6]|3]|6| 3|6 ]|3]|6]|3]|66]|3]|s6]3
Level 5 SPEED(KM/H) 1373|7373 73| 7|3|7]|3]|7]|3]|7]3
Level 6 SPEED(KM/H) 2 la|l7lal7|al7|la|l7|a |7 |a]|7|a]|7|a]| 7] a4
Level 7 SPEED(KM/H) 2|l a|ls|a|s8|a|s8|a|8|a |8 | a|s|a]|s]| a|s]|a
Level 8 SPEED(KM/H) 2|5|8|5|s8s|5|8|5 |85 |85 |85 ]|8]|5]s8]|s




P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 ©
Level 1 SPEED(KM/H) 11213 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 213 | 4 3 2 13| 4 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23| 4 5 4 13| 4 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 21415 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 2 15| 6 7 6|1 5|6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 3|6 |7 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 37| 8 9 8|7 |8 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 3189110989 ]10]|29 8 9 10 9 8 9 10 8 4

P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

SPEED & INCLINE CHANGES 1 2 4 ) 6 7 8 9
Level 1 ELEVATION 0 0 1 1 2 2 2 S 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 | 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 8 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 | 10 | 12 | 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 | 10 | 10 | 12 | 12 | 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 | 10 | 12 | 13 | 12 | 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 | 10 | 12 | 13 | 13 | 12 | 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 | 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 | 10 | 12 | 13 | 13 | 14 | 13 | 12 | 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 | 12 9 6 3 2
SPEED(KM/H) 2 4 6 8§ 10|10 12 | 12 | 13 | 13 | 14 | 14 | 13 | 12 | 10 7 5 3

91



CI'bBAHE HA N'bTEKATA

1. 3a ga crbHeTe NbTekaTa, MbPBO U3KMHYETE MMaBHUSA NpekbeBay.

2. YBepeTe ce, Ye ypeabT He e Nof, HaKMoH.

3.MoBanrHeTe Harope OCHOBHAaTa paMKka [0 3aeMaHe Ha naparnenHo MoroXeHue
CNpAMO oOcCTaHanata 4acT Ha ypeda. 3acTonopere OcCHoBaTa CbC  CcreuuanHus
noAnMopeH NOCT, KakTo € MoKa3aHo Ha durypara.

4. YBepeTe ce, Ye OCHOBaTa ce Hamupa B NpaBUIHO MOMNOXeHWe CnpsaMo nocTa.

PA3I'bBAHE HA MbTEKATA

1. PasrbHeTe mbTekaTa, kaTo 3a LenTa OCUrypuTe OKOMo ypeda [oCTaTbyHO CBOGOAHO
MSICTO, MPUGNU3UTENHO eaVMH MEeTbp, HYXXHO 3a NPaBUITHOTO pasnonoXeHue M paboTa Ha
ypeda.

2. MpoagbnxeTe pa3rbBaHETO, KAaTo C ABe pbLe AbPXNUTE OCHOBHaTa pamMka Ha ypeaa,

a ¢ Kpak ocBobofeTe nbTekaTa, HaTUCKaky ONMOPHUS aMOPTUCHOP.

Cneqn ToBa C NnaBHU ABWXEHUS NMPUTUCKaTe ypeda KbM Mofa, KaTo OCHOBHATa pamka ce
crnycka Hafony aBTOMaTW4HO, Npeau Aa AOCTUrHe Ha pascTosiHMe eduH MeTbp OT noja.
TpsibBa ga cte ocurypunv noHe eguMH MeTbp CBOOOAHO MSICTO OKOMO ypeaa, 3a Ada ce
npubepe A0 KpanHO NONOXeHWe, KakTo e Nokas3aHo Ha durypara.

KAK OA NMPEMECTBATE BANALLATA MbTEKA

1: W3sknio4eTe rmaBHUSA NpeKbCBav.
2: 3BapeTte wencena oT KOHTakKTa.
3: CrbHeTe bsrawara nbreka.
Cneg uv3NbnHEHMETO Ha TpUTE MO-rope ChNoOMeHATU OCHOBHU
CTbIMKWN, NOBOWUMHETE ypeda 3a pbKoxBaTkuTe nof HakmnoH 30-40
rpagyca 0o BUCOYMHATa Ha MbpanTe N ro NnpemMecTeTe,
KaKTO e nokasaHo Ha (puryparTa.

92



KAK OA NOCTABUTE CMA30O4YHO MACIIO HA OCHOBATA 3ABAIrAHE

1-Ba CTBIIKA NocTaBeTe neHTarta 3a 6sraHe, kaTo 00bpHETE LWEBa OTrope, B LLlEHTbpa Ha OCHoBaTa.

2-pa CTbIIKA [Mosgurariku kpasi Ha neHTata 3a OsaraHe, NOCTaBETe HaKpaWHWKa Ha cnpes, Ha pas3cTodHuMe NpubNU3UTENnHO 6 WH4Ya OT
npegHaTa 4acT Ha nbTekata. PascteneTte cunvkoHa No AbMxuHaTa Ha ocHosaTa. [oBTopeTe chlunTe AENCTBUS M OT Apyrata Ha fneHTaTta 3a
OsaraHe. MNMpbckanTe B NpoabmMKEHNE Ha NOHe 4 CeKkyHAM OT BCAKa CTpaHa.

3-ta CTBIIKA OcTaBeTe ga nonuve 3a egHa MyMHyTa npegum ga uanonssaTe nbrekaTa.

Cnep ToBa BkntoyeTe Oarallata nbTeka KaTo S NOCTaBETE Ha CKOPOCT 3 KM U 1 ocTaBeTe Aa paboTu ouwle 5 MuHyTH, 6e3 aa ce kaysaTte Ha
Hes. LLle moxeTe ga nanonaeaTte bsrawaTta nbreka crieq 1 yac. BuHarn ga cnassate Tasm KOHKpETHa npoueaypa, KoraTo cMasBaTte noga Ha
Odrawarta nbTeka.

BAXHO MPEOYNPEXOEHUE: He HanosiBanTe npekaneHo ocHoBa 3a BsiraHe ¢ Macno. M3annwHOTO KONMYecTBO TpsibBa Aa ce OTCTPaHu ¢
Kbpna.

Coblulo Taka e BaxHO, MbPBUST NMbT, KOrato Osrawiata nbTeka ce crrnobsaBa crnep M3BaxdaHe OT HelHaTa OnakoBKa M Mpeau ga Briese B
ynoTtpeba, Aa cMaxeTe noda C BUCKO3HMS CUITMKOHOB NyOpUKaHT, BKIMOYEH B KOMMMEKTa 3a MoHTax. Cnep 15 yaca exegHeBHa ynotpeba Ha
Odrawata nbTeka UM cnef ABa Mecela, ako He ce M3MoNi3Ba exeaHeBHO, MbPBO TpsAbBa Aa NOYMCTUTE C Kbprna cTapus NyopukaHT un creq
TOBa da CMaxeTe Nofa CbC Ccrneumaniusa CUNMKOHOB NyOpuKaHT noa popmarta Ha Crpen, KOMTO MOXeTe Aa 3aKkynuTe camo OT Maras3uHu 3a
duTHec obopyasaHe.

Pembuute 3a BsraHe (HacTunkaTa) Ha Odrawiata nbTeka € OT maTepuarn, KOUTO MOoXe Aa Ce M3xabu OT TPUEHETO, a MakCUMASHUAT My
eKkcnnoartauMoHeH XneoT e 3 roanHu. Cnep ToBa Tpabea Aa 6bae 3aMeHeH OT oTopuaupaH cepBu3. CbLo Taka, korato barallata nbTeka He
ce u3nons3ea ObAIF0 BpeMe, HacTUikaTa ce paspyllaBa, NOpagu HEU3nosf3BaHe U OTHOBO Ce HyXJae OT MOAMSsiHA, TbM KaTo MOXe fa
npeansBurka KbCoO ChbeUHEHWE B eNeKTpuYecknTe 4actu Ha barawlata nbTeka.

BHUMAHMUE !!! AKO BAIALWLATA NMBbTEKA CE U3NOJN3BA MHTEH3MBHO, EOUH PEMBK (HACTUIIKA) MOXKE OA CE HAJTOXU OA

CE 3AMEHM NO-CKOPO B PAMKUTE HA 18 O 24 MECELA.
|

" \ Bunda =
| ‘ Tabla
Board
f oo ,{I/
;»gf%ﬁr=%
NPEAYNPEXOEHUE 3A CUITMKOHOBUA CI'IPEI7I_1~ /);

NA3ETE 'O JANTEY OT AELIA!!

AKO NOrbIIHETE UMW Crpei nonaaHe AUPEKTHO B NULIETO, NOTbpPCETE NeKapcka NOMOLL.

To3an npoaykT MoXe [a NpeausBMKka yBpexaaHe wnu 3aryba, ako He ce u3nonssBa B
CbOTBETCTBME C MHCTPYKUUNUTE 3a ynoTtpeba.

To3n NpoayKkT e npefgHasHadeH 3a npodaxba caMo KaTo CMasodeH MaTepuan U ce
M3Mnon3Ba C U3pu4HaTa OTrTOBOPHOCT Ha KynyBaya.

MpounssoanTens U HEroBW NPEACTaBUTENN HE HOCAT HMKaKBa OTFOBOPHOCT 3a TO3M NPOAYKT.

93



MouuncrBaHe
OTcTtpaHeTe npaxa oT ypeaa C BakyyM MU C NeKO HaBnaXKHeHa Kbpna.

3a nepuoanyHOTO NOYMCTBaHE Ha MbTekaTa C Bakyym, CrbBanTe nbTekaTa.

ToBa e JoBeae A0 yAbMkaBaHe Ha XMBOTa Ha BalleTo o6opyaBaHeTo.

He nsnonseavite pa3TBopuTeny Npu NOYMCTBaHE HA OCHOBAaTa MUKW NeHTaTa 3a 6siraHe Ha ypega.
M3nonseaHeTo Ha pa3TBOPUTENM MOXe Oa AOBeAe A0 HamarsiBaHe Ha HY)KHOTO KONM4YecTBO Macso 3a
nogapbXKka Ha ocHoBaTa U NeHTaTa 3a GsraHe.

LleHTpupaHe Ha neHTaTa 3a 6araHe

KoraTto nsnonsearte nbTekaTa, Npu bsiraHe unu xogeHe, MoXe Aa yrnpaxHUTe pasnvyeH ToBap C
€0WHWS1, OTKOJKOTO C ApYrusi Kpak. ToBa BOAM 4O NPOMsIHA Ha MONOXEHMETO U M3MECTBaHe Ha NneHTaTa
3a b6saraHe oT yeHTbpa. ObopyaBaHETO € NPOEKTUPAHO M NPOM3BELEHO Taka, Ye Aa ocurypsiea
NpaBuUITHOTO ABWXEHWE HA NeHTaTa, KOsITO e LieHTpMpaHa BbpXy OCHoBaTa Ha ypeaa. Moxe ga ce
HanoXu OOMbMHUTENHO perynupaHe, Taka ye neHTarta 3a b6sraHe fa e BuHaru B LeHTbpa. 3a aa
LeHTpupaTe neHTaTa usnonssante npunoxeHus kniod Allen, 3a ga perynvparte nosuumsita Ha 3agHus
OapabaH.

MpoLec Ha LeHTpupaHe Ha neHTaTa 3a b6sraxe.

1.) He HoceTe WnpoKK gpexun, BpaToBPb3KM UMK BUCALLM BmrKyTa, KOraTo U3BbpLUBaTe perynaumsaTta.
2.) Hukora He 3atsrante 6ontoBeTe noeseyve OT ¥4 3aBbpTaHE BCEKU MbT.

3.) BuHaru 3atsrante egHata u pasxnabeTe gpyrata cTpaHa, 3a Aa NpefoTBpaTuTe CBPbX 3aTsraHe
unu pasxnabBaHe Ha neHTara.

4.)BkntoveTe ypega. Perynunpaiite neHTtaTa, koraTo € B npouec Ha paboTa ( 4 Km/4) n Bbpxy ypeaa
HsIMa TpeHupaLl,.

Cnep kaTo M3BbpLUNTE perynvpaHeTo, BbpBeTe BbpXy fieHTaTa 3a OKomo 5 MuHyTu, 3a Aa M3BbpLunte
npoBepka. AKO Ce HanoXxu ga NoBTOpUTE AENCTBUATA, HUKOra He 3aTarante bontoBeTe noBeye OT V4
3aBbpTaHe Bceku NbT. [TpekoMepHOTO 3aTaraHe MoXe Aa AoBeAe A0 3HaYUTENHO HaMarnsBaHe Ha
XMBOTa Ha neHTaTa.

AKO JNNIEHTATA E USBMECTEHA HA NNABO:

- 3aBuniTe 6bonTa Ha nesust 6apabaH c ¥4 3aBbpTaHe Ha OACHO (3aTAraHe — onNbBaHe).

- 3aBunte 6onTa Ha gecHus 6apabaH ¢ ¥4 3aBbpTaHe Ha nsBo (pa3xnabBaHe).

AKO JNNIEHTATA E USBMECTEHA HA OACHO:

- 3aBuwniTe 6onTa Ha gecHusa 6apabaH ¢ 4 3aBbpTaHe Ha AACHO (3aTAraHe — OnbBaHe).

- 3aBunte 6onTa Ha nesus 6apabaH ¢ 4 3aBbpTaHe Ha NABO (pa3xnabBaHe).

PEYNUPAHE HA ONBLBAHETO HA NNEHTATA 3A BArAHE

AKO KoraTo CTbNuTE BbPXY JiIeHTaTa 3a 6sraHe T ce x/b3ra, Toraea fieHTara e cTaHarna enactuyHa u
ce nsnnb3Ba oT bapabaHute. Bcuyukn neHTn ¢ BpemeTo cTaBaT enacTtuyHuM, 3atoBa perynauvsta e
e[Ha HopmarHa 1 pyTuHHa npoueaypa. 3a Aa HamanuTe Nb3raHeTo, 3aBunTe 1 Asata 6onta Allen Ha
3agHus 6apabaH ¢ ¥4 3aBbpTaHe, KakTo € nokasaHo. Manpobsante ypena oTHOBO, 3a Aa NpoBepute
Janu ce nnbara. AKO Ce HanoXu ga noBTopute AeNCTBMATA, HMKOra He 3aTarante bontoBeTe noseve
/4 3aBbpPTaHE BCEKM

94



00— 5@ 10

N
(o))




NO. DESCRIPTION QTY NO. DESCRIPTION QTY
1 BASE 1 43 REAR ROLLER
2 INCLINE RACK 1 44 AIR CYLINDER
3 MAIN FRAME 1 45 CONSOLE PLASTIC HOUSING-UPPER
4 LEFT UPRIGHT 1 46 CONSOLE PLASTIC HOUSING-BOTTOM
5 RIGHT UPRIGHT 1 47 COMPUTER PLASTIC
6 CONSOLE RACK 1 48 IPAD RACK-FRONT CASE
7 CROSS BAR 1 49 IPAD RACK-BACK CASE
8 BOLT M10*60 1 50 IPAD RACK
9 BOLT M10*55 8 51 IPAD FIXED PLATE
10 BOLT M10*40 1 52 HANDRAIL FOAM-L
11 BOLT M10*25 4 53 HANDRAIL FOAM-R
12 BOLT M8*50 2 54 MOTOR COVER 1
13 BOLT M8*45 1 55 REAR END CAP 1
14 BOLT M8*40 4 56 BASE COVER-L 1
15 BOLT M8*28 1 57 BASE COVER-R 1
16 BOLT M8*15 4 58 FRAME WHEEL COVER-L 1
17 BOLT M8*90 1 59 FRAME WHEEL COVER-R 1
18 BOLT M8*65 3 60 HANDRAIL PVC RING-L 1
19 BOLT M8*15 4 61 HANDRAIL PVC RING-R 1
20 BOLT M6*45 2 62 MOTOR COVER LOGO PLATE 1
21 BOLT M6*25 6 63 SAFETY KEY 1
22 BOLT M6*20 2 64 SIDE RAIL 2
23 BOLT M6*10 4 65 MOTOR BELT 1
24 BOLT M5*28 10 66 BASE CUSHION 6
25 BOLT M5*12 17 67 BASE FOOT PAD 4
26 SCREWS M4*15 2 68 BASE CUSHION 2
27 SCREWS M4*12 5 69 MOVING WHEEL 2
28 SCREWS M4*15 2 70 FRAME WHEEL 2
29 SCREWS M4*12 23 71 INCLINE MOVING WHEEL 2
30 SCREWS M4*15 5 72 AIR CUSHION 4
31 SCREWS M4*25 2 73 SPRING CUSHION 2
32 SCREWS M4*10 21 74 PLASTIC BUSHION(FOR INCLINE) 8
33 SCREWS M3*10 2 75 PLASTIC BUSHION FOR INCLINE MOTOR 2
34 SCREWS M3*6 13 76 BASE END CAP 2
35 NUT M10 6 77 END CAP FOR MOTOR 1
36 NUT M8 8 78 RUNNING DECK 1
37 NUT M5 10 79 RUNNING BELT 1
38 FLAT WASHER $20*$10.5*T1.5 14 80 SIDE RAIL FASTENER 10
39 FLAT WASHER $17*$8.5*T1.5 9 81 CABLE GROMMET 1
40 SPRING WASHER 4 82 MAGNETIC RING 1
41 BASE WHEEL SPACER 4 83 CABLE CLIP 1
1o FRONT ROLLER 1 84 WAVE PIPE 1
85 Silicon Pad 1 98 DATA CABLE 1
86 FOOT REST 2 99 CONTROLLER 1
87 RUBBER PAD 2 100 SPEAKER 2
88 ROPE 1 101 LEFT HANDRAIL BUTTON 1
89 POWER SWITCH 1 102 RIGHT HANDRAIL BUTTON 1
90 POWER CORD JACK 1 103 POWER CORD 1
91 CIRCUIT BREAKER 1 104 MOTOR 1
92 RED AC CABLE L=280mm 1 105 INCLINE MOTOR 1
93 BLACK AC CABLE L=280mm 1 106 FAN 2
94 BROWN CABLE L=100mm 1 107 Console Sticker 1
95 AUDIO CABLE 1 108 KEY Pad Sticker 1
96 SENSOR SET 1 109 Console PCB 1
HANDRAIL PULSE SET 2 110 KEY Pad 1

96



FAPAHUUOHHU YCNOBUA 3A BATALLUU ENEKTPUYECKU NBTEKU

MapaHuudaTa ce npunara: 3a (2) roanHu OT AaTaTta Ha NoKynkaTa Ha NPOoAYyKTa A0 MOTOPHUTE U eNeKTPOHHUTE Yactu (6opaoBa KoH3ona).

3a egHa (1) rognHa Ha paboTHUS KoNaH M Ha NoAa, ako ce noaabpika NPaBUITHO CbC CUITMKOHOBUS CNIPEW.

MapaHuudaTa Baxu 3a 2(4Be) roanHu OT AataTta Ha 3aKkynyBaHe Ha NpoaykTa.

*["apaHuusATa nokpmnea BeposTeH AedeKT NpM NpoM3BoACTBOTO.

*PelLeHneTo ganu ga ce M3BbpLUM NOAMSIHA HA YacT Ce B3eMa OT KOMMNETEHTHUTE TEXHULM.

*PasxoaguTe no crnobsisaHe, NpoBepKa, HAacCTpolika Ha NocTenkaTta ca 3a CMeTka Ha noTpeduTens.

[locelleHne Ha TEXHUKA crieq U3TU4aHeTo Ha 14 kaneHgapHW OHWM OT JaTaTta Ha NokKynkaTa ce 3annailaT oT noTpeduTensa no ycTaHOBEHU

OT hrpmaTa LeHu.

*13BbH pamknTe Ha CepBu3a, Le ce uanpawat B ueHTpanHmsa Cepsua.

1. [lpu noBpena B pamknTe Ha 14 feHa OT AaTaTta Ha MnoKynkaTta, Hen3npaBHOTO YCTPOWCTBO Lie ce B3ema OT Joma/ourca Ha KnnmeHTa oT
TpaHcnopTHa oupma. B To3um cniyyan, pasxoguTe ca 3a cmeTka Ha oupmaTa. (AKO ca BKIOYEHM B ONMCAHMETO Ha ypeaa).

2. Tlpn noBpena n3BbLH pamknTe Ha 14 AHEBHUSA CPOK OT JaTaTta Ha MoKynkaTta, HeM3npaBHOTO YCTPOWCTBO LLe ce A0CTaBs OT KfMeHTa B
TpaHcnopTHaTa ompma. PasxoauTe 3a gocrtaBkarta oT TpaHcnopTHaTa compma o Cepsursa n o6paTHOTO ca 3a CMeTKa Ha hupmara.
(AKo ca BKMOYEHM B ONMCAHNETO Ha ypeaa).

*[[apaHuMsATa BaXKn camo 3a MbpBMSA KynyBay Ha NpoayKTa.

*[apaHumMsTa Baxu, camMoO ako MPOOYKTbT Ce W3Non3Ba B AOMAaLUHW YCroBUS (@ He B FMMHacTMYeCKuM caroHW, CropTHU Knybose,

o0LLeCcTBEHM MOMELLEHNA 1 Op.)

*OTCTpaHaABaHEeTO Ha KakBaTo 1 Aa € NoBpea ce U3BbPLLUBA BbB Bb3MOXHO Hal-KpaTbK CPOK.

*[lpeasiBaABaHe Ha MCKoBe 3a ObOe3LeTeHMEe MO NPUYMHA Ha JiMnca Ha Pe3epBHU YacTu UM 3aKbCHEHME Ha MpefaBaHe Ha npoaykra oT

PEMOHT, He ce npuemar.

MapaHundaTa He Baxu

*Korato noBpefata e NnpyynHEHa nNpu HenpaBuUHO NON3BaHe UNu fnolla NoAAPBLXKKA.

*CbLLO Taka, rapaHumMsaTa He NoKpMBa KOHCYMaTMBHM MaTepuarnu, KaTto NinacTMacoBKU YacTu, neganu, TpaHcopmaTopu, peMbLN, KOUTO ca

YHULLIOXXEHW NPW HENPABUIHO MOM3BaHe UNK apyra npuyvHa.

*[[apaHunsaTa He NOKpMBa NOBPEAM, MPU PEMOHT, M3BBLPLLUEH OT HEOTOPU3MPAH CEPBU3.

*[[apaHunaTa He NOKpMBa NOBPEaM, KOUTO Ca NPUYNHEHM OT HENPaBUITHO criobsiBaHe.

*[[apaHuusaTa e BanugHa camo npu NpeacTaBsiHe Ha OpuUriHasnHa dakTypa unm kacoea benexka 3a nokyrnkarta.

BB BCU4KM No-rope n3bpoeHu criyyaun, pasxoaute 3a PpeMOHT U pe3epBHU YacTu ca 3a CMeTKa Ha noTpeburtens.

*dypmara n ompmaTta BHOCUMTEN HE HOCAT HUKAKBa OTrOBOPHOCT 3a rPeLLKU, A0MYyCHAaTK Npu neyar.

*[lpoayKThT MMa paspeLleHne 3a TbProBusa B pamkuTe Ha EBponerickaTta o6wHocT, CE.

INTERSPORT IM'bpuums

Genco Bulgaria Ltd.

Codhua 1797, yn. "OkonoBpbCTeH NbT" Ne 216

Bbunrapus

Ten.: +359 2 439 31 81

www.intersport.bg
http://lwww.intersport.bg/bg/company/contact

97



YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 11.0

TURKISH MANUAL




Guvenliginiz ve cihazin dogru kullanimi amaciyla asagidakiler dahil olmak tzere su énlemler alinmalidir:

Litfen cihazi kullanmadan 6nce talimatlar dikkatle okuyunuz.
Tehlike — Kisa devre tehlikesinden kaginmak igin:

1.

Her zaman ana salteri kapatin, cihazin her kullanimindan sonra ve bakimini yapmadan énce kablosunu fisi/prizden gekin.

Uyari — Yanik, yangin, kisa devre ve yaralanma risklerinden kaginmak igin:

Cihazi kullanmadiginiz zamanlarda ve egzersizden sonra figi prizden ¢ikarin.

Cihaz cocuklar veya engelli kisiler tarafindan kullanildijinda yakin goézetim gereklidir.

Uriiniin kablosu, figi, hasarliysa veya diizglin ¢alismiyorsa, hasar gérmis veya Uzerine bir sivi ddkilmis ise asla kullanmayin.
Cihazin bakimi ve onarimi icin latfen hemen teknik servis ile iletisime geginiz.

Cihaz elektrik kablosundan tutarak asla tasimayin.

Kabloyu isinin ylksek oldugu ylizeylerden ve tozlu zeminlerden uzak tutun.

Cihazin havalandirma deliklerinin temiz olmasina ve toz, sa¢ vb. sekilde tikanmamasina dikkat edin.

Hava deliklerini igine bir sey atmayin.

Cihazi dis alanlarda kullanmayin ve depolamayin.

Cihazi sprey (bocek, sinek vb ilaglar) puskurtilmus yerlerde kullanmayin.

. Cihazi kapatmadan 6nce, tim tuslari off konumuna getirin ve sonrasinda prizden c¢ekiniz.

. Kosu bandi katlanilabilir pozisyondaysa ve/veya kullanicin cihazla isi bittiyse, egim orijinal konumunda(sifir) olmalidir.

. Cihaz kullanildigi sirada katlanamaz.

. Guvenliginiz acisindan 2x1 metrelik alanda, cihazin gevresinde bir sey bulunmamalidir.

. Bu cihaz sadece evde kullaniimak tzere tasarlanmigtir.

. Katlama fonksiyonu ve elektrikli egim olan kosu bantlarinda, katlama isleminden 6nce egimin 0 konumunda oldugundan emin

olunuz.

. Eger bayginlik hali, bas donmesi ve nefes darligi hissediyorsaniz cihaz kullanimini hemen durdurunuz.
. Egzersiz igin uygun elbise ve ayakkabi giyiniz. Kosu bandina takilmayacak, dar giysileri tercih ediniz. Cihazi ayakkabisiz, sandalet

vb. ile degil her zaman spor/kosu ayakkabilariyla kullaniniz.

. Kosu bandini yalnizca Uretici tarafindan beyan edilen ve tasarlanan amag icin (evde kullanim) kullanin. Azami surekli ¢alisma

suresi 50 dakikadir & maksimum 150 kg'a kadar kullanici agirhigi igin uygundur.

Latfen cihazi/kosu bandini kullanmadan 6nce kilavuzdaki ayrintilari
dikkatli bir sekilde okuyunuz.

99



TOPRAKLAMA TALIMATLARI

Cihazin dncelikle topraklanmasi gerekmektedir. islev bozuklugu veya ariza ortaya ¢gikmasi durumunda, topraklama,
elektrik carpmasi riskini azaltmak amaciyla elektrik i¢in asgari bir direng koridoru sunar.

Kosu bandi iletken ve topraklama figli bir kablo ile donatiimistir. Figin, yerel standartlar ve yonetmeliklere uygun
sekilde takilmis ve topraklanmis elektrik panosu sigortasindan 16 AMPER (AMP) akim siddetinde uygun prize
baglanmasi gerekmektedir.

TEH LlKE - Ekipman topraklamasinin yanls baglanmasi elektrik garpmasi riskini ortaya ¢ikarabilir.
Cihazin dogru sekilde topraklandigindan emin degilseniz uzman bir elektrikgiye danisin.

Uriinle verilen figin evinizdeki prize uymamasi durumunda, fisi degistirmeye galismayin.

Uzman bir elektrikgiden destek alarak uygun prizi monte edin.

220-240 volt gerilimde kullanim igin olan, sekilde gdsterilen sokete benzeyen bir topraklama figine ve fis ¢ikisinda
ayni yapilandirmaya sahip cihazlarda herhangi bir adaptor kullanmaya gerek yoktur.

-- FiSIN TOPRAKLANMASI---




KOLIYi ACTIGINIZDA BULACAGINIZ PARGALAR

@ = ~~

16 17 18 19
PARCA LISTESI

No. Tanim Adet No. Tanim Adet
1 Main Frame 1 11 Screw M5*12 4
2 Left upright 1 12 Screw M4*15 4
3 Right upright 1 13 Flat washer M10 6
4 Console 1 14 Flat washer M8 4
5 IPAD rack 1 15 Safety key 1
6 Base cover-Right 1 16 Silicon oil 1
7 Base cover-Left 1 17 Screw Driver 1
8 Bolt M10*55 2 18 | Allen wrench 6mm 1
9 Bolt M10*20 4 19 Allen wrench 5mm 1
10 Bolt M8*15 4




ASAMA 1

1. Cihazin kurulumu i¢in en az 2 kisi gerekmektedir.
2. Kutuyu acarak, paketleme (kopuk vb.)
malzemelerini ¢ikartin.

3. Fotografta gosterildigi gibi, bant tabanini kutudan
cikartip duz bir yere yerlestirdikten sonra plastik
emniyet kemerini kesin.

Uyari: Cihazin konsolu ayri bir koliye paketlenmig
halde bant tabaninin altinda bulunmaktadir. Latfen
bant tabaninin ambalajini agarken dikkat ediniz.

1.Sol dikmeyi (2) ve sag dikmeyi (3) kaldirin & ana
sasiye sabitleyin (1). Alyen 6 (18) anahtarini kullanin &
her bir yana 1 adet M10x55 (8) civata, 2 adet M10x20
(9) civata & 3 adet M10 (13) rondela yerlestirin.
Dikmeleri ana sasiye yerlegtirirken kabloya zarar
vermemeye 0zen gosterin.

2. Bu adimda civata & civatalari sikmayin.




ASAMA 3

1. Oncelikle sag dikmenin (3) Ust bélimuinde bulunan
kabloyu konsolun uzantisi kablo (4) ile birlestirin. Kablo
baglantisina dikkat edin, zira yanlis baglanti kablo
birlesme yerinde arizaya neden olabilir.

2. Sekilde gosterildigi Uzere, konsolu (4), sol (2) & sag
(3) dikmenin Uzerine yerlestirmek igin alyen 5 (19)
anahtarini ve 4 adet M8x15 (10) civata & 4 adet
M8(14) rondela kullanin.

3.Daha sonra 2&3 adimdaki tim civatalari iyi sekilde
sikin.

Destek tabanini (5) konsolun (4) Uzerine
sabitlemek igin tornavida (17) ve 4 adet
M4x15 (12) civata kullanin.




ASAMA 5

Sol koruyucu kapagi (6) sol dikmeye
sabitlemek igin tornavida (17) ve 2 adet
M5x12(11) civata kullanin. Aynisini sag

koruyucu kapak igin de uygulayin.

NOT: Guvenliginiz ve komforunuz i¢in, montaji tamamladiktan
sonra vidalari dogru sekilde sikip sikmadiginizi kontol edin!




GUVENLIGINiZ iCIN GENEL UYARILAR

A. Antrenmaniniza baglamadan 6nce, kosu bandinin kullanimini iyi bildiginizden emin olmak igin kilavuzdaki talimatlari okumak siz
kullanicinin kendi bireysel sorumlulugundadir.

B. Glvenlik anahtarini konsolun Gzerine yerlestirin (kosu bandi glivenlik anahtari olmadan galismayacaktir). Anahtarin klipsli diger ucunu,
kullanicinin dogru sekilde kullanmamasi durumunda kosu bandinin duracagini garanti etmek igin kiyafetinize baglayin.

C. Kullanicinin kosu bandindan dismesi durumunda glivenlik anahtari yerinden ¢ikacak ve kosu bandi herhangi bir yaralanmanin kaginiimasi
icin hemen duracaktir.

D. Kosu bandi hareket edene kadar daima cihazin gévdesinin yan taraflarinda bulunan plastik ayak koyma yerlerinde durunuz

E. Start digmesine basildiginda kosu bandi 3,2,1,0 seklinde geri sayim gergeklestirir ve 1.0 km/saat hizla diislik hizda ¢alismaya baslar. Kosu
bandi kullaniminda tecriibeniz yoksa alisincaya kadar distik hizda kalin ve tutma kollarina siki sekilde tutunun.

HIZLI KULLANIM KILAVUZU

"""" | %8888%
= %ﬁ‘gx -

KONTROL PANELi FONKSiYONU
ZAMAN: Toplam egzersiz suresini 0:00 ile 99:00 dakika arasinda hesaplar.

NABIZ: Nabzinizi élgmek igin hem sag hem sol tutacakta bulunan her iki metal nabiz sensdrlerini tutmalisiniz. Nabzinizin dakikada
50-200 arasi olan gecerli degerini ekranda gdrebilirsiniz.

HIZ: Kosu bandinin 1km/h ile 20km/h arasindaki gecerli hizi ekranda gérundr.

KALORI: Egzersiz esnasinda toplam kalori tiiketimini hesaplar. Maksimum kalori degeri 990°dir.

MESAFE: Kat edilen toplam mesafeyi kilometre cinsinden 0 dan 99,9 kadar hem ileriye hem de geriye dodru hesaplar.

Egim: Ekran %1 ile %15 arasinda baslayarak cihazin egimini gosterir




BASLAMAK iCiN

NOT:

1. Cihazin hareketini hi¢ bir seyin engellemediginden emin olunuz.

2. Gl¢ kablosunu baglayin ve cihazi ¢alistiriniz.

3. Sag ve sol tarafta bulunan plastigin Gzerinde pozisyon aliniz.

4. Guvenlik anahtarindaki clips’i giysinizin Gzerine takiniz.

5. Glvenlik anahtarini konsoldaki girise yerlestirin, sonrasinda cihaz baslamaya hazir olacak.

6. Her iki tutacagin tGzerinde, sag tarafta + ve — hiz, sol tarafta ise + ve — egim tuslari yer almaktadir. Ayni fonksiyonlara cihazin ana
ekraninda da erisim bulunmaktadir.

7. STOP digmesine bastiginizda, herhangi bir mod’'da egzersiz gergeklestiriyor olsaniz bile cihaz duracaktir. Egzersizinize devam
etmek istiyorsaniz, START tusuna basmaniz halinde énceki tim veriler ayni sekilde kalir ve cihaz 4 saniye sonra hareket etmeye
baslar. Cihazin beklemede olmasini istiyorsaniz, bandi duraklattiktan sonra bir kez daha STOP digmesine basiniz.

8. Egzersizinizi baglatmaniz i¢gin iki se¢ceneginiz vardir:

A.QUICK START

Egzersize baslamak i¢in sadece START tusuna basin.

B.SELECT A PROGRAM (Bir program secin).MODE (Secenek) digmesine basarak sonra PROGRAM dugmesi ile ayarlanmis 64
hazir programdan birini secin ve ardindan START ‘a basin.

CALISMA HIZLI BASLANGIC

ADIM 1: Guvenlik anahtarini bilgisayara baglayin. Kosu bandi bekleme modundadir.

ADIM 2: START tusuna basin. 5 saniyelik geri sayimin ardindan kosu bandi harekete gegecektir. Bilgisayardan dilediginiz zaman
istediginiz hizi ayarlamak igcin SPEED +/- veya hiz kisa yol tuslarini kullanin. Hiz, ayni zamanda sag tutma kolundaki tuslardan da
ayarlanabilir. Bilgisayardan dilediginiz zaman istediginiz yatma degerini ayarlamak icin INCLINE +/- veya 1 yatma kisa yol tuslarini
kullanin. Yatma degeri, ayni zamanda sol tutma kolundaki tuslardan da ayarlanabilir.

ADIM 3: Nabiz élgiim i¢in tutma kollarindaki sensérleri siki sekilde kavrayin. Ekranda kesin élgiimi gorebilmeniz birkag saniye
alabilir. Nabiz sayisi PULSE penceresinde goriinecektir.

ADIM 4: Antrenmaninizi sonlandirmak icin STOP tusuna basin veya kosu bandinin ¢alismasini durdurmak i¢in guvenlik anahtarini
yerinden ¢ekin. STOP tusuna bastiginizda program duracaktir. Eger antrenmaniniza devam etmek isterseniz, START tusuna
basabilirsiniz. Onceki tiim veriler kaldi§iniz yerden saymaya devam edecektir. Kosu bandi 4 saniye geri sayimin ardindan calismaya
baslayacaktir.

ADIM 5: Hizh basglatma sirasinda zaman, kalori ve mesafe iglevleri yukari dogru sayim gerceklestirir.




NOT: MANUEL PROGRAM SECIMI

Bir programin ¢alismasi kapsaminda, mesafe, kalori veya siire se¢gmis olmaniz durumunda, ilgili program daima geriye dogru
sayim gerceklestirir.

Antrenmaniniz siiresince program sonlandiginda, kosu bandi otomatik olarak duracaktir. Devam etmek isterseniz START
tusuna basin. Kosu bandi 5 saniye sonra aktif hale gegecektir.

ADIM 1: Guvenlik anahtarini ekran Uzerine yerlestirin. Kosu bandi galismaya hazir konumdadir.

ADIM 2: MODE se¢im tusuna bastiginizda ekranda, sireyi gésteren pencerede 30:00 gdstergesi belirir. Ardindan surenin 8:00 ila 99:00
dakika arasinda geri sayimini ayarlamak icin SPEED +/- tuglarina basin.

Sayet slirenin geri saymasini arzu etmiyorsaniz farkli bir uygulama segebilirsiniz. SPEED +/- tuslarina basmayin, ancak derhal MODE
tusuna basin. Ekranda kalori/mesafe hesaplayan pencerece 1.0 gostergesi belirir. O zaman, 1.0 km ila 99.0 km arasinda mesafe dlcimu
ayarlamak icin SPEED +/- tuslarina basabilirsiniz.

Sayet mesafenin olgiimesini arzu etmiyorsaniz farkli bir uygulama segebilirsiniz. SPEED +/- tuslarina basmayin, ancak derhal MODE
tusuna tekrar basin. Ekranda kalori/mesafe hesaplayan pencerece 20 gostergesi belirir. O zaman, 20 kcal ila 990 kcal arasinda kalori
Olgimu ayarlamak igin SPEED +/- tuglarina basabilirsiniz.

ADIM 3: Manuel program secimini gergeklestirdikten sonra START tusuna basiniz. Kosu bandi 4 saniye sonra aktif hale gegecektir.
ADIM 4: Program suresince hiz seviyesini ekrandaki SPEED+/- tusuna & yatma degerini INCLINE+/- tuguna basarak ayarlayabilirsiniz.
Hiz seviyesi & yatma degeri ayrica tutma kollarinda yer alan digmelerden de ayarlanabilir.

ADIM 5: Antrenmaninizi sonlandirmak STOP tuguna basin veya panodan guvenlik anahtarini gekin. Kosu bandi derhal duracaktir.
STOP tusuna basin ve program derhal duracaktir. Devam etmek isterseniz START tusuna basin. Kosu bandi 4 saniye sonra aktif hale
gecgecek ve kaldiginiz yerden devam edecektir. Kosu bandini duraklattiktan sonra kosu bandinin bekleme modunda kalmasini
istiyorsaniz STOP tusuna basin.

NOT: HAZIR PROGRAMLAR

Tiim hazir programlar on sekiz temel béliime ayrilmigtir ve hiz her béliim i¢in 6nceden ayarlanmigtir. Her programdaki 18 béliim arasinda
gecen zaman, seg¢tiginiz siireye gore otomatik olarak ayarlanir.

8 farkli egzersiz hedefi i¢in 8 dnceden ayarlanmig program ve her egzersiz hedefi i¢in 8 farkli yogunluk seviyesi bulunmaktadir.

ADIM 1: Guvenlik anahtarini ekran lizerine yerlestirin. Kogsu bandi gcaligmaya hazir konumdadir.

ADIM 2: Onceden ayarlanmig sekiz antrenman programi arasinda gezinmek ve birini segmek icin PROGRAM tusuna ve ardindan
BODYFAT segenegine basiniz. PROGRAM tusuna her bastiginizda bir antrenman programi segersiniz. Programin zorluk derecesini
belirledikten sonra, zaman araligini ayarlamak igin speed +/- tusuna basiniz. Her program i¢in varsayilan stire 30:00 dakikadir ve bu sire
8:00 ila 99:00 dakika arasinda ayarlanabilir.

ADIM 3: Zaman dederini ayarladiktan sonra, antrenmana baglamak icin START tusuna basin.

ADIM 4: Bir program stiresince hiz seviyesini ekrandaki SPEED+/- tusuna veya sag tutma kolundaki digmelere basarak ayarlayabilirsiniz. Hiz degeri,
calistiginiz bélimdeki zamana karsilik gelir ve bolim sona erdiginde hiz varsayilan degerlere doner.

ADIM 5: Antrenmaninizi sonlandirmak STOP tusuna basin veya panodan guvenlik anahtarini ¢ekin. Kosu bandi derhal duracaktir.




NABIZ OLCUMU

Cihazin ekraninda, Pulse penceresinde nabiz gdstergesi, tutacaklarda bulunan iki sensor es zamanli galismaktadir. Nabzinizi gérmek
istediginizde :

1. iki elinizi de her iki sensdre sabit olacak sekilde yerlestirin. Dogru élgiim igin her iki sensériide tutmaniz gerekir.

2. Pulse penceresinde nabzinizi gérmek igin gegen yaklasik sire, elinizle sensérleri tutmanizin ardindan, 5 saniyedir.

3. Degerler yaklasik degerlerdir ve kalp nabzinin dogru sekilde izlenmesine gerek duyan saglik sorunu olan kisiler, sunulan degerleri
dikkate almamalar gerekir.

SES FONKSIYONLARININ KULLANIMI ——— SO R
Sekilde gosterildigi Uzere kablonun bir ucunu © To avold injury, stand
bilgisayarin ses girigine, diger ucunu ise mizik e e

oynatici cihaziniza bagladiginizda bilgisayarin m e
hoparlérlerinden mizik sesi gelmeye baglayacaktir.

Not: Ses seviyesi sadece mizik oynatici cihazinizdan .
ayarlanabilir. -

MP3 PLAYER GIRISi

Kosu bandi bilgisayari MP3 ile ¢alisacak sekilde ayarlanmistir. Asagidaki secenekler takip edilerek kullanilabilir.
Kosu bandi gl¢ anahtarini agin, cihazin mavi ekraninin aktif hale gelmesi igin glvenlik anahtarini yerlestirin ve
ardindan ilgili USB bellek aygitini konsolun USB baglanti noktasina takin.

ilgili tusa basarak sonraki miizik arsivi segilir. @
ilgili tusa basarak énceki miizik arsivi secilir. m

.‘

ilgili tusa basarak cihazin hoparlorlerinde ses seviyesini yiikselteceksiniz.

ilgili tusa basarak cihazin hoparlérlerinde ses seviyesini algaltacaksiniz. @




AKILLI (SMART) CIHAZLA BAGLANTI

ADIM 1: Akilli cihazinizin Bluetooth 6zelligini aktif hale getirin & cihazi arayin. Ardindan cihazinizin baglanmasi & RUN
MUSIC secenedi belirdiginde eslestirmenin gergceklesmesi igin (ok) tusuna tiklayin.

ADIM 2:Baglanti kurduktan sonra, akilli cihazinizdan gelen ses, kosu bandinin hoparloérleri tarafindan galinacaktadir.

Haritalar, gercek rotalar, interaktif antrenman videolari ve antrenman verilerinizin bir dosyasina sahip
olani Console+ uygulamasini igermektedir.
Android igin Google Play'den ve 10S igin APP Store'dan | Console + uygulamasini akill telefonunuza
veya tabletinize indirin

iConsole Global

[=]
!n.

i console

Kinomap uygulamasi ile uyumludur (abone olman gereklidir). Kinomap uygulamasini akilli
telefonunuza veya tabletinize indirin (Android i¢in Google Play & 10S icin APP Store).

interaktif videolar ve rotalarla antrenman yap ve kosu bandi otomatik olarak sectigin rotaya gére egimini
ayarlayacakitir.

Batun dunyayi kesfet, performansini izle, tim Kinomap topluluguyla deneyimini paylas.

Kinomap uygulamasinin diger kullanicilarini davet edin ve onlarla rekabet edin veya hatta onceki
performanslarinizdan herhangi birini agarak kendi basiniza da antrenman yapabilirsiniz!

Kinomap




YAG ORANI OLCUMU GOSTERGESI

1 Adim: Bu fonksiyon vicudunuzun yag oranini, vicut durumunuzun temel bilgilerine gére degerlendirir.

Bunlar yaklasik degerlerdir ve tibbi tedavi goren veya vicuttaki yag oraninin dogru sekilde izlenmesine gerek duyan
saglik sorunu olan kigiler, sunulan degerleri dikkate almamalari gerekir.

2. Adim: PROGRAM tusuna art arda basin, dokuzuncu basisinizda ekrandaki TIME penceresinde FAT gdstergesi
goriinecektir. ilgili parametreleri diizenlemek icin MODE tusuna basarak, cinsiyet, yas, boy ve kilonuzu giriniz.

3 Adim: Vicut yagi fonksiyonuna girdikten sonra, SPEED penceresinde F1 rakami gorinur, PULSE penceresinde 1
rakami gorundr ve cinsiyeti temsil eder. SPEED +/- tusuna basarak (1-2 ) cinsiyeti ayarlayiniz. 1 erkek, 2 kadin
cinsiyetini temsil eder. Ardindan bir sonraki adima ge¢gmek igin MODE tusuna basiniz.

4. Adim: MODE tusuna bastiktan sonra, SPEED penceresinde F2 gorinur, PULSE penceresinde ise 25 gorundr ve
yas! temsil eder. SPEED +/- tusuna basarak 1-99 arasinda yasinizi ayarlayiniz. Ardindan bir sonraki adima gegmek
icim MODE tusuna basiniz.

5. Adim: MODE tusuna bastiktan sonra, SPEED penceresinde F3 gortnur, PULSE penceresinde 170 gorundr ve
boyu temsil eder. SPEED +/- tusuna basarak boyunuzu 100cm-199cm arasinda ayarlayiniz. Sonrasinda bir sonraki
adima gegmek icin MODE tusuna basin.

6. Adim: MODE tusuna bastiktan sonra , SPEED penceresinde 4 gorunur, PULSE penceresinde 70 gorinur ve kiloyu

temsil eder. SPEED +/- tusuna basarak kilonuzu 20kg-150kg arasinda ayarlayiniz. Sonrasinda bir sonraki adima
gecmek icin MODE tusuna basin.

7. Adim: Vicudunuzun durumu hakkinda girilen tim veriler tamamlandiktan sonra, MODE tusuna basinca SPEED
penceresinde "5" gortinecektir, PULSE penceresinde ,"000" gértinecektir. Bu durum hesaplanmanin baslangici
anlamina gelir. Hemen tutacaklarda bulunan nabiz sensoérlerini tutun ve 8 saniye sonra PULSE penceresinde vicut
yag orani gostergesi belirmelidir.




VUCUTAKI YAG ORANI iGiN TABLO

Asagidaki tabloda viicut yagi icin verilen sonuglar viicut durumunun bir gostergesidir. Kosu bandindan aldiginiz sonuglara ve
soldaki grafige gore, vicudunuzun durumunu kontrol ediniz.

Vicut durumu Sonug
Obez BMI > 30
Kilolu 26 <BMI < 30

Formda 19 <BMI < 25
Zayif BMI < 19

BELIRLENMiS PROGRAMLAR
P1. WEIGHT LOST

SPEED CHANGES 4 5 6 7
Level 1 SPEED(KM/H) 112(2]13|3]|3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 112|234 4 5 6 8 8 |10 | 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 112|(3]4|5]|5 6 8 9110|1210 ]| 8 7 6 4 3 2
Level 4 SPEED(KM/H) 112 |(3|4|6]|7 8 110|111 |12 |13 |11 |10 8 7 5 4 2
Level 5 SPEED(KM/H) 2134 |5|7|7 8 1110|1214 |14 |13 12|10 9 6 4 2
Level 6 SPEED(KM/H) 2134|579 |10(12(13|14|14|13|12|10] 9 6 5 3
Level 7 SPEED(KM/H) 2|13|5|6|]8|9|10(12|(13|14|15(13|12|10] 9 6 6 3
Level 8 SPEED(KM/H) 2|13|5|6|8|10|12(14(14|15|15(14 |13 |11 ]| 9 7 6 3




P2. CARDIO TRAIN

SPEED & INCLINE CHANGES 1 2 3 4 ) 6 7 8 9
Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1
SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1
Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 | 10 9 9 Il 6 4 2 1
SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
Level 4 ELEVATION 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2
SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 | 10 9 9 7 6 4 2 2
Level 5 ELEVATION 2 4 6 7 8 9 10 | 11 | 11 | 12 | 12 | 11 | 11 9 8 6 4 2
SPEED(KM/H) 2 3 5 6 7 8 9 10 | 10 | 11 | 11 | 10 | 10 8 7 5 3 2
Level 6 ELEVATION 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3
SPEED(KM/H) 2 4 6 7 8 9 10 | 11 ) 11 | 12 | 12 | 11 | 11 9 8 6 4 2
Level 7 ELEVATION 4 6 8 9 10 | 11 | 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4
SPEED(KM/H) 3 5 7 8 9 10 | 11 | 12 | 12 | 13 | 13 | 12 | 12 | 10 9 7 5 3
Level 8 ELEVATION 5 7 9 10 | 11 | 12 | 13 | 14 | 14 | 15 | 15 | 14 | 14 | 12 | 11 9 7 5
SPEED(KM/H) 4 6 8 9 10 | 11 ) 12 | 13 | 13 | 14 | 14 | 13 | 13 | 11 | 10 8 6 4
P3. FAT BURN
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1

Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1

Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1

Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1

Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1

Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1

Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1

Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1




P4. POWER WALK

SPEED & INCLINE CHANGES 1 2 3 4 5 6 7 8 9
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4
P5. INTERVAL

SPEED CHANGES 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1l2)al2lalz2|al2la|l2]a|l2]a|l2]a]2]|a]o2
Level 2 SPEED(KM/H) 1|25 2|s5|2|s5]|2|5|2]|5s5|2]|5s5]|2]|s5]|2]|s5]2
Level 3 SPEED(KM/H) 1l2]6|2|6|l2|6]2]|6|2]6|2]6]|2]86]2]686]2
Level 4 SPEED(KM/H) 1|3]|6|3|6|3|[6]|3]|6| 3|6 ]|3]|6]|3]|66]|3]|s6]3
Level 5 SPEED(KM/H) 1373|7373 73| 7|3|7]|3]|7]|3]|7]3
Level 6 SPEED(KM/H) 2 la|l7lal7|al7|la|l7|a |7 |a]|7|a]|7|a]| 7] a4
Level 7 SPEED(KM/H) 2|l a|ls|a|s8|a|s8|a|8|a |8 | a|s|a]|s]| a|s]|a
Level 8 SPEED(KM/H) 2|5|8|5|s8s|5|8|5 |85 |85 |85 ]|8]|5]s8]|s




P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 ©
Level 1 SPEED(KM/H) 11213 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 213 | 4 3 2 13| 4 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23| 4 5 4 13| 4 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 21415 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 2 15| 6 7 6|1 5|6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 3|6 |7 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 37| 8 9 8|7 |8 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 3189110989 ]10]|29 8 9 10 9 8 9 10 8 4

P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

SPEED & INCLINE CHANGES 1 2 4 ) 6 7 8 9
Level 1 ELEVATION 0 0 1 1 2 2 2 S 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 | 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 8 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 | 10 | 12 | 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 | 10 | 10 | 12 | 12 | 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 | 10 | 12 | 13 | 12 | 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 | 10 | 12 | 13 | 13 | 12 | 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 | 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 | 10 | 12 | 13 | 13 | 14 | 13 | 12 | 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 | 12 9 6 3 2
SPEED(KM/H) 2 4 6 8§ 10|10 12 | 12 | 13 | 13 | 14 | 14 | 13 | 12 | 10 7 5 3




KOSU BANDININ KATLANMASI

1. Cihazi katlamak istediginizde 6ncelikle salterini kapatmalisiniz.

2. Kapatmadan 6nce cihazda herhangi bir egim olmadigindan emin olunuz.

3. Hizalamak igin bant tabanini yukariya dogru kaldirin ve cihazin geri kalani ile paralel

bir pozisyona getiriniz. Resimde gdsterildigi gibi 6zel destek borusu ile cihazin ( ﬂ
platformunu sabitleyin. \_\ V /
4. Platformun destek borusu ile dogru konumda oldugundan emin olun. s A S

CIHAZIN KATLANMASI
1. Cihazi dogru sekilde katlamak icin yeterli alaniniz oldugundan emin olunuz.
Cihazin dizgun sekilde calismasi ve yerlestiriimesi icin cihazin ¢cevresinde bir metre
kadar bosluk birakarak, alanda engelleyecek cisimler olmamasina dikkat ediniz.

2. Sonra cihazi iki elinizle bant tabanindan tutarak, emniyetinin agilmasi amaciyla
ayaginizla destek amortisdrine dokunun ve sonrada sakin sekilde yere dogru itiniz.
Ardindan bant tabani otomatik sekilde asagiya dogru inecektir.Zeminden bir metrelik
mesafeye ulasmadan dnce resimde de gosterildigi gibi uygun pozisyona gelmesi igin
cihazdan bir metrelik mesafe birakmalisiniz.

CiHAZI NASIL TASIMALISINIZ

1: Salteri kapatiniz.

2: Fisi prizden ¢ekiniz.

3: Cihazi katlayin.

Ardindan ,yukarida belirtilen 3 temel adimi
uyguladiktan sonra, tutacaklardan tutarak yaklasik
30-40 derece gogus hizasina kadar kaldiriniz.
Fotograftaki resimde gosterildigi gibi tagiyabilirsiniz.




KOSU BANDI VE PLATFORMU YAGLAMA TALIMATLARI

1 ADIM Kosu bandini, dikisleri yukari gelecek ve merkezde olacak sekilde yerlestiriniz.

2 ADIM Kosu bandinin kenarini kaldirdiginizda, yaglama spreyinin ucunu kosu bandi ve tabani arasina, cihazin 6 (inches) kadar 6n kismina
yerlestirin. Silikon spreyi, kosu bandinin éniinden baslayip arkaya dogru inerek yayiniz.Ayni islemi kosu bandinin diger tarafi igin de tekrarlayiniz.
Spreyi bandin her iki tarafina da yaklasik 4 saniye sikiniz.

3 ADIM Kosu bandini kullanmadan énce, spreyin taban Gzerinde yayilmasi igin 10 dakika bekleyiniz. Ardindan kosu bandini ¢alistirin & hizi 3 km’ye
ayarlayin & 5 dakika boyunca Gzerine kimse ¢ikmadan c¢alisir vaziyette birakin. Kosu bandini 1 saat sonra kullanabilirsiniz. Kosu bandinin désemesini
yaglamak zorunda kaldiginiz her seferde bu belirli prosedirt uygulamaniz gerekmektedir.

ONEMLI UYARI: Kosu bandini agiri yaglamaktan kagininiz. Fazla yag, bir havluyla silinerek temizlenmelidir. Ote yandan, kosu bandi kutusundan
cikartilip ilk kez monte edildiginde, kullanilmadan 6nce, montaj seti icinde yer alan silikon bazli agir yag ile tabanin yaglanmasi ¢ok énemlidir. Kosu
bandinin 20 saat seri veya iki ay kullanimindan sonra tabanin, sadece spor aletlerinin satildigi dikkanlardan temin edeceginiz sprey seklindeki silikon
bazl 6zel yag ile yaglamaniz gerekecek.

Kosu bandinin désemesi siirtinmeli sarf malzemesidir & saglikhi kullanim i¢in azami 6mrii 3 yildir. Bu siire doldugunda yetkili servis
tarafindan degistiriimesi gerekmektedir. Ayrica kosu bandi uzun siire kullanilmadiginda, dégeme kullanim digi kaldigindan kurur & kosu
bandinin elektrikli aksamlarinda kisa devre olusturabileceginden yine degistirilmesi gerekir.

DIKKAT!!! KOSU BANDININ YOGUN KULLANILDIGI DURUMLARDA DOSEMENIN 18 ILE 24 AYLIK ZAMAN ARALIGINDA DEGISTIRILMESI
GEREKEBILIR.

{ - & \ : Tabla
Board

I
"J'!%&‘—i P

. —

/2

SILIKON SPREYi iCiN UYARI
COCUKLARDAN UZAK TUTUNUZ II!

Kisi tarafindan yutulur veya dogrudan yiize piiskiirtiilirse hemen doktora
basvurunuz.

Bu iiriin, kullanim talimatlarina uygun sekilde kullaniimadigi takdirde hasara
neden olabilir.

Bu iiriin yalnizca yaglama amaciyla ve alicinin sorumlulugu altinda kullaniimasi
kosulu ile satilimakta olup imalatgilarin ve temsilcilerin bu iiriinle alakali higbir
sorumlulugu bulunmamaktadir.

117



Temizleme

Cihazdaki tozlari elektrikli stiptirge veya nemli bir bez ile temizleyiniz. Bant tabanini kaldirarak
zemini duzenli olarak temizleyin. Bu cihazin dmriintin uzamasina yardimci olacaktir.

Bant tabaninda veya kosu bandinda asla deterjan kullanmayiniz.

Deterjan kullanimi bant tabani ve kogu bandi icin gerekli yaglamay azaltabilir.

Kosu bandini merkezde tutma

Kosuyorken veya yuriyorken, bir ayaginizdan ile diger ayaginizdan daha fazla gui¢ alabilirsiniz.
Bu da bandin merkezden kaymasina neden olur. Bu kosu bandi, bandin her zaman bant tabani
Uzerinde ortalanmis ve dogru sekilde hareket etmek izere planlanip tasarlanmistir.

Bazen bandi merkezde tutmak icin ekstra ayarlama gerekebilir.

Bandi ortalamak igin, arka silindirin konumunu ayarlamak tzere Allen anahtarini kullaniniz.
Kosu bandini ortalama islemi :

1.) Bu islemi yaparken bol giysiler, kravat veya uzun takilar giymeyiniz.

2.) Civatalari hig bir zaman tek seferde, bir ceyrekten (4 ) fazla gevirmeyiniz.

3.) Kosu bandinin asiri sekilde sikilmasindan veya gevsemesinden kaginmak i¢in her zaman bir
tarafi sikarken diger tarafi gevsetiniz.

4.) Cihazi galistirin. Kosu bandinin lizerinde kimse olmadan saatte 4 km/h hiz ile galistirarak
ayarini yapiniz.

Ayarinizi yaptiktan sonra, kontrol etmek icin kosu bandinin tGzerinde yaklasik 5 dakika boyunca
yuriyanuz. Gerektigi taktirde prosediru tekrarlayin ancak civatalari bir geyrekten fazla asla
gevirmeyiniz. Kosu bandinin asiri sikilmasi, 6mrana ciddi sekilde azaltabilir.

EGER BANT COK SOLA KAYMISSA:

- Sol silindirin civatasini bir ¢ceyrek sag tarafa dogru ¢evirin. (sikma-germe).

- Sag silindirin civatasini bir geyrek sol tarafa dogru ¢evirin (gevsetme).

EGER BANT COK SAGA KAYMISSA:

- Sag silindirin civatasini bir geyrek sag tarafa dogru gevirin (sikma-germe).

- Sol silindirin civatasini bir gceyrek sol tarafa dogru gevirin (gevsetme).

KOSU BANDININ GERGINLIK AYARI

Egder ayaginizi kosu bandinin Uzerine koydugunuzda, kaydidini hissediyorsaniz, bu bandin
esnedigi ve silindirlerden kaydigi anlamina gelmektedir. Tim kosu bantlari zamanla esner.

Bu her kosu bandinda normal ve aligilagelen bir ayardir. Kaymayi azaltmak igin, arka silindirin 2
Allen civatasini resimde goésterildigi gibi bir gceyrek ¢evirin. Cihazin kayip kaymadigini kontrol
etmek igin tekrar deneyin. Gerekirse tekrarlayin ancak silindirin civatalarini bir geyrekten fazla
cevirmeyin.

118



106—Bg 110

)]




NO. DESCRIPTION QTY NO. DESCRIPTION QTY
1 BASE 1 43 REAR ROLLER
2 INCLINE RACK 1 44 AIR CYLINDER
3 MAIN FRAME 1 45 CONSOLE PLASTIC HOUSING-UPPER
4 LEFT UPRIGHT 1 46 CONSOLE PLASTIC HOUSING-BOTTOM
5 RIGHT UPRIGHT 1 47 COMPUTER PLASTIC
6 CONSOLE RACK 1 48 IPAD RACK-FRONT CASE
7 CROSS BAR 1 49 IPAD RACK-BACK CASE
8 BOLT M10*60 1 50 IPAD RACK
9 BOLT M10*55 8 51 IPAD FIXED PLATE
10 BOLT M10*40 1 52 HANDRAIL FOAM-L
11 BOLT M10*25 4 53 HANDRAIL FOAM-R
12 BOLT M8*50 2 54 MOTOR COVER 1
13 BOLT M8*45 1 55 REAR END CAP 1
14 BOLT M8*40 4 56 BASE COVER-L 1
15 BOLT M8*28 1 57 BASE COVER-R 1
16 BOLT M8*15 4 58 FRAME WHEEL COVER-L 1
17 BOLT M8*90 1 59 FRAME WHEEL COVER-R 1
18 BOLT M8*65 3 60 HANDRAIL PVC RING-L 1
19 BOLT M8*15 4 61 HANDRAIL PVC RING-R 1
20 BOLT M6*45 2 62 MOTOR COVER LOGO PLATE 1
21 BOLT M6*25 6 63 SAFETY KEY 1
22 BOLT M6*20 2 64 SIDE RAIL 2
23 BOLT M6*10 4 65 MOTOR BELT 1
24 BOLT M5*28 10 66 BASE CUSHION 6
25 BOLT M5*12 17 67 BASE FOOT PAD 4
26 SCREWS M4*15 2 68 BASE CUSHION 2
27 SCREWS M4*12 5 69 MOVING WHEEL 2
28 SCREWS M4*15 2 70 FRAME WHEEL 2
29 SCREWS M4*12 23 71 INCLINE MOVING WHEEL 2
30 SCREWS M4*15 5 72 AIR CUSHION 4
31 SCREWS M4*25 2 73 SPRING CUSHION 2
32 SCREWS M4*10 21 74 PLASTIC BUSHION(FOR INCLINE) 8
33 SCREWS M3*10 2 75 PLASTIC BUSHION FOR INCLINE MOTOR 2
34 SCREWS M3*6 13 76 BASE END CAP 2
35 NUT M10 6 77 END CAP FOR MOTOR 1
36 NUT M8 8 78 RUNNING DECK 1
37 NUT M5 10 79 RUNNING BELT 1
38 FLAT WASHER $20*$10.5*T1.5 14 80 SIDE RAIL FASTENER 10
39 FLAT WASHER $17*$8.5*T1.5 9 81 CABLE GROMMET 1
40 SPRING WASHER 4 82 MAGNETIC RING 1
41 BASE WHEEL SPACER 4 83 CABLE CLIP 1
1o FRONT ROLLER 1 84 WAVE PIPE 1
85 Silicon Pad 1 98 DATA CABLE 1
86 FOOT REST 2 99 CONTROLLER 1
87 RUBBER PAD 2 100 SPEAKER 2
88 ROPE 1 101 LEFT HANDRAIL BUTTON 1
89 POWER SWITCH 1 102 RIGHT HANDRAIL BUTTON 1
90 POWER CORD JACK 1 103 POWER CORD 1
91 CIRCUIT BREAKER 1 104 MOTOR 1
92 RED AC CABLE L=280mm 1 105 INCLINE MOTOR 1
93 BLACK AC CABLE L=280mm 1 106 FAN 2
94 BROWN CABLE L=100mm 1 107 Console Sticker 1
95 AUDIO CABLE 1 108 KEY Pad Sticker 1
96 SENSOR SET 1 109 Console PCB 1
HANDRAIL PULSE SET 2 110 KEY Pad 1

120



ELEKTRIKLI KOSU BANDI GARANTI BELGESI

Garanti:
Uriiniin motor ve elektronik pargalarin (Pano-Konsol) satin alindig tarihten (2) yil boyunca,
Kosu bandi ve tabaninin bakimi 6zel silikon bazh sprey ile dogru sekilde gergeklestirilirse (1) yil boyunca gegerlidir.
Garanti herhangi bir tretim hatasini kapsar.
*Yedek parcanin degistiriimesi teknisyenlerin takdirine baglhidir.
*Montaj, kontrol, bandin ayarinin Ucreti tlketici tarafindan karsilanir.
+Uriniin satin alindig: tarinten 14 giin sonra teknisyen tarafindan bakimi igin sirket tarafindan gosterilecek Ucret, tiketici tarafindan kargilanir.
1 Urlin satin alindidi tarihinden itibaren 14 gin icinde gergeklesen bir hasarda miisterinin evinden kargo ile teslim alinacaktir.
Bu durumda kargo maliyetleri sirket tarafindan karsilanir..
(Cihaz kaynakli bir ariza ise).
2. Urlinin satin alindidi tarih Gzerinden 14 giin gegmesi durumunda yasanan bir hasarda, riin kargo sirketine misteri tarafindan
ulagtinlacaktir. Urliniin kargo sirketinden servis merkezine gdnderilme masraflari sirket tarafindan karsilanacaktir.
(Cihaz kaynakl bir ariza ise).
*Garanti yalnizca Urtintn ilk alicisi igin gegerlidir.
*Garanti sadece urlnin (spor salonlarinda, kulliplerde, ortak alanlarda degil) ev riini olarak kullaniimasi durumunda gegerlidir.
*Hasar mimkuin olan en kisa stre iginde onarilir.
*Gerek yedek parca eksikligi gerekse onarimda yasanan gecikmeyle ilgili olarak musteri higbir tazminat talebinde bulunamaz.
GARANTI, GECERLI DEGILDIR
Elektrik hatlarinin asir yiklenmesinde veya dalgalanmasinda.
*Hasarin (dusurmek, su, ates, yildirim) k6t kullanim veya yetersiz bakim kaynakli olmasi durumunda, gecerli degildir.
*Garanti, kablo, sensor, plastik parga, bant gibi sarf malzemelerin kétu kullanimdan veya baska bir nedenden dolayi zarar gérmelerini
kapsamaz.
*Garanti, trinde 6ngdrulen agirlik Gzerindeki kisiler tarafindan kullaniimasiyla veya diger faktérlerden dolayr motorda olusan hasari kapsamaz.
*Garanti, Urinde motorda veya elektronik pargalarda veya mekanik pargalarda, kosu bandinin asiri gerginliginden veya diger faktorlerden
(kosu bandi ve bant tabaninda hasar) dolayi olusan hasari kapsamaz.
*Garanti cihazin yetkisiz kisiler tarafindan onarimini veya bakimini sirasinda verdigi hasari kapsamaz.
*Garanti koti montajdan olusan hasari kapsamaz.
*Garantinin gecerli olmasi igin Uriine aligveris figinin/faturasinin da eslik etmesi gerekir.
Yukaridaki tiim durumlarda, teknik servisin ziyaretinin ve yedek parca masraflarinin maliyeti kullaniciya aittir.
*Sirket ve ithalatgl yazim hatalarindan sorumlu degildir.
«Uriin, Avrupa Toplulugu’'nda,(CE) pazarlama onayina sahiptir.
* Bolgenizde elektrik hatlarinda sorun varsa, gerekli techizatin kullanimi igin Griintn servisiyle irtibata geginiz.

INTERSPORT TURKISH
Kozyatagi Mahallesi, Degirmen Sk.
No:18/19B, Nida Kule is Merkezi KAT:24

TEL. : + 902166551000
121




